YANMAR PARTS CATALOG

0CS10-M53402EN

Last update Aug., 2017




PREFACE

1.This parts catalog is the 2nd revised edition of Yanmar Wheel loader
V4-6 for U.S.A. & the 1st edition of Australia, New Zealand.

2.Parts catalog history

Parts catalog No. Date of issue Remarks
. _ Vehicle 000Y00S5340 May. , 2008
First edition . No need
Engine 000Y00B7550 Nov., 2007
ist revised edition Vehlfle 0CS10-6G53401 Dec. , 2008 No need
Engine 0CB10-G75500 Nov. , 2007
. Vehicle| 00S10-G53402 July, 2010
2nd edition (supplement) .
Engine 0CB10-G75500 Nov., 2007
3. Model name
SECTION Column Model name |Manufactured M/ # Remarks
A V4-6 (US) 2008/3~ 60573~
I (Vehicle) B V4-6 (AS) 2010/7~
C V4-6 (NZ) 2010/7~
I (Engine) A 4TNV88-BNKAH 2008/1~ 81532~ for V4-6

(Note)US:U.S. A., AS:Australia, NZ:New Zealand

4. This parts catalog does not contain the technical data needed for maintenance
service.

The illustrations used in this parts catalog have been simplified for clarity.
The contents of this parts catalog are subject to change without notice.

Be sure to use only Yanmar genuine parts for repairs. |f imitation parts are used,
it may cause engine defects.



VEHICLE PAINTED COLOR(TO M61500)

49

CABIN SPEC.

10 2J 49
A
%::Z‘ 2lJ
g S
2J
® . , > ©
1944 . b
‘%) e :
/ "'II//
yir 2J
e it
@ 49
Color Paint Part No
Code Description Painted Color

16L Can

4L Can

SPRAY

W D2

A\

YANMAR New Permanent Yellow 2

981101-09520

977620-40871

977620-30872

TOR-94800490

49 YANMAR Navy Gray | ———————— TOR-91390000
10 YANMAR Red 2~ |  ————— TOR-91000002 TOR-94800100
83 YANMAR Grayish Green 981101-09615 977620-40830 977620-30N41

0CS10-(G53402 V4-6 (US, AS,N2)




VEHICLE PAINTED COLOR (FROM M61501)

CABIN SPEC.

49

10) (2r) (49 P
A
%::ZH 2R
g S,
2R
@ e o, 7 “/.
5D e 1
/ E "'{,//
ya 2R
el -
=) (9 (@
Color Paint Part No.
Code Description Painted Color
16L Can 4| Can SPRAY
% i« Yollow | - _ _
2R 777777 | YR Turmeric Yel low 97762041001 977620-41002
49 YANMAR Navy Gray | ————— TOR-91390000 TOR-94800490
10 YANMMR Red 2~ | —/——— TOR-91000002 TOR-94800100
83 YANMAR Grayish Green 981101-09615 977620-40830 977620-30N41

0CS10-(G53402 V4-6 (US, AS,N2)




PICTURESQUE INDEX(1) - - - MAIN PARTS

LABEL---Fig. 1 SILENCER- - -Fig. 3 REAR FRAME---Fig. 33

SAFETY LABEL---Fig.2 AIR CLEANER & ENGINE DRAIN---Fig. 4 COVER & STEP---Fig. 34,35
ENGINE MOUNT---Fig. 6 SEAT & SEAT MOUNT--Fig. 36, 37
RADIATOR---Fig. 7,8 BONNET---Fig. 38
BATTERY---Fig. 10 AIR CON. (REAR) ---Fig. 66
WIRING- - -Fig. 11

ELECTRIC PART---Fig. 12,13, 14
HYD. OIL TANK---Fig.54

AIR CON. (DUCT) - --Fig. 65

AIR CON. (ELECTRIC PART)---Fig. 67

FOOT ACCELERATOR---Fig.5
INCHING PEDAL:--Fig. 25
BRAKE PEDAL:--Fig. 26

PARK BRAKE LEVER---Fig.27
HYD. OIL CONTROL LEVER---Fig.28
STEERING WHEEL & COLUMN---Fig.29
CONTROL COVER---Fig. 30
P.T.0.LEVER---Fig. 31
FRONT FRAME: - -Fig. 32
GREASING- - -Fig. 59

AIR CON. (FRONT) ---Fig. 64

FUEL TANK---Fig.9
POWER STEERING CYLINDER---Fig. 49
HYD. OIL PUMP---Fig. 50

HYD. OIL MOTOR---Fig. 51

STEERING UNIT---Fig. 52

CONTROL VALVE (3WAY) - --Fig. 53
FILTER & PIPE FITTING--Fig. 55

LIFT CYLINDER---Fig. 47 HYD. OIL PIPING (HST) - -Fig. 56
LIFT ARM---Fig. 60 HYD. OIL PIPING (LOADER) - -Fig. 57
LOADER LINK---Fig. 61 HYD.OIL PIPING(3RD) - -Fig. 58
BUCKET- - -Fig. 63

CANOPY---Fig. 39

CABIN---Fig. 40~45 CLUTCH HOUSING & DRIVE SHAFT---Fig. 15

HEATER (CABIN) - - -Fig. 46 TRANSFER CASE---Fig. 16

OIL JOCKEY---Fig. 62 SPIRAL BEVEL GEAR---Fig.17

FRONT GLASS KIT---Fig. 68 DIFFERENTIAL GEAR---Fig.18

REAR GLASS KIT---Fig. 69 AXLE SHAFT---Fig.19

FINAL GEAR---Fig.20
AXLE CASE---Fig. 21
AXLE HOLDER---Fig. 22
CENTER BRAKE---Fig. 23




PICTURESQUE INDEX(2) - - - HYDRAULIC SECTION

[HYD.OIL PUMP---Fig. 50

[STEERING UNIT---Fig. 52 |

[DUMP CYLINDER---Fig. 48 |

[LIFT CYLINDER---Fig 47 |

LEFT

\ [HYD. OIL MOTOR- - -Fig. 51 |

CONTROL VALVE (3WAY) - - -Fig. 53

[ POWER STEERING CYLINDER: - -Fig. 49

|LIFT CYLINDER---Fig. 47




Fig. No

. Fig. Name

LABEL & ACCESSORY

1
2

62

ENGINE R

3.

4.

. LABEL
. LABEL(SAFETY)

. ACCESSORY

ELATED

SILENCER

AIR CLEANER & ENGINE DRAIN
. FOOT ACCEL

. ENGINE MOUNT

. RADIATOR

. RADIATOR(AIR CON. SPEC.)

. FUEL TANK

ELECTRICAL PARTS

10

11

72

12

13

14

. BATTERY
. WIRING(TO M61130)

. (11A)WIRING(FROM M61131)
. ELECTRIC PART(1)

. ELECTRIC PART(2)

. ELECTRIC PART(AUTO LEVELLER)

TRANSMISSION

15. CLUTCH HOUSING & DRIVE SHAFT

16

. TRANSFER CASE

Contents

Fig. No.
17.
18.
19.
20.
21.
22.

23.

TRAVELIN

24

Fig. Name
SPIRAL BEVEL GEAR
DIFFERENTIAL GEAR
AXLE SHAFT
FINAL GEAR
AXLE SHAFT CASE
AXLE SHAFT CASE SUPPORT

CENTER BRAKE

G

. TIRE

CONTROL EQUIPMENT

25.

26.

27.

28.

29.

30.

31.

FRAME
32

33

BRAKE PEDAL(LEFT)

BRAKE PEDAL(RIGHT)

PARK BRAKE LEVER
HYDRAULIC CONTROL LEVER
STEERING WHEEL & COLUMN
LEVER STAND(P.T.O.)

P.T.O.LEVER

. FRONT FRAME

. REAR FRAME

0CS10-M53402



Contents

0CS10-M53402

Fig. No. Fig. Name Fig. No. Fig. Name
COVER 77. (45E)CABIN(ELECTRIC,WIPER)(SIDE DEFROSTER SPEC.)

34. COVER & STEP

35. COVER & STEP(AIR CONDITONER SPEC.) AIR CONDITIONER & HEATER
46. HEATER
AROUND SEAT 64. AIR CONDITIONER(FRONT)
36. SEAT & SEAT MOUNT 65. AIR CONDITIONER(DUCT)
37. SEAT & SEAT MOUNT(AIR CONDITONER SPEC.) 78. (65A)AIR CON.(DUCT)(ENHANCED DEFROSTER SPEC.)

66. AIR CONDITIONER(REAR)
BONNET 67. AIR CONDITIONER(ELECTRIC PART)
38. BONNET
HYDRAULIC OIL EQUIPMENT
CANOPY 47. LIFT CYLINDER
39. CANOPY 48. DUMP CYLINDER

49. STEERING CYLINDER

CABIN 50. HYDRAULIC PUMP
40. CABIN(CENTER DEFROSTER SPEC.) 70. (50A)HYDRAULIC PUMP(COMPONENT PART)
41. CABIN(DOOR)(CENTER DEFROSTER SPEC.) 51. HYDRAULIC MOTOR
42. CABIN(GLASS)(CENTER DEFROSTER SPEC.) 71. (51A)HYDRAULIC MOTOR(COMPONENT PART)
43. CABIN(SUNVISOR)(CENTER DEFROSTER SPEC.) 52. STEERING UNIT
44. CABIN(WINDOW WASHER)(CENTER DEFROSTER SPEC.) 53. CONTROL VALVE
45. CABIN(LAMP)(CENTER DEFROSTER SPEC.) 54. HYD. OIL TANK

73. (45A)CABIN(SIDE DEFROSTER SPEC.)
74. (45B)CABIN(FRAME)(SIDE DEFROSTER SPEC.) HYDRAULIC OIL PIPING
75. (45C)CABIN(DOOR)(SIDE DEFROSTER SPEC.) 55. FILTER & PIPE FITTING

76. (45D)CABIN(GRASS)(SIDE DEFROSTER SPEC.) 56. PUMP - MOTOR - COOLER - TANK



Contents

0CS10-M53402
Fig. No. Fig. Name Fig. No.

Fig. Name
57. PUMP - STEERING - CONTROL VALVE - EQUIPMENT
58. CONTROL VALVE - P.T.O.

59. GREASING

IMPLEMENT
60. LIFT ARM
61. LOADER LINK

63. BUCKET

OPTIONAL & KIT
68. FRONT GLASS KIT
69. REAR GLASS KIT

79. LABEL(FOR CANADA)(OPTIONAL)



0CS10-M53402 LABEL & ACCESSORY 0CS10-M53402  Fig.1

; A)=V4-6(US D)=
Fig.1. LABEL -veeLs) or
(C)=V4-6(NZ) (F)=
1 1 ino. 243, : No. Lev. Parts No. Description Qty |
1-1 1-1 inc. 2~45. 35 CABIN SPEC. @ 6B © O 6 6
1-2 4 1-2 inc. 2~45A. 1 1 172539-08710  LABELKIT(V4 US 1
1-1 1 172539-08711  LABELKIT 1 S
GANOPY SPEC. (A=M/#60699)
1-2 1 172539-08712  LABELKIT 1 1 1 S
(A=M/#60930)
1-3 1 172539-08713  LABEL KIT(V4 US 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
2 2 172A64-03700  LABEL, START SWITCH 1 1 1
3 2 172A07-03160  LABEL 1 1 1
4 2 172A38-03201  LABEL, SUB TANK 1 1 1
5 2 172A38-03211  LABEL, ANTI-FREEZING 1 1 1
6 2 172511-03230  LABEL 1 1 1
7 2 172538-03230  LABEL,LOCK 1 1 1
8 2 172524-03471  LABEL 1 1 1
9 2 172538-03780  LABEL,FUSE CAB US 1
9-1 2 172538-03781  LABEL,FUSE CAB US 1 1 1 S
28 9 N (A=M/#60699)
.. | 11 2 172463-03290  LABEL, HYD.OIL 1 1 1
1 12 2 172437-03302  LABEL, MANUAL 1 1 1
i s 13 2 172437-03312  LABEL, SLOPE 1 1 1
DETAIL OF A INSIDE . I 14 2 172437-03322  LABEL, RESEVOIR 1 1 1
] 15 2 172437-03343  LABEL, TRANSPORT 1 1 1
N 16 2 172437-03361  LABEL, BATTERY 1 1 1
46 5 17 2 172437-03391  LABEL, RADIATOR 1 1 1
[ N THE OPERATION ] 18 2 172437-03402  LABEL, ENGINE COVER 1 1 1
MANUAL CASE 19 2 172A36-03411  LABEL, ENGINE ROOM 1 1 1
20 2 172437-03422  LABEL, MUFFLER 1 1 1
'éﬁg*.'.'.EEsEE'FA‘L‘LNHP- & 21 2 172524-03621  LABEL 1 1 1
%ﬁé%’éﬁﬁ?léﬂ“’ 5 22 2 172527-03620  LABEL 1 1 1
23 2 172524-03631  LABEL 1
1L/ \§ 23-1 2 172524-03631  LABEL 2 2 2 K
- (A=M/#60573)
VIEWED FROM C 24 2 172524-03642  LABEL, CONTACT US 1 1 1
25 2 172524-03671  LABEL 1 1 1
25 26 2 172524-03690  LABEL 1 1 1
27 2 172538-03720  LABEL,P.BRAKE US 1 1 1
28 2 172538-03730  LABEL,FUSE US 1
28-1 2 172538-03731  LABEL,FUSE US 1 1 1 S
(A=M/#60699)
29 2 172538-03740  LABEL,GREASE US 1 1 1
30 2 172538-03750  LABEL,CAUTION US 1 1 1
31 2 172538-03760  LABEL,P BRAKE US 1 1 1
32 2 172538-03790  LABEL,PTO ROCK US 1 1 1
33 2 172519-03820  LABEL 2 2 2
34 2 114110-07760  LABEL, FUEL CAUTION 1 1 1
35 2 172437-03441  LABEL, ROPS 1 1 1
36 2 172539-03110  LABEL,MODEL L 1 1 1
36-1 2 172539-03030  LABEL,MODEL L 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
37 2 172539-03120  LABEL,MODEL R 1 1 1
Remarks 37-1 2 172539-03040  LABEL,MODELR 1 1 1 S
(1)Cabin specification. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 LABEL & ACCESSORY 0CS10-M53402  Fig.1

i (A)=V4-6(US) (D)=
Fig.1. LABEL v o
(C)=V4-6(NZ) (F)=
1 1 ino. 243 No. Lev. Parts No. Description Qty |
1-1 1-1"inc. 2~45. 35 CABIN SPEC. @ ® © 0 E 6
1-2 1-2 inc. 2~45A, - (A=M61501) (B=M61501) (C=M61501)
‘ 38 2 172538-03130 LABEL,REAR 1 1 1 z
CANOPY SPEC. (A=M61501) (B=M61501) (C=M61501)
39 2 172534-03160 LABEL, FRONT 1 1 1
40 2 172A22-03220 LABEL, BRAND 670 1
40-1 2 172A22-03220 LABEL, BRAND 670 2 2 2 K
(A=M/#60657)
40-2 2  172A66-03220 LABEL,YANMAR 442 2 2 2 S
(A=M61501) (B=M61501) (C=M61501)
41 2 172437-03501 LABEL, FUEL 1 1 1
42 2 172524-03652 LABEL, LIFT ARM LOCK 1 1 1
43 2 172528-03770 LABEL,AIR PRESS. US 1 1 1
44 2 172538-03330 LABEL,LOCK R 1 1 1 w
(A=M/#60879)
1 45 2 172458-03601 LABEL, DOOR LOCK 1 1 1
(A=M/#60879)
28 9 i 45A 2 172538-03060  LABEL,HITCHPIN US 1 1 1
.. (A=M/#60930)
7 46 1 172437-03252 TAG ASSY, CAUTION 1 1 1
N s 55 1 172538-03070 EMBLEM ASSY 11 W
DETAIL OF A INSIDE o il (A=M61501) (B=M61501)
46
IN THE OPERATION
MANUAL CASE
MACHINE SERIAL NO. &
ENGINE SERIAL NO.
1S STAMPED INTO
THIS LOCATION
25
Remarks Yes No Yes No
(1)Cabin specification. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 LABEL & ACCESSORY 0CS10-M53402  Fig.2

1 (A)=V4-6(US) (D)=
Fig.2. LABEL(SAFETY) (BIVA-6(AS) )
(C)=V4-6(NZ) F)=

No. Lev. Parts No. Description Qty |

A B € ©O E ¢
1 1 172437-03302  LABEL, MANUAL 1 1 1
2 1 172524-03621  LABEL 1 1 1
FOR CANOPY 13 FOR CABIN 13 3 1 172524-03631 LABEL 1
31 2 17252403631  LABEL 2 2 2 K

4
(A=M/#60573)

172437-03441 LABEL, ROPS

172524-03471 LABEL
172437-03312 LABEL, SLOPE
172437-03343 LABEL, TRANSPORT

4 1 172524-03642 LABEL, CONTACT US 1 1 1
5 1 172524-03652 LABEL, LIFT ARM LOCK 1 1 1
6 1 172524-03671 LABEL 1 1 1
7 1 172437-03402 LABEL, ENGINE COVER 1 1 1
8 1 172A36-03411 LABEL, ENGINE ROOM 1 1 1
9 1 172437-03322 LABEL, RESEVOIR 1 1 1
10 1 172437-03391 LABEL, RADIATOR 1 1 1
11 1 172437-03361 LABEL, BATTERY 1 1 1
12 1 172437-03422 LABEL, MUFFLER 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1

N>
a

!‘= 172538-03750  LABEL,CAUTION US
N =t
R g "*I’f

12 17
o WEE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 LABEL & ACCESSORY 0CS10-M53402  Fig.62

i (A)=V4-6(US) (D)=
Fig.62. ACCESSORY (-vaow o
(C)=V4-6(NZ) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172538-05150 JOCKEY, OIL 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 ENGINE RELATED 0CS10-M53402 Fig.3
i (A)=V4-6(US) (D)=
F|g.3. SILENCER (B)=V4-6(AS) (E)=
(C)=V4-6(NZ) (F)=

®wW B € O E @

z
°

Lewv. Parts No. Description

1 1 172520-11300 PIPE, TAIL 1 1 1
2 2 172520-11350 PIPE, TAIL 1 1 1
3 2 121120-13580 CLAMP 1 1 1
4 2 22137-100000  WASHER, 10 2 2 2
5 2 22217-100000  WASHER, SPRING 10 1 1 1
6 2 26116-100652 BOLT, M10X 65 PLATED 1 1 1
7 2 26716-100002 NUT, M10 1 1 1
8 1 172539-11301 TUBR ASSY, EXHAUST 1 1 1
11 1 172541-11380 SILENCER ASSY 1 1 1
12 1 172541-11460 BAND ASSY,SILENCER 2 2 2
13 1 172539-11700 BRACKET ASSY,MUF L 1 1 1
14 1 172539-11750 BRACKET ASSY,MUF R 1 1 1
15 1 172538-11920-1 BRACKET,DRAIN (49) 1 1 1
16 1 129400-13201 GASKET, SILENCER 2 2 2
17 1 22217-080000  WASHER, SPRING 8 4 4 4
18 1 22217-080000  WASHER, SPRING 8 4 4 4
19 1 26014-080162 BOLT, M8X 16 2 2 2
20 1 26014-100302 BOLT, M10X 30 6 6 6
21 1 26014-100352 BOLT 10X35 2 2 2
22 1 26702-100002 NUT, M10 2 2 2
23 1 26716-080002 NUT, M8 4 4 4
24 1 26716-080002 NUT, M8 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CsS10-M53402 ENGINE RELATED
Fig.4. AIR CLEANER & ENGINE DRAIN

No. Lev. Parts No.

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

Description

0CS10-M53402 Fig.4
)=
©®=
=

A B () DO () (A
1 1 172539-11500 HOSE A AIR 1 1 1
2 1 172539-11510 HOSE A|IN 1
2-1 1 172539-11580 HOSE,IN 1 1 1 S
(A=M/#60699)
3 1 172538-11520-1 STAY ASSY, AIR 1
3-1 1 172538-11521  STAY ASSY, AIR 1 1 1 N
(A=M/#60699)
4 1 172538-11600 HOSE B(IN 1 Z
(A=M/#60699)
5 1 172538-11651 CLEANER ASSY, AIR 1 1 1
6 2 129004-12520 ELEMENT, AIR CLEANER 1 1 1
7 2  119866-12541 COVER ASSY 1 1 1
8 2 119808-12540 VALVE, UNLOAD 1 1 1
9 2 129259-12570 RING, AIR CLEANER 1 1 1
10 2  129612-12560 ELBOW, INTAKE 1 1 1
11 2 23000-060000 CLAMP, 60 1 1 1
12 1  23000-060000 CLAMP, 60 4
12-1 1  23000-060000 CLAMP, 60 3 3 3 K
(A=M/#60699)
13 1 26013-080202 BOLT, M8X 20 2 2 2
14 1  26014-100252  BOLT, M10X 25 2 2 2
15 1 172539-11900-1 BRACKET ASSY,F/F(49) 1
15-1 1 172539-11901-1 BRACKET ASSY,F/F(49) 1 1 1 N
(A=M/#60642)
16 1 172541-11900 JOINT, DRAIN 1 1 1
17 1 172539-11950 HOSE,LO DRAIN 1 1 1
17-1 1 172539-11951 HOSE, LO DRAIN 1 1 1 S
(A=MZZ222Z) (B=MZzZ2222) (C=MzZz722)
18 1 172538-11960 STAY, GAUGE 1 1 1
19 1 1A1380-59480 CLAMP, CORD 1
19-1 1 1A1380-59480 CLAMP, CORD 2 2 2 K
(A=*2008.11)
20 1 23001-025000 CLAMP, HOSE 25 2 2 2
21 1 23491-140002 PLUG, 14 1 1 1
22 1  24311-000160 O-RING, 1AP16.0 1 1 1
23 1 24341-000240  O-RING, 1AS24.0 1 1 1
24 1 26013-100162 BOLT, M10X 16 2 2 2
25 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2
26 1 1E8941-01650 CONNECTOR, M33-25 1 1 1
(A=M/#60699)
27 1 172538-11800 HOSE,OIL FEED 1 1 1
(A=M/#60699)
28 1 172538-11810 SUMP 1 1 1
(A=M/#60699)
29 1 172538-11820 STAY ASSY, OIL FEED 1 1 1
(A=M/#60699)
30 1 22137-080000 WASHER, 8 4 4 4 W
(A=M/#60699)
31 1 23001-035000 CLAMP, HOSE 35 2 2 2 w
(A=M/#60699)
32 1 26051-060002 NUT, M6 2 2 2 W

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CsS10-M53402 ENGINE RELATED 0CS10-M53402 Fig.4

Fig.4. AIR CLEANER & ENGINE DRAIN (v 09 o
(C)=V4-6(NZ) (F)=
No. Lev. Parts No. Description Qty I R

AW B € O E @

(A=M/#60699)
33 1 26051-080002 NUT, M8 4 4 4 W
(A=M/#60699)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CsS10-M53402 ENGINE RELATED
Fig.5. FOOT ACCEL

OPTIONAL

T—271

Fig. 34,35

ENGINE PART

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.5

)=
©®=
=

Remarks
(1)Optional parts.
(2)Interchangeable by simultaneous replacement with Fig.34 No.1-1 (or Fig.35 No.1-1).

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172538-12200-1 LEVER ,AXEL CAM (49) 1 1 1
1-1 1 172538-12201-1 LEVER ASSY,AXEL CAM 1 1 1 S
(A=*2013.10) (B=*2013.10) (C=*2013.10)
3 2 24550-025100 BUSH, 25X10 2 2 2
4 1 172541-12250 WIRE 1 1 1
5 1 172541-12260 BRACKET,ACCEL WIRE 1 1 1
6 1 172520-12310  PEDALASSY, THROTTLE 1
6-1 1 172538-12310 PEDALASSY,ACCEL 1 1 1 N
(A=M/#60873)
9 1 172538-12361 ROD AASSY,LINK 1
9-1 1 172538-12362 ROD AASSY,LINK 1 1 1 S
(A=M/#60860)
9-2 1 172538-12363 ROD ASSY,LINK A 1 1 1 S
(A=*2013.10) (B=*2013.10) (C=*2013.10)
10 1 172524-12380  SPRING, RETURN 1 1 1
11 1 172113-12522 PIN, CABLE 1 1 1
12 1 172446-45820 LINK BALL 6 1 1 1
13 1 172520-46150 BOOT 1 1 1
14 1 1C6281-52310 PIN, SNAP 6 1 1 1
15 1 1C6281-52310 PIN, SNAP 6 1 1 1
16 1 1C6281-52320 PIN, SNAP 8 1 1 1
16-1 1 26347-080002 NUT, M8 1 1 1 S
(A=*2013.10) (B=*2013.10) (C=*2013.10)
17 1 22137-060000  WASHER, 6 1 1 1
18 1 22137-060000 WASHER, 6 1 1 1
19 1 22137-080000 WASHER, 8 1 1 1 z
(A=*2013.10) (B=*2013.10) (C=*2013.10)
20 1 22217-060000 WASHER, SPRING 6 1 1 1
21 1 22217-120000 WASHER, SPRING 12 1 1 1
22 1 24761-020000  NIPPLE, GREASE PT1/8 1 1 1
23 1 26450-060162 BOLT, M6X 16 2 2 2
24 1 26716-060002 NUT, M6 1 1 1
25 1 26716-120002 NUT, M12 1 1 1
26 1 22137-060000 WASHER, 6 2 2 2 W
(A=M/#60860)
27 1 172538-08880 PARTS ASSY, PEDAL 1 1 1 W
(A=M/#60873)
27-1 1 172538-08881 PEDAL ASSY,ACCEL 1 1 1 S
(A=*2013.10) (B=*2013.10) (C=*2013.10)
27A 2 1E4760-43090  BALL, LINK BL8D 1 1 1
(A=*2013.10) (B=*2013.10) (C=*2013.10)
27B 2 26347-080002 NUT, M8 1 1 1
(A=*2013.10) (B=*2013.10) (C=*2013.10)
27C 2 26716-080002 NUT, M8 1 1 1
(A=*2013.10) (B=*2013.10) (C=*2013.10)
28 2 172538-12310  PEDAL ASSY,ACCEL 1 1 1
(A=M/#60873)
29 2 172538-12362 ROD AASSY,LINK 1 1 1 W
(A=M/#60873)
29-1 2 172538-12363 ROD ASSY,LINK A 1 1 1 S

(A=*2013.10)

(B=*2013.10)

(C=*2013.10)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CsS10-M53402 ENGINE RELATED 0CS10-M53402  Fig.5

i (A)=V4-6(US) (D)=
Fig.5. FOOT ACCEL (e o
(C)=V4-6(NZ) (F)=
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
OPTIONAL 30 2 172538-12450  PLATE ,73X64X12 1 1 1 w
(A=M/#60873)
31 2 172538-12500 PLATE,PEDAL 1 1 1 W
(A=M/#60873)
32 2 22137-060000 WASHER, 6 4 4 4 w
_ (A=M/#60873)
271 33 2 26450-060162  BOLT, M6X 16 4 4 4
(A=M/#60873)
34 1 1E4760-43090 BALL, LINK BL8D 1 1 1
(A=*2013.10) (B=*2013.10) (C=*2013.10)
35 1 26716-080002 NUT, M8 1 1 1 w
(A=*2013.10) (B=*2013.10) (C=*2013.10)
ENGINE PART
Fig. 34,35
Remarks
(1)Optional parts.
(2)Interchangeable by simultaneous replacement with Fig.34 No.1-1 (or Fig.35 No.1-1). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 ENGINE RELATED 0CS10-M53402  Fig.6

; A)=V4-6(US D)=

Fig.6. ENGINE MOUNT -ve s o

(C)=V4-6(N2) (F)=

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 172539-13100 BRACKET, ENGINE 1 1 1
2 1 172539-13120 BRACKET, ENGINE 1 1 1
3 1 172538-13140-1 PLATE REAR (GRAY:49) 1 1 1
4 1 172538-13150 BRACKET, ENGINE 1 1 1
5 1 172538-13160 BRACKET, ENGINE 1 1 1
6 1 172524-13180 ABSORBER, SHOCK 4 4 4
7 1 172527-13190-1 STOPPER 4 4 4
8 1 172538-13250-1 BASE,SPPRING(GRAY:49 1 1 1
9 1 172538-13900 BRACKET, ENGINE 1 1 1
10 1 172538-13950 BRACKET, ENGINE 1 1 1
11 1 22137-100000 WASHER, 10 24 24 24
12 1 22217-100000 WASHER, SPRING 10 24 24 24
13 1 26013-100202 BOLT, M10X 20 6 6 6
14 1 26013-100202 BOLT, M10X 20 4 4 4
15 1 26014-100302 BOLT, M10X 30 2 2 2
16 1 26014-100302 BOLT, M10X 30 2 2 2
17 1 26014-100452 BOLT, M10X 45 8 8 8
18 1 26076-100302 BOLT, 10.910X 30 4 4 4
19 1 26076-100302 BOLT, 10.910X 30 4 4 4
20 1 26076-100302 BOLT, 10.910X 30 4 4 4
21 1 26076-100302 BOLT, 10.910X 30 4 4 4
22 1 26716-100002 NUT, M10 8 8 8

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M53402 ENGINE RELATED 0CS10-M53402  Fig.7

1 A)=V4-6(US D)=
Fig.7. RADIATOR veows) o
(C)=V4-6(NZ) F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 198162-00640 SUPPORT, RADIATOR 2 2 2
2 1 172538-13311 SHROUD ASSY 1
2-1 1 172538-13312 SHROUD ASSY 1 1 1 S
(A=M/#60699)
2A 1 172437-03361 LABEL, BATTERY 1 1 1
2B 1 172437-03391 LABEL, RADIATOR 1 1 1
3 1 172527-13320 COLLAR 2 2 2
4 1 172538-13500 PIPE, WATER 1 1 1
5 1 172538-13510 PIPE, WATER 1
5-1 1 172538-13511 PIPE, WATER 1 1 1 S
(A=M/#60699)
6 1 172538-13550 GUARD, FAN 1 1 1
7 1 172538-13560-1 COVER, OIL 1
7-1 1 172538-13561 COVER, OIL 1 1 1 S
(A=M/#60699)
8 1 172538-13580-1 STAY, RADIATOR 2 2 2
9 1 172538-13600-1 COVER ASSY 1 1 1
13 1 172538-13650-1 COVER ASSY 1 1 1
14 1 172538-13680 SEAL, 60X30X414 1 1 1
15 1 172538-13700-1 COVER ASSY, SHROUD 1 1 1
16 1 172538-13750 RUBBER, SEAL 160 1
16-1 1 172538-13751 RUBBER, SEAL 175 1 1 1 S
(A=M/#60699)
17 1 172538-13760 RUBBER, SEAL 250 1 1 1
18 1 172538-13770 RUBBER, SEAL 1060 1 1 1
19 1 172538-13800 RADIATOR ASSY 1 1 1
20 2 129107-44590 CAP, RADIATOR 1 1 1
21 1 172141-14620 HOSE, FUEL 1 1 1
22 1 172460-19060 RUBBER, SEAL 1 1 1
23 1 121468-44510 TANK ASSY, SUB 1
23-1 1 121468-44520 TANK ASSY, SUB 1 1 1 N
(A=M/#60861)
25 2 121450-44531 CAP 1 1 1
26 2 121468-44540 PLUG 1 z
(A=M/#60861)
27 2 124450-44560 CLAMP, HOSE 1 1 1
28 2 121470-44581 GASKET 1 1 1
29 2 23065-070130 PIPE, 7X 130 1 1 1
29A 1 172A38-03201 LABEL, SUB TANK 1 1 1
29B 1 172A38-03211 LABEL, ANTI-FREEZING 1 1 1
30 1 26013-100302 BOLT, M10X 30 2 2 2
31 1 172186-45690 RUBBER 2 2 2
32 1 124766-59050 CLAMP, HOSE 11.5 2 2 2
33 1 172538-60100 SPONGE 1 1 1
34 1 172538-60110 SPONGE 1 1 1
35 1 172538-60120 SPONGE 1 1 1
36 1 172538-60130 SPONGE 1 1 1
Remarks 37 1 172538-60230 SPONGE 2 2 2
. 38 1 22137-080000 WASHER, 8 2 2 2
(atach tre o2 20 abl o i pr. S 1 2000  CLAWPHOSE &1 o
(3)Label is not illustrated. 40 1 26013-060162 BOLT, M6X 16 2 2 2
(4)Interchangeable by simultaneous replacement with Fig.56 No.1-1, 19, 20. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CsS10-M53402 ENGINE RELATED

Fig.7. RADIATOR

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.7
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
41 1 26013-080162 BOLT, M8X 16 2
41-1 1 26013-080202 BOLT, M8X 20 2 2 2 R
(A=*2008.11)
42 1 26013-080202 BOLT, M8X 20 2
42-1 1 26013-080202 BOLT, M8X 20 1 1 1 K
(A=*2008.11)
43 1 26013-080202 BOLT, M8X 20 4 4 4
44 1 26013-080202 BOLT, M8X 20 8 8 8
45 1 26013-080202 BOLT, M8X 20 2 2 2
46 1 26013-080202 BOLT, M8X 20 1 z
(A=*2008.11)
47 1 26013-080552 BOLT, M8X 55 2 2 2
48 1 26014-080162 BOLT, M8X 16 2
48-1 1 26014-080162 BOLT, M8X 16 4 4 4 K
(A=*2008.11)
49 1 26051-080002 NUT, M8 2 2 2
50 1 172444-13210 COCK ASSY, 2-WAY 1 1 1
51 2 172444-13220  BODY 1 1 1
52 2 121250-49121 PLUG, DRAIN M16 1 1 1
53 2 24311-000160 O-RING, 1AP16.0 1 1 1
54 1  172164-14620 HOSE 1200 1
54-1 1 172539-14400 TUBE, BLADE 1 1 1 N
(A=M/#60691)
55 1 124766-59050 CLAMP, HOSE 11.5 2 2 2
56 1 172122-79930 CLAMP, HOSE 1 1 1
57 1 172444-17660  CLIP, TREE 1 1 1 W
(A=*2008.11)
58 1 1A1686-57850 CLAMP, 80 1 1 1 W

(A=*2008.11)

Remarks

(1)Attach the No.2A & 2B label to this part.
(2)Attach the No.29A & 29B label to this part.
(3)Label is not illustrated.

Yes

(4)Interchangeable by simultaneous replacement with Fig.56 No.1-1, 19, 20. N:OId%‘TSNeW, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 ENGINE RELATED 0CS10-M53402 Fig.8

Fig.8. RADIATOR(AIR CON. SPEC.) vaets o
(C)=V4-6(NZ) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 198162-00640 SUPPORT, RADIATOR 2 2 2
2 1 172539-13310 SHROUD ASSY 1 1 1
2A 1 172437-03361 LABEL, BATTERY 1 1 1 3
2B 1 172437-03391 LABEL, RADIATOR 1 1 1
3 1 172527-13320 COLLAR 2 2 2
4 1 172538-13500 PIPE, WATER 1 1 1
5 1 172538-13511 PIPE, WATER 1 1 1
6 1 172539-13550 GUARD, FAN 1 1 1
7 1 172538-13561 COVER, OIL 1 1 1
8 1 172538-13580-1 STAY, RADIATOR 2 2 2
9 1 172538-13600-1 COVERASSY 1 1 1
13 1 172538-13650-1 COVERASSY 1 1 1
14 1 172538-13680 SEAL, 60X30X414 1 1 1
15 1 172539-13700-1 COVER, SHROUD 1 1 1
16 1 172538-13751 RUBBER, SEAL 175 1 1 1
17 1 172538-13760 RUBBER, SEAL 250 1 1 1
18 1 172538-13770 RUBBER, SEAL 1060 1 1 1
19 1 172538-13800 RADIATOR ASSY 1 1 1
20 2 129107-44590 CAP, RADIATOR 1 1 1
21 1 172141-14620 HOSE, FUEL 1 1 1
22 1 172460-19060 RUBBER, SEAL 1 1 1
23 1 121468-44510 TANKASSY, SUB 1
23-1 1 121468-44520 TANKASSY, SUB 1 1 1 N
(A=M/#60861)
25 2 121450-44531 CAP 1 1 1
26 2 121468-44540 PLUG 1 z
(A=M/#60861)
27 2 124450-44560 CLAMP, HOSE 1 1 1
28 2 121470-44581 GASKET 1 1 1
29 2 23065-070130 PIPE, 7X 130 1 1 1
29A 1 172A38-03201 LABEL, SUB TANK 1 1 1
29B 1 172A38-03211 LABEL, ANTI-FREEZING 1 1 1
30 1 26013-100302 BOLT, M10X 30 2 2 2
31 1 172444-17660 CLIP, TREE 1 1 1
32 1  124766-59050 CLAMP, HOSE 11.5 2 2 2
33 1 172538-60100 SPONGE 1 1 1
34 1 172538-60110 SPONGE 1 1 1
35 1 172538-60120 SPONGE 1 1 1
36 1 172538-60130 SPONGE 1 1 1
37 1 172538-60230 SPONGE 2 2 2
38 1 22137-080000 WASHER, 8 2 2 2
39 1 23001-041000 CLAMP, HOSE 41 4 4 4
40 1 26014-060202 BOLT, M6X 20 2 2 2
41 1 26013-080202 BOLT, M8X 20 2 2 2
42 1 26013-080202 BOLT, M8X 20 2 2 2
43 1 26013-080202 BOLT, M8X 20 4 4 4
44 1 26013-080202 BOLT, M8X 20 8 8 8
45 1 1A1686-57850 CLAMP, 80 1 1 1
Remarks 46 1 26013-080202 BOLT, M8X 20 1 1 1
(1)Attach the No.2A & 2B label to this part. 47 1 26013-080552 BOLT, M8X 55 2 2 2
(2)Attach the No.29A & 29B label to this part. 48 1 26014-080162  BOLT, M8X 16 4 4 4
(3)Label is not illustrated. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 ENGINE RELATED 0CS10-M53402 Fig.8

Fig.8. RADIATOR(AIR CON. SPEC.) vaets o
(C)=V4-6(NZ) (F)=
No. Lev. Parts No. Description Qty |

A ® € © E ©

49 1 26051-080002 NUT, M8 2 2 2
50 1 172444-13210 COCKASSY, 2-WAY 1 1 1
51 2 172444-13220 BODY 1 1 1
52 2 121250-49121 PLUG, DRAIN M16 1 1 1
53 2 24311-000160 O-RING, 1AP16.0 1 1 1
54 1  172539-14400 TUBE, BLADE 1 1 1
55 1 124766-59050 CLAMP, HOSE 11.5 2 2 2
56 1 172122-79930 CLAMP, HOSE 1 1 1

Remarks
(1)Attach the No.2A & 2B label to this part.
(2)Attach the N0.29A & 29B label to this part.

(3)Label is not illustrated. N:OId%‘TSNeW, Q:01d 225 New, R:0ld €25 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 ENGINE RELATED 0CS10-M53402 Fig.9

1 A)=V4-6(US D)=
Fig.9. FUEL TANK (v 09 o
(C)=V4-6(NZ) F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172539-14010 TANK ASSY, FUEL 1 1 1
2 1 172183-14250 FILTER, FUEL 1 1 1
3 1 172122-14301 CAP ASSY, TANK 1 1 1
4 2 172122-14350  GASKET 11 1
5 1 172538-14311 SHIM, TANK T=1.0 3 3 3
6 1 172538-14321 SHIM, TANK T=0.5 2 2 2
7 1 172538-14341 SHIM, TANK T=1.0 2 2 2
8 1 172538-14351 SHIM, TANK T=0.5 1 1 1
9 1  172455-75330 PLUG, DRAIN 1 1 1
10 1 22137-120000 WASHER, 12 4 4 4
11 1  24341-000300 O-RING, 1AS30.0 1 1 1
12 1 26013-100252 BOLT, M10X 25 3 3 3
13 1 26013-120302 BOLT, M12X 30 4 4 4
14 1 1E6299-03000 PIPE, FUEL RETURN 1 1 1
15 1 1E6686-03050 PIPE, FUEL L=390 2 2 2
16 1 172538-14050 HOSE 1 1 1
17 2 184014-59510 TUBE, CORRUGATED 1 1 1
18 1  172458-14640 HOSE 1 1 1
19 1 172120-14680 HOSE 1 1 1
20 1  129004-55612 BRACKET, FILTER 1 1 1
21 1  184016-55700 SEPARATOR ASSY,WATER 1 1 1
21-1 1 184016-55701 SEPARATOR ASSY 1 1 1 N
(A=M60985) (B=M60985) (C=M60985)
22 2 129100-55690 RING, CUP RETAINING 1 1 1
23 2 119802-55710 ELEMENT 1 1 1
24 2 24311-000160 O-RING, 1AP16.0 1 1 1
25 2 24321-000650 O-RING, 1AG65.0 1 1 1
25A 1 172A07-03160 LABEL 1 1 1
26 1 119802-55810 FILTER,FO 1 1 1
27 1  124766-59050 CLAMP, HOSE 11.5 12 12 12
28 1 23061-050300 PIPE, 5X 300 1 1 1
29 1 26013-080252 BOLT, M8X 25 2 2 2
30 1 1A1686-57850 CLAMP, 80 1 1 1
31 1 26106-080652 BOLT, M8X 65 PLATED 1 1 1
32 1 172538-17430 GAUGE, FUEL 1 1 1
33 1  26022-050162 SCREW, M5X16 5 5 5
34 1 172539-08010 TANK KIT, FUEL 1 1 1 W
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
34
9—% 34 inc.1,2,3,9,11,32,33.
Remarks
(1)Attach the No.25A label to this part.
(2)Label is not illustrated. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M53402 ELECTRICAL PARTS 0CS10-M53402  Fig.10

i (A)=V4-6(US) (D)=
Fig.10. BATTERY (-vasu9 o
(C)=V4-6(NZ) (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 172527-16100 CABLE ASSY, BATTERY 1 1 1
2 2 172527-16130 CORD, BATTERY 1 1 1
3 2 172527-16150 HARNESS C,WIRE 1 1 1
4 1 172527-16120 CABLE, BATTERY EARTH 1 1 1
5 1 172A47-16130 CORD, ENGINE EARTH 1 1 1
6 1 172460-16130 BATTERY 1 1 1
7 1 26013-100162 BOLT, M10X 16 2 2 2
8 1 172538-16250 COVER, BATTERY 1 1 1
9 1 172116-16310-3 RETAINER, BATTERY 1 1 1
10 1 172538-16320 ROD, CLAMP 2 2 2
11 1 22157-080000 WASHER, 8 4 4 4
12 1 26716-080002 NUT, M8 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 ELECTRICAL PARTS
Fig.11. WIRING(TO M61130)

REAR GONEI. LAWP R
G 6 &
4 v FLASHER LAWP R B_G 1
° 9 g—10
1
P 12

Y FUEL FEED PUMP
LICENCE
PLATE LIGHT

)
e
&

SAFETY RELAY 3

SAFETY RELAY 4

>
TERMINAL B, )
STARTER RELAY J
TERHINAL M, o (5
STARTER RELAY N

N &

P X
BATTERY + CABLE RECTIFIR

)
2/ PARKING FLASHER Qs

59
GENERATOR

3F

EARTH STARTER
RELAY

SOCKET (12V)
591

TERMINAL S,
STARTER RELAY D) TERMINAL 8. J/e o
* STARTER 5
2 Cr
3
PARKING ALARM ENG. STOP SOLENOID ’ ENG. HYD. SENSOR FUEL UNIT
J -

RELAY 5

gLow PLie ()
PARKING ALARM
RELAY 4

PARKING ALARM
RELAY 3

2 S HS.T.PUP o
PARKING AR (B ) /
REA 3 & soewon (3

PARKING ALARM
RELAY 1

0CS10-M53402 Fig.11

Remarks

(1)Cabin specification.

Interchangeable by simultaneous replacement with No.2-1, 3-1, 4-1, 13-1.
(2)Interchangeable by simultaneous replacement with No.2-1, 3-1, 5-1.

(A)=V4-6(US) (D)=
(B)=V4-6(AS) )=
(C)=V4-6(N2) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172539-16101-1 SUPPORT ASSY 1 1 1
2 1 172538-16700 HARNESS ASSY,M(US 1
2-1 1 172538-16701 HARNESS ASSY,M(US 1 S
(A=M/#60699)
2-2 1 172538-16702 HARNESS ASSY,M(US 1 1 1 N
(A=*2008.11)
2A 2 172648-16600 DIODE, 1.5-2P 1 1 1 w
(A=*2008.11)
3 1 172538-16511 HARNESS ASSY,REAR 1
3-1 1 172538-16512 HARNESS ASSY,REAR 1 S
(A=MI#60699)
3-2 1 172538-16513 HARNESS ASSY,REAR 1 1 1 N
(A=*2008.11)
3B 2 198535-52110 FUSE, 5A 5 5 5 w
(A=*2008.11)
3C 2 198535-52120 FUSE, 10A 2 2 2
(A=*2008.11)
3D 2 198535-52130 FUSE, 15A 6 6 6
(A=*2008.11)
3E 2 198535-52170 FUSE, 30A 2 2 2 w
(A=*2008.11)
3F 2 1E8775-84120 CLAMP, BAND 3 3 3 w
(A=*2008.11)
3G 2  1E8490-84130 CLAMP, BAND 2 2 2 W
(A=*2008.11)
3H 2 172458-16550 FUSE, SLOWBLOW 1 1 1 w
(A=*2008.11)
3l 2  1E8465-83170 DIODE, 090,1.5A 3 3 3 w
(A=*2008.11)
4 1 172538-16521 HARNESS ASSY,R3 1
4-1 1 172538-16522 HARNESS ASSY,R3 1 S
(A=M/#60699)
4-2 1 172538-16523 HARNESS ASSY,R3 1 1 1 N
(A=*2008.11)
5 1 172538-16531 HARNESS ASSY,F 1
5-1 1 172538-16532 HARNESS ASSY,F 1 S
(A=M/#60699)
5-2 1 172538-16533 HARNESS ASSY,F 1 1 1 N
(A=*2008.11)
5A 2 172648-16600 DIODE, 1.5-2P 1 1 1 w
(A=*2008.11)
6 1 194680-51670 BAND, CLIP 1 1 1
7 1 1A1686-57850 CLAMP, 80 3 3 3
7-1 1 1A1686-57850 CLAMP, 80 4 4 4 K
(A=MI#60716)
8 1 172122-79930 CLAMP, HOSE 1 1 1
9 1 172122-79940 CLIP, HOSE 2 2 2
10 1 26013-080122 BOLT, M8X 12 3 3 3
11 1 26013-100202 BOLT, M10X 20 2 2 2
12 1 26013-100202 BOLT, M10X 20 3 3 3
13 1 172538-16541 HARNESS ASSY,C 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M53402 ELECTRICAL PARTS 0CS10-M53402  Fig.11

i (A)=V4-6(US) (D)=
Fig.11. WIRING(TO M61130) (Ve s o
(C)=V4-6(NZ) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
E— 13-1 1 172538-16542 HARNESS ASSY,C 1 S
1. —
4 3 6 @_7 (A=M/#60699)
% L‘S“E" LA R g G 13-2 1 172538-16543 HARNESS ASSY,C 1 1 1 N
g—10 (A=*2008.11)
1 13B 2 198535-52110  FUSE, 5A 2 2 2 w
"9 FUEL FEED PUMP ) BACK LAWP 12 (A="2008.11)
vomeE -t o 13C 2 198535-52130  FUSE, 15A 2 2 2
B~ S o N (A=*2008.11)
13D 2 198535-52170 FUSE, 30A 3 3 3
SAFETY RELAY 3
(A=*2008.11)
SAFETY ReLAY 4 14 1 172538-16900  PLATE,COUPLER 1 1 1
e (A=M/#60716)
— 0 o S 15 1 26014-080202  BOLT, M8X 20 2 2 2
J BATTERY + CABLE
TERHINAL M, SWTER . &) FEGTIFIER (A=M/#60716)
STARTER RELAY e L7 PARKING FLASHER D
3 S. W WIPER(F)
N o R ey GENERATOR SOOKET (12
TERHINAL S, ¢ "\ =3F e
STARTER RELAY 4 G, TERHINAL S,
® STARTER
PARKING ALARM ENG. STOP SOLENOID ﬁ R ENG. HYD. SENSOR FUEL tNIT

RELAY 5

gLow PLie ()

PARKING ALARM
RELAY 4

PARKING ALARM
RELAY 3

o S HS.T.PUP g f
parciie A () soeon )

RELAY 2

PARKING ALARM
RELAY 1

HEAD LIGHT R

FRONT COMBI. LAWP R

Remarks
(1)Cabin specification.

Interchangeable by simultaneous replacement with No.2-1, 3-1, 4-1, 13-1.
(2)Interchangeable by simultaneous replacement with No.2-1, 3-1, 5-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M53402 ELECTRICAL PARTS
Fig.72. (11A)WIRING(FROM M61131)

REAR CONBI. LAWP R 6 &
BACK BUZZER FLASHER LANP R B_G !
9 g—10
REAR COMBI.LAWP L F| ASHER LANP L 1
B> WATER TENP. SENSOR 12

LICENCE

PLATE LIGHT
&

G FUEL FEED PUNP 17
BACK LAMP
m 138 .

DIODE 2
P orooe 1

g

TR )

SFETY RELAY 3@
V &
SAFETY RELAY 4

S. W, HEATER

N7

aLow ReLAY f) g

D

FUSE 4 3
TERHINAL B, ',’ { sarmerr + caoe RECTIFIER
STARTER RELAY o

TERHINAL H, r
STARTER RELAY R0
N

N7,
LY PARKING FLASHER 0

D onerator

EARTH STARTER
X SOGKET (12
TERHINAL S, RELAY . a2y
STARTER RELAY < 3F 3y
Q- TERMINAL S, e o
) STARTER P
> FUEL UNIT
PARKING ALARM oo, ENG. STOP SOLENOID () o ENG. HYD. SENSOR )

N7
7 GLOW PLUG(D)

PARKING ALARM #53>

RELAY 4 f 3 3G .
parking ALARM o ) 31 > E&me rgwk
RELAY 3 PARKING ALARN DIQDE 4 ‘4" &
& H.S. T. PUNP g
ey 2 N7 soEwOID L3
PARKING ALARN
RELAY 1
W
S.,STOP LAWP v
aLOW TINER
SAFETY 3 X
s AT ._ ZA_Q
% P $
q e \#,
S. W, FLASHER .\ oroe 1
SHi
. LEVER
5., STARTER () N

COIL ANTENNA \';, .
» UDALARM BUZZER

DS 0. HEAD LAWP

Ny
CONTROL VALVE

)
§. W, SENSOR

HEAD LIGHT R
@
. HEAD LIGHT
®
IS,
I~ FRONT COMBI. LAWP R TAG

0CS10-M53402 Fig.72

(A)=V4-6(US) (D)=
(B)=V4-6(AS) )=
(C)=V4-6(N2) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172539-16101-1 SUPPORT ASSY 1 1 1
2 1 172538-16702 HARNESS ASSY,M(US 1 1 1
2-1 1 172538-16703 HARNESS ASSY,MAIN US 1 1 1 S
(A=M61724) (B=M61724) (C=M61724)
2A 2 172648-16600 DIODE, 1.5-2P 1 1 1
3 1 172538-16514 HARNESS ASSY,REAR 1 1 1
3-1 1 172538-16515 HARNESS ASSY,REAR 1 1 1 S
(A=M61724) (B=M61724) (C=M61724)
3B 2 198535-52110 FUSE, 5A 5 5 5
3C 2 198535-52120 FUSE, 10A 2 2 2
3D 2 198535-52130 FUSE, 15A 6 6 6
3E 2 198535-52170 FUSE, 30A 2 2 2
3F 2  1E8775-84120 CLAMP, BAND 3 3 3
3G 2 1E8490-84130 CLAMP, BAND 2 2 2
3H 2  172458-16550 FUSE, SLOWBLOW 1 1 1
3l 2  1E8465-83170 DIODE, 090,1.5A 3 3 3
4 1 172538-16524 HARNESS ASSY,R3 1 1 1
5 1 172538-16533 HARNESS ASSY,F 1 1 1
5-1 1 172538-16534 HARNESS ASSY,FRONT 1 1 1 S
(A=M61724) (B=M61724) (C=M61724)
5A 2 172648-16600 DIODE, 1.5-2P 1 1 1
6 1  194680-51670 BAND, CLIP 1 1 1
7 1 1A1686-57850 CLAMP, 80 4 4 4
8 1 172122-79930 CLAMP, HOSE 1 1 1
9 1 172122-79940 CLIP, HOSE 2 2 2
10 1 26013-080122 BOLT, M8X 12 3 3 3
11 1 26013-100202 BOLT, M10X 20 2 2 2
12 1 26013-100202 BOLT, M10X 20 3 3 3
13 1 172538-16543 HARNESS ASSY,C 1 1 1
13B 2 198535-52110 FUSE, 5A 2 2 2
13C 2 198535-52130 FUSE, 15A 2 2 2
13D 2 198535-52170 FUSE, 30A 3 3 3
14 1 172538-16900 PLATE,COUPLER 1 1 1
15 1 26014-080202 BOLT, M8X 20 2 2 2
17 1 172126-16540 CLAMP 1 1 1
18 1 172538-16850 HARNESS,BACK LAMP 1 1 1

Remarks
(1)Cabin specification.
(2)A=No.2, 5 : No Tag, No.2-1, 5-1 : with tag

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 ELECTRICAL PARTS
Fig.12. ELECTRIC PART(1)

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.12
(D)=
(E)=
(F)=

TS

3
A
(> [
\*Q,Q T\

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172538-16602-1 BASE ASSY,RELAY (49) 1 1 1
2 1 172527-17110 LAMP,HEAD 2 2 2
3 2 172527-17250 LENS 2 2 2
4 2 172527-17260 LIM 2 2 2
5 2 172527-17280 GASKET 2 2 2
6 2 172527-17290 BULB, 12V 55W 2 2 2
7 2 172527-17310 NUT 2 2 2
8 2 172527-17340 SCREW 8 8 8
9 2 172527-17350 NUT 2 2 2
10 1 172538-17150-2 SUPPORT, LAMP 2 2 2
10-1 1 172538-17150-Y SUPPORT, LAMP 2 2 2 S
(A=M61501) (B=M61501) (C=M61501)
11 1 172532-17170 REFLECTOR 2 2 2
12 1 26716-050002 NUT, M5 4 4 4
13 1  172524-17280 SWITCH, STOP LAMP 1 1 1
14 1 172538-17300 RELAY,FLASHER 1 1 1
15 1 172520-17351 SWITCH, THERMO 1 1 1
16 1  172524-17360 RELY,STARTER 1 1 1
17 1 172538-17400-1 BASE,BUZZER(GRAY:49) 1 1 1
18 1 172538-17430 GAUGE, FUEL 1 1 1
19 1 172538-17600 BUZZER,BACK(COVER 1 1 1
20 1 172538-17750 LAMP,WINKER 2 2 2
20B 2 172538-17770 BULB, 12V P21W 2 2 2 W
(A=FROM 1ST)
21 1 129612-52100 PUMP, FUEL FEED 1 1 1
22 1 1A8100-53300 LAMP, BRAKE 2 2 2
24 2 1A8100-53320 BULB, 12V5W/21W 2 2 2
25 1 1A6780-57110 HORN ASSY 1 1 1
26 1 119247-77100 RELAY, POWER 5 5 5
27 1  119247-77100 RELAY, POWER 3
27-1 1 119247-77100 RELAY, POWER 4 4 4 K
(A=M/#60699)
28 1 160970-77350 RECTIFIER, ZR2117 1 1 1
29 1  119650-77910 RELAY ASSY, GLOW 1 1 1
32 1 129211-77920 TIMER 1 1 1
33 1 1E8322-81050 SWITCH, SAFETY 1 1 1
34 1 1E9110-81100 LAMP, COMBINATION F 2 2 2
35 2 194320-53440 SCREW 8 8 8
36 2 1E9110-81110 LENS, FRONT 2 2 2
37 2 1E6680-81120 BULB,12V-5W 2 2 2
38 2 1E9110-81120 LENS, REAR 2 2 2
39 2 1E6680-81130 BULB,12V-21W 2 2 2
40 1 1ES000-82000 LAMP, BACK 1 1 1
40-1 1 172538-17700 BACK LAMP ASSY 1 1 1 S
(A=M61131) (B=M61131) (C=M61131)
40A 2 172538-17710 GASKET 1 1 1 W
(A=M61131) (B=M61131) (C=M61131)
40B 2 172538-17720 LENS 1 1 1 W
(A=M61131) (B=M61131) (C=M61131)
40C 2 172538-17730 SCREW 2 2 2 W
(A=M61131) (B=M61131) (C=M61131)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 ELECTRICAL PARTS
Fig.12. ELECTRIC PART(1)

No.

Lev. Parts No.

0CS10-M53402 Fig.12

(A)=V4-6(US) (D)=
(B)=V4-6(AS) (E)=
(C)=V4-6(NZ) (F)=
Description |

Qty
®wW B € O E @

40D 2 172524-17810 BULB, 12V 21W 1 1 1 W
(A=M61131) (B=M61131) (C=M61131)
41 2 1E6680-81130 BULB,12V-21W 1 1 1 Z
(A=M61131) (B=M61131) (C=M61131)
42 2 1E9000-82010 LENS 1 1 1 z
(A=M61131) (B=M61131) (C=M61131)
43 2 1E9000-82020 SCREW 2 2 2 z
(A=M61131) (B=M61131) (C=M61131)
44 1 22217-040000 WASHER, SPRING 4 2 2 2
45 1 22217-050000 WASHER, SPRING 5 4 4 4
46 1 22217-050000 WASHER, SPRING 5 4 4 4
47 1 26013-060162 BOLT, M6X 16 5 5 5
48 1 26013-060162 BOLT, M6X 16 3
48-1 1 26013-060162 BOLT, M6X 16 4 4 4 K
(A=M/#60699)
49 1 26013-060162 BOLT, M6X 16 1 1 1
50 1 26013-060162 BOLT, M6X 16 2 2 2
51 1 26013-060162 BOLT, M6X 16 1 1 1
52 1 26013-060162 BOLT, M6X 16 2 2 2
53 1 26013-060252 BOLT, M6X 25 1 1 1
54 1 26013-080122 BOLT, M8X 12 2 2 2
55 1 26013-080162 BOLT, M8X 16 1 1 1
56 1 26013-080162 BOLT, M8X 16 1 1 1
57 1 26013-080202 BOLT, M8X 20 1 1 1
58 1 26716-050002 NUT, M5 4 4 4
59 1 26013-100252 BOLT, M10X 25 6 6 6
60 1 26013-100302 BOLT, M10X 30 2 2 2
61 1 26022-050162 SCREW, M5X16 5 5 5
62 1 26716-040002 NUT, M4 2 2 2
63 1 172538-16690-1 COVER, RELAY 1 1 1
64 1 26013-060122 BOLT, M6X 12 2 2 2
65 1 22137-040000 WASHER, 4 2 2 2
(A=MZZ222)
66 1 22137-050000 WASHER, 5 4 4 4
(A=MZzZ272Z)
67 1  22137-050000 WASHER, 5 4 4 4
(A=MZZZ222)
68 1 172538-17650 BASE,BACK LAMP 1 1 1
(A=M61131) (B=M61131) (C=M61131)
69 1 172538-17680 COVER, WEIGHT 1 1 1
(A=M61131) (B=M61131) (C=M61131)
70 1 26013-080162 BOLT, M8X 16 2 2 2
(A=M61131) (B=M61131) (C=M61131)
71 1 26013-080162 BOLT, M8X 16 4 4 4 W
(A=M61131) (B=M61131) (C=M61131)
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M53402 ELECTRICAL PARTS 0CS10-M53402 Fig.13

Fig.13. ELECTRIC PART(2) vaets o
(C)=V4-6(NZ) (F)=
No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 172515-08790  SWITCH, FLASHER 1 1 1
2 1 172187-17100  SWITCH ASSY, STARTER 1 1 1
16 3 2 172187-17070 CORD ASSY 1 1 1
= o 4 2 172187-17080 COVER 3 3 3
£ 5 2 172187-17090 COVER 2 2 2
UGl 7 2 933110-00301  KEYASSY 11 1
14 10 1 172538-17200 METER,COMBINATION 1 1 1
1 1 172538-17250 COVER, METER 1 1 1 2
prT— 11A 1  172A64-03700  LABEL, START SWITCH 1 1 1 4
11B 1 172437-03312  LABEL, SLOPE 1 1 1 4
11C 1 172538-03760  LABEL,P BRAKE US 1 1 1 4
12 1 172538-17270-1 COVER, METER 1 1 1
13 1 1A6780-57200 FLASHER 1 1 1
14 1 172524-17310  LEVER, SHIFT 1 1 1
14-1 1 172524-17311  LEVER, SHIFT 1 1 1 N
(A=MZZ2Z2Z) (B=MZZ2Z22) (C=MZzz2722)
15 2 172524-17320  LABEL 1 1 1
16 2 172524-17380  LEVER ASSY 1 1 1
16-1 2 172524-17381 LEVERASSY 1 1 1 S
(A=MZZ2Z2Z) (B=MZZ2Z22) (C=MZzz2722)
17 2 172520-17390  LABEL 1 1 1
17A 1 172524-03690  LABEL 1 1 1
18 1 172538-17350  SEAL,10X10X155 2 2 2
19 1 172538-17360  SEAL,10X10X245 2 2 2
20 1 172538-17370  SEAL,10X10X395 1 1 1
21 1 172538-17500-1 BASE,METER (GRAY;49) 1 1 1
22 1 119247-77100  RELAY, POWER 1 1 1
23 1 12497077920  TIMER 1 1 1
24 1 1A1531-83400 BUZZER, ND-S 1 1 1
25 1 1E4440-99160 SCREW, SMALL 4X16 4 4 4
26 1 22157-060000 WASHER, 6 4 4 4
27 1 26013-060162  BOLT, M6X 16 4 4 4
28 1 26013-060162  BOLT, M6X 16 1 1 1
29 1 26013-060162 BOLT, M6X 16 1 1 1
GABIN SPEC. 30 1 26013-060162  BOLT, M6X 16 1 1 1
31 1 26013-060162  BOLT, M6X 16 1 1 1
32 1 26013-080202  BOLT, M8X 20 2 2 2
33 1 26013-080202  BOLT, M8X 20 3 3 3
34 1 172183-16550  BRACKET,FUSE 1 1 1 1
35 1 119247-77100  RELAY, POWER 1 1 1 1
36 1 26013-060162  BOLT, M6X 16 1 1 1 1
37 1  26013-060162  BOLT, M6X 16 2 2 2 1
38 1 172538-17000  SWITCH, LIGHT 1 1 1
39 1 172538-17010  SWITCH, SPEED FIXING 1 1 1
40 1 172538-17020  SWITCH, HAZARD 1 1 1
41 1 172538-17100 PLUG, PANEL 6 6 6
42 1 172538-17040  SWITCH, HEATER 1 1 1
43 1 172538-17060  SWITCH, WIPER 1 1 1 1
(Rl‘jg:h;ﬁfspecmcation 44 1 172538-17070  SWITCH, WIPER 1 1 1
(2)Attach the No.11A, 118 & 11C label to this part. 451 17253817100  PLUG, PANEL 8 38 3
(3)Attach the No.17A label to this part. 46 1 172538-17030  SWITCH, WORK LAMP 1 01 1
(4)Label is not illustrated. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M53402 ELECTRICAL PARTS 0CS10-M53402 Fig.14

Fig.14. ELECTRIC PART(AUTO LEVELLER) vaets o
(C)=V4-6(NZ) F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172538-17450 SENSOR, PROXIMITY 1 1 1
2 1  172524-17522-2 STAY ASSY, SENSOR 1 1 1
2-1 1  172524-17522-N STAY ASSY, SENSOR 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
3 1 172538-17800-2 BAR ASSY, SENSING 1 1 1
3-1 1 172538-17800-N BAR ASSY, SENSING 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
4 1 22137-100000 WASHER, 10 2 2 2
5 1 26013-100202 BOLT, M10X 20 2 2 2
6 1 26013-100202 BOLT, M10X 20 2 2 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 TRANSMISSION 0CS10-M53402  Fig.15

Fig.15. CLUTCH HOUSING & DRIVE SHAFT (v 09 o
(C)=V4-6(NZ) (F)=
No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 172534-21210-1 COVER, FLYWHEEL 1 1 1
2 1 22217-120000  WASHER, SPRING 12 8 8 8
3 1 22351-080020 PIN, SPRING 8.0X20 2 2 2
4 1 26116-120602 BOLT, M12X 60 PLATED 1 1 1
5 1 26116-120952 BOLT, M12X 95 PLATED 2 2 2
6 1  26116-121002 BOLT, M12X100 PLATED 2 2 2
7 1 26116-121102 BOLT, M12X110 PLATED 3 3 3
8 1 26716-120002 NUT, M12 2 2 2
9 1 172534-21510 DISK, DAMPER 1 1 1
10 1 26013-080162 BOLT, M8X 16 6 6 6
11 1 172528-21800 SHAFT ASSY,PROPELLER 1 1 1
12 2 172527-21810  JOINT, UNIVERSAL 2 2 2
13 2 172528-21820  YOKE,SLEEVE 1 1 1
14 2 172528-21830  YOKE, SHAFT 1 1 1
15 1 26116-080402 BOLT, M8X 40 PLATED 8 8 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 TRANSMISSION
Fig.16. TRANSFER CASE

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.16
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 187B01-25710 CASE 1 1 1

2 1 172527-25720 CASE 1 1 1

3 1 187B01-25910 GEAR, INPUT Z=26T 1 1 1

4 1 172527-25920 GEAR, IDLE Z=26 1 1 1

5 1 172527-25930 GEAR, N=42 1 1 1

6 1 172527-25770 SHAFT, BRAKE 1

6-1 1 172527-25771  SHAFT, BRAKE 1 1 1 F

(A=MZZ2Z2Z)

7 1 172527-25790  FLANGE, JOINT 1 1 1

8 1 172527-25810  WASHER, 11X40.5X9 1 1 1

9 1 172527-25820  GASKET 1 1 1

10 1 172527-25840  COUPLING 1
10-1 1 172527-25841  COUPLING, SPLINE 1 1 1 F

(A=MZZ2Z22)

11 1 172527-25850  GASKET 1 1 1

12 1 22217-100000 WASHER, SPRING 10 2 2 2

13 1 22242-000300 RING, 30 1 1 1

14 1 22242-000350 RING, 35 1 1 1

15 1  22242-000450 RING, 45 1 1 1

16 1 24101-060094  BEARING, BALL 6009 2 2 2

17 1 24101-062074 BEARING, BALL 6207 1 1 1

18 1 24101-062084  BEARING, BALL 6208 1 1 1

19 1 24101-063064  BEARING, BALL 6306 2 2 2

20 1  24311-000240 O-RING, 1AP24.0 1 1 1

21 1 26013-100452 BOLT, M10X 45 3 3 3

22 1 26013-100452 BOLT, M10X 45 6 6 6

23 1  26156-100502 BOLT, M10X50 PLATED 1 1 1

24 1 26216-100452  STUD, M10X 45 2 2 2

25 1 26716-100002 NUT, M10 2 2 2

Remarks

(1)Interchangeable by simultaneous replacement with No.6-1, 10-1.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 TRANSMISSION
Fig.17. SPIRAL BEVEL GEAR

28 inc. 29~53

A}

1 inc. 2~26A

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.17
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172528-26300 GEAR ASSY, BEVEL 1 1 1

2 2 172527-25810  WASHER, 11X40.5X9 1 1 1

3 2 172528-26210  GEAR SET, BEVEL 1 1 1

6 2 172527-26041 HOLDER, BEARING 1 1 1

7 2 172527-26050 COLLAR 1 1 1

8 2 172527-26060 COLLAR, SPLINE 1 1 1

9 2 172527-26070  BOLT, M10X18 6 6 6

10 2 172527-26080  SHIM SET 1 1 1

14 2 172527-26130  SHIM SET 1 1 1

20 2 22242-000450  RING, 45 1 1 1

21 2 22312-100180  PIN, PARALLEL M10X18 2 2 2

22 2 24143-303060  BEARING, 30306D 1 1 1

23 2 24144-303070  BEARING, 30307DH 1 1 1

24 2 24311-000900 O-RING, 1AP90.0 2 2 2
24-1 2 24311-000900 O-RING, 1AP90.0 1 1 1 K

(A=MZZ2Z2Z)

25 2 24321-001050 O-RING, 1AG105.0 1 1 1

26 2 26156-100502 BOLT, M10X50 PLATED 1 1 1
26A 1 187B01-26100 SEAL, DLI100X115X8 1 1 1 w

(A=MZZ2Z2Z)

27 1 26013-100252 BOLT, M10X 25 12 12 12

28 1 172528-26400 GEAR ASSY, BEVEL 1 1 1

29 2 194447-14140  SEAL, OIL TC6Y577512 1 1 1

30 2 172527-25790  FLANGE, JOINT 1 1 1

31 2 172527-25810  WASHER, 11X40.5X9 1 1 1

32 2 172528-26210  GEAR SET, BEVEL 1 1 1

35 2 172527-26050  COLLAR 1 1 1

36 2 172527-26070  BOLT, M10X18 6 6 6

37 2 172527-26080  SHIM SET 1 1 1

41 2 172527-26130  SHIM SET 1 1 1

47 2 172527-26310 HOLDER, BEARING 1 1 1

48 2 22312-100180 PIN, PARALLEL M10X18 2 2 2

49 2 24143-303060 BEARING, 30306D 1 1 1

50 2 24144-303070  BEARING, 30307DH 1 1 1

51 2 24311-000240 O-RING, 1AP24.0 1 1 1

52 2 24321-001050 O-RING, 1AG105.0 1 1 1

53 2 26156-100502 BOLT, M10X50 PLATED 1 1 1

54 1 26013-100252 BOLT, M10X 25 12 12 12

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 TRANSMISSION

Fig.18. DIFFERENTIAL GEAR

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.18
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 794251-13910 SHIM SET, GEAR 4 4 4
5 1 172528-26330 WASHER, W57X68X2 2 2 2
6 1  194320-31560 GEAR, DIFE.SIDE 4 4 4
7 1 198320-31530 LINER, SIDE GEAR 4 4 4
8 1 198320-31630 LINER, DIFF.PINION 4 4 4
9 1 198320-31570 PINION, DIFFERENTIAL 4 4 4
10 1 198320-31820 SHAFT, DIFF.PINION 2 2 2
11 1 22351-060050 PIN, SPRING 6.0X50 2 2 2
12 1 24101-060114 BEARING, BALL 6011 2 2 2
13 1 24101-062114 BEARING, BALL 6211 2 2 2
14 1 172528-26320 CASE, DIFFERENTIAL 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 TRANSMISSION 0CS10-M53402  Fig.19

; A)=V4-6(US D)=
Fig.19. AXLE SHAFT -ve s o
(C)=V4-6(N2) (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172528-26710 SHAFT, AXLE 4 4 4
2 1 172527-26730 WASHER, W13X63X9 4 4 4
3 1 172520-26740 SEAL TC6Y 70X88X12 4 4 4
4 1 172527-26740 SHIM SET 4 4 4
10 1 172520-26780 COVER, AXLE 4 4 4
11 1 172527-26910 BOLT, M12X65 4 4 4
12 1 24141302110  BEARING, 30211 4 4 4
13 1 24141320110  BEARING, 32011 4 4 4
14 1 24321-001100 O-RING, 1AG110.0 4 4 4
15 1 26013-100402 BOLT, M10X 40 32 32 32

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 TRANSMISSION 0CS10-M53402  Fig.20

i A)=V4-6(US D)=
Fig.20. FINAL GEAR -veeLs) or
(C)=V4-6(NZ) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172528-28310 GEAR, SUN 2 2 2
2 1 172528-28320 GEAR, SUN 2 2 2
3 1 172528-28330  GEAR, INTERNAL 4 4 4
4 1 198320-33540 PINION, PLANETARY 12 12 12
5 1 198320-33550 SHAFT, PLANETARY 12 12 12
6 1 198320-33570 CARRIER, PLANETARY 4 4 4
7 1 198320-33560 NEEDLE, 4.5X31.8 12 12 12
8 1 198320-33620 WASHER, 26X42X1 24 24 24
9 1 22351-080040  PIN, SPRING 8.0X40 12 12 12
10 1 194640-34150 WASHER, THRUST 4 4 4
11 1 22312-100200  PIN, PARALLEL M10X20 8 z
(A=FROM 1ST)
11-1 1 22312-100180  PIN, PARALLEL M10X18 8 8 8 W
(A=FROM 1ST)
12 1  26116-100452 BOLT, M10X 45 PLATED 32 32 32

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 TRANSMISSION
Fig.21. AXLE SHAFT CASE

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.21
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 177035-02920 PLUG, MAGNET M16X1.5 1 1 1
2 1 172528-31110 CASE, AXLE 1 1 1
3 1  172528-31120 CASE, AXLE 1 1 1
4 1 172527-31150 CASE 1 1 1
5 1 172527-31160 HOLDER, BEARING 1 1 1
6 1 172527-31170 GASKET, AXLE CASE 3 3 3
7 1 172527-35900 BREATHER(ACCEL. 1 1 1
8 1 22312-100200  PIN, PARALLEL M10X20 2 z
(A=FROM 1ST)
8-1 1 22312-100180  PIN, PARALLEL M10X18 2 2 2 W
(A=FROM 1ST)
9 1 22312-100200  PIN, PARALLEL M10X20 2 z
(A=FROM 1ST)
9-1 1 22312-100180  PIN, PARALLEL M10X18 2 2 2 W
(A=FROM 1ST)
10 1 22312-100200  PIN, PARALLEL M10X20 2 z
(A=FROM 1ST)
10-1 1 22312-100180  PIN, PARALLEL M10X18 2 2 2 W
(A=FROM 1ST)
11 1 23414-160000 GASKET, 16X1.0 2 2 2
12 1 23871-060000 PLUG, RO6 1 1 1
13 1 23887-160002 PLUG, 16 1 1 1
14 1 26013-120502 BOLT, M12X 50 12 12 12
15 1  26013-120952 BOLT, M12X 95 12 12 12
16 1 26450-100452 BOLT, M10X 45 2 2 2
17 1 177035-02920 PLUG, MAGNET M16X1.5 1 1 1
18 1  172528-31130 CASE, AXLE 1 1 1
19 1 172528-31140 CASE, AXLE 1 1 1
20 1 172527-31160 HOLDER, BEARING 1 1 1
21 1 172527-31170 GASKET, AXLE CASE 3 3 3
22 1 172527-31250 CASE 1 1 1
23 1 172527-35900 BREATHER(ACCEL. 1 1 1
24 1 22312-100200 PIN, PARALLEL M10X20 2 Z
(A=FROM 1ST)
24-1 1 22312-100180  PIN, PARALLEL M10X18 2 2 2 W
(A=FROM 1ST)
25 1 22312-100200  PIN, PARALLEL M10X20 2 z
(A=FROM 1ST)
25-1 1 22312-100180  PIN, PARALLEL M10X18 2 2 2 W
(A=FROM 1ST)
26 1 22312-100200  PIN, PARALLEL M10X20 2 z
(A=FROM 1ST)
26-1 1 22312-100180  PIN, PARALLEL M10X18 2 2 2 W
(A=FROM 1ST)
27 1 23414-160000  GASKET, 16X1.0 1 1 1
28 1 23871-060000 PLUG, R0O6 1 1 1
29 1 26013-120502 BOLT, M12X 50 12 12 12
30 1 26013-120952 BOLT, M12X 95 12 12 12
31 1  26450-100452 BOLT, M10X 45 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 TRANSMISSION

Fig.22. AXLE SHAFT CASE SUPPORT

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.22
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172527-33100 HOLDER ASSY, AXLE 1
1-1 1 172527-33101 HOLDER ASSY, AXLE 1 1 1 S
(A=MZZ2Z2Z)
3 2 172513-52541 BUSH 1 1 1
4 2 24764-040000 NIPPLE, GREASE B 1 1 1
5 1 172527-33201 HOLDER ASSY, AXLE R 1 1 1
7 2 172527-33260  BUSH, 85X40 1 1 1
8 2 24764-020000 NIPPLE, GREASE R1/8 1 1 1
9 1 23871-010000 PLUG, RO1 2 2 2
10 1 172527-31190 GASKET 1 1 1
11 1 172527-33511 PIN, SWING 1 1 1
12 1 172527-33520  PLATE 1 1 1
13 1 172527-33530 COVER 1 1 1
14 1 24430-850009  SEAL, OIL VC851009 1 1 1
15 1 26013-100252 BOLT, M10X 25 6 6 6
16 1 26013-100252 BOLT, M10X 25 12 12 12
17 1 26013-100502 BOLT, M10X 50 8 8 8

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 TRANSMISSION 0CS10-M53402  Fig.23
Fig.23. CENTER BRAKE AR o
(C)=V4-6(NZ) (F)=

No. Lewv. Parts No. Description Qty |

®wW B € O E @

1 1 177035-02920 PLUG, MAGNET M16X1.5 1 1 1
2 1 194447-14140 SEAL, OIL TC6Y577512 1 1 1
3 1 172527-34400 BRAKE ASSY 1 1 1
4 2 198290-32750 SEAL, OIL TC253506 1 1 1
5 2 172527-34410 CASE, BRAKE 1 1 1
6 2 172527-34420 CAMSHAFT, BRAKE 1 1 1
9 2 172527-34430 DISK, FRICTION 5 5 5
10 2 172527-34440 GASKET, CASE 1 1 1
11 2 198010-36310  ACTUATOR, L 1 1 1
12 2 194205-36320 SPRING, ACTUATOR 2 2 2
13 2 187B03-36390  PLATE 118, STEEL 5 5 5
14 2 22242-000250 RING, 25 1 1 1
15 2 24190-160001 BALL, STEEL 1/2 6 6 6
16 1 22217-100000  WASHER, SPRING 10 6 6 6
17 1 22312-100200 PIN, PARALLEL M10X20 2 YA

(A=FROM 1ST)
17-1 1 22312-100180 PIN, PARALLEL M10X18
(A=FROM 1ST)

N
N
N
=

18 1 23414-160000 GASKET, 16X1.0
19 1  23490-080002 PLUG, 8
20 1 26013-100302 BOLT, M10X 30

3 INC. 4~15.

R oON R e
o R
o R

3 21 1 26116-100902 BOLT, M10X 90 PLATED
‘ 22 1 172527-34470 JOINT Z
(A=FROM 1ST)
23 1  23414-080000 GASKET, 8X1.0 2 z
(A=FROM 1ST)
24 1  23857-030000 BOLT, JOINT 3 1 Z

(A=FROM 1ST)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 TRAVELING
Fig.24. TIRE

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.24
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172520-31210 WASHER 24 24 24
2 1 172539-35210 TIREASSY, L 2
2-1 1  172539-35211 TIREASSY, L 2 2 2 R
(A=M/#60716)
2-2 1 172539-35510 TIRE ASSY, L 2 2 2 S
(A=M61501) (B=M61501) (C=M61501)
3 2 172522-35130 TIRE 2 2 2
4 2 172539-35250-1 DISK 2
4-1 2 172539-35251 DISK 2 2 2 R
(A=M/#60716)
4-2 2 172539-35550  DISK 2 2 2 S
(A=M61501) (B=M61501) (C=M61501)
5 2 172513-35161  VALVE 2 2 2
6 1 172539-35220 TIREASSY 2
6-1 1 172539-35221  TIRE ASSY 2 2 2 R
(A=M/#60716)
6-2 1 172539-35520 TIREASSY,R 2 2 2 S
(A=M61501) (B=M61501) (C=M61501)
7 2 172522-35130 TIRE 2 2 2
8 2 172539-35250-1 DISK 2
8-1 2 172539-35251 DISK 2 2 2 R
(A=M/#60716)
8-2 2 172539-35550  DISK 2 2 2 S
(A=M61501) (B=M61501) (C=M61501)
9 2 172513-35161  VALVE 2 2 2
10 1 26156-200352 BOLT, M20X 35 PLATED 24 24 24

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M53402 CONTROL EQUIPMENT 0CS10-M53402  Fig.25
Fig.25. BRAKE PEDAL(LEFT) AR o
(C)=V4-6(NZ) (F)=

Lewv. Parts No. Description Qty |

®wW B € O E @

z
°

1 1 172649-12390 PEDAL PAD 1 1 1
2 1 194990-20170 NUT, M8 1 1 1
3 1 172141-41340 BOOT 1 1 1
4 1 172538-42000-1 PLATE ASSY,PEDAL(49) 1 1 1
5 1 172538-42030 PLATE,INCHING (49) 1 1 1
6 1 172538-42050 PEDAL, INCHING 1 1 1
7 1 172538-42100 ROD A,INCHING ASSY 1 1 1
Fig. 34,35 8 1 172538-42150 ROD B,INCHING ASSY 1 1 1
9 1 172524-42190 SPRING, RETURN 1 1 1
10 1 172165-46860  TURNBUCKLE ASSY 1 1 1
11 1 1C6281-52320 PIN, SNAP 8 2 2 2
12 1 22137-080000  WASHER, 8 2 2 2
13 1 22486-080160 PIN, H 8X 16 1 1 1
14 1 22486-080240 PIN, H 8X 24 1 1 1
15 1 26013-100302 BOLT, M10X 30 2 2 2
16 1 26051-100002 NUT, M10 1 1 1
17 1 26716-080002 NUT, M8 1 1 1

8

A,

B

oM

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402  CONTROL EQUIPMENT 0CS10-M53402  Fig.26

Fig.26. BRAKE PEDAL(RIGHT) vaets o
(C)=V4-6(NZ) (F)=
No. Lev. Parts No. Description Qty |

®wW B € O E @

35 1 1 172649-12390  PEDAL PAD 1 1 1
2 1  1A6210-16150  BALL, LINK BL10D 1 1 1
0< 3 1 1A6210-16160  BALL, LINK BL10OL 1 1 1
. 4 1 194150-22480  NUT, M10 1 1 1
13 inc. (13)~16 5 1 172141-41340 BOOT 1 1 1
6 1  172538-42000-1 PLATE ASSY,PEDAL(49) 1 1 1
7 1 172524-42190  SPRING, RETURN 2 2 2
8 1 172527-42190  PIN, 10X22 2 2 2
9 1 172527-42200  JOINT 1 1 1
10 1 172538-42501-1 CAMASSY, LINK 1 1 1
12 2 24550-025150 BUSH, 25X15 2 2 2
13 1 172538-42600-1 HOLDER ASSY,CAM A(49 1 1 1
15 2 24550-012120 BUSH, 12X12 2 2 2
16 2 24550-025100  BUSH, 25X10 4 4 4
17 1 172528-42621 ROD ASSY,LINK B 1 1 1
18 1 172527-42680  SHAFT 1 1 1
19 1 172527-42730-1 HOLDER,CAM B(GRAY:49 1 1 1
20 1 172538-42800-1 CAMASSY, LINK 1 1 1
22 2 24550-020150  BUSH, 20X15 2 2 2
23 1 172538-42850-1 GUIDE ASSY, CABLE 1 1 1
24 1 172538-42890  SHAFT, 25X566 1 1 1
25 1 172538-42900 PEDAL, BRAKE 1 1 1
26 1 172538-42951-1 CAMASSY, LINK 1 1 1
28 2 24550-025150  BUSH, 25X15 2 2 2
29 1 172538-43600 ROD ASSY,BRAKE 1 1 1
30 1 172538-43650  JOINT 1 1 1
31 1 172738-47900  NUT, M10L 1 1 1
32 1 1C6360-65700  PIN, SNAP 10 2 2 2
33 1 22137-100000 WASHER, 10 2 2 2
34 1 22217-100000 WASHER, SPRING 10 2 2 2
35 1 22242-000250 RING, 25 1 1 1
36 1 22351-060050  PIN, SPRING 6.0X50 1 1 1
37 1  24761-020000  NIPPLE, GREASE PT1/8 3 3 3
38 1  24761-020000  NIPPLE, GREASE PT1/8 1
38-1 1 24761-040000 NIPPLE, GREASE B 1 1 1 N
(A=M/#60691)
39 1  24761-050000 NIPPLE, GREASE C 1 1 1
40 1 26013-100202  BOLT, M10X 20 2 2 2
41 1 26013-100252  BOLT, M10X 25 2 z
(A=M/#60691)
42 1 26013-100252  BOLT, M10X 25 2 2 2
43 1 26013-100302  BOLT, M10X 30 2
43-1 1 26013-100302  BOLT, M10X 30 4 4 4 K
(A=M/#60691)
44 1 26013-100302  BOLT, M10X 30 2 2 2
45 1 26051-100002  NUT, M10 1 1 1
46 1 26716-100002  NUT, M10 1 1 1
47 1 26736-100002  NUT, M10 2 2 2
48 1 26736-100002  NUT, M10 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402  CONTROL EQUIPMENT 0CS10-M53402  Fig.27

; A)=V4-6(US D)=
Fig.27. PARK BRAKE LEVER -ve s o
(C)=V4-6(N2) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172141-41340 BOOT 2 2 2
Fig. 34,35 2 1 172524-42190 SPRING, RETURN 1 1 1
3 1 172527-42391 SPRING, 1.4X12X61.5 2 2 2
4 1 172527-42921-1 PEDAL, HEAD 1 1 1
5 1 172538-43150-1 PEDAL LOCK ASSY (49) 1
5-1 1 172538-43151 PEDAL LOCK ASSY (49) 1 1 1 N
(A=M/#60699)
6 1 172538-43200-1 CAM, PARKING 1 1 1
7 1 172538-43240 LEVER ASSY, PARKING 1 1 1
9 2 24550-012120 BUSH, 12X12 2 2 2
10 1 172538-43300-1 BASE ASSY,BRAKE (49) 1
10-1 1 172538-43301 BASE ASSY,BRAKE (49) 1 1 1 S
(A=MI#60699)
11 1 172527-43390-1 PLATET (GRAY:49) 1 1 1
12 1 172538-43400 WIER,PARKING 1 1 1
13 1 172538-43420-1 CAM, RATCHET 1 1 1
14 1 172538-43450-1 LEVER ASSY,BRAKE(49) 1 1 1
15 1 172122-45830 PAD, METAL 1 1 1
16 1 1C6560-47000 GRIP, CHANGE LEVER 1 1 1
17 1 1C6281-52310 PIN, SNAP 6 2 2 2
18 1  22137-060000 WASHER, 6 2 2 2
19 1 22137-120000 WASHER, 12 2 2 2
20 1 22137-120000 WASHER, 12 1 1 1
21 1 22242-000120 RING, 12 2 2 2
22 1  22351-080050 PIN, SPRING 8.0X50 1 1 1
23 1  22351-080050 PIN, SPRING 8.0X50 1 1 1
24 1  22411-250200 COTTER PIN 2.5X20 1 1 1
25 1 26013-080202 BOLT, M8X 20 2 2 2
26 1 26013-100302 BOLT, M10X 30 2 2 2
27 1 26051-100002 NUT, M10 1 1 1
28 1 26051-100002 NUT, M10 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CONTROL EQUIPMENT
Fig.28. HYDRAULIC CONTROL LEVER

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.28
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172165-45071 KNOB ASSY 1 1 1

2 1 172538-45100 LEVER, LOADER 1 1 1

4 2 24550-012120  BUSH, 12X12 2 2 2

5 1 172512-45160 PIN 1 1 1

6 1 22417-250320 PIN, COTTER 2.5X32 1 1 1

7 1 26587-040062 SCREW, M4X 6 1 1 1

8 1 172538-45220  CABLE, LOADER LINK 2 2 2

9 1 172141-41340 BOOT 1 1 1

10 1  172524-45190  COLLAR, 8X12X2 1 1 1

11 1 172538-45200-1 LINK, LEVER(GRAY:49) 1 1 1

12 1 172524-45250  SPACER 1 1 1

13 1 172538-45601-1 GUIDE ASSY 1 1 1

14 1 172538-45650-1 BRACKET,CABLE (2J) 1 1 1
14-1 1 172538-45650-Y BRACKET,CABLE 1 1 1 S

(A=M61501) (B=M61501) (C=M61501)

15 1 172122-46571 END, ROD 1 1 1

16 1 172122-46590 ELBOW 1 1 1

17 1 1C6281-52310  PIN, SNAP 6 2 2 2

18 1 22137-080000 WASHER, 8 1 z

(A=FROM 1ST)

19 1 22137-100000 WASHER, 10 1 1 1

20 1 22217-100000 WASHER, SPRING 10 1 1 1

21 1 22486-060180  PIN, H 6X 18 2 2 2

22 1 26013-080402 BOLT, M8X 40 1 1 1

23 1 26013-100202 BOLT, M10X 20 2 2 2

24 1 26013-100302 BOLT, M10X 30 2 2 2

25 1 26716-080002 NUT, M8 1
25-1 1 26051-080002 NUT, M8 1 1 1 R

(A=FROM 1ST)
25-2 1  26347-080002 NUT, M8 1 1 1 N
(A=MZZ2Z22) (B=MZZ2222) (C=Mzz222)

26 1 26716-100002 NUT, M10 1 1 1

27 1  172524-42190 SPRING, RETURN 1 1 1

28 1 172538-45500-1 LEVER,LOCKASSY (10) 1 1 1

29 1 1C6281-52320  PIN, SNAP 8 1 1 1

30 1 22137-080000 WASHER, 8 1 1 1

31 1 22487-080600 PIN 8X 60 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CS10-M53402 CONTROL EQUIPMENT
Fig.29. STEERING WHEEL & COLUMN

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.29
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172538-47600 HANDLE,STEERING 1 1 1
1A 2 172538-47630 KNOBASSY 1 1 1 W
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mz2222)
2 1 172538-47610 CAP, HANDLE 1 1 1
3 1  22137-140000 WASHER, 14 1 1 1
4 1 26776-140002 NUT, LOCK M14 1 1 1
5 1 172538-47750 COLUMN ASSY 1 1 1
5A 2 172538-47801  COLUMN ASSY 1 1 1
7 3 172538-47860  SHAFT, STEERING 1 1 1
8 3 172527-47870  BEARING 20X37X9 1 1 1
9 3 172538-47870  BUSH,COLUMN 1 1 1
10 3 172538-47880  GROMMET, 13 1 1 1
11 3 22242-000200  RING, 20 2 2 2
12 3 22252-000370  RING, 37 2 2 2
12A 2 172538-47760  PIPE, CORRUGATED 1 1 1
13 1 26013-100252 BOLT, M10X 25 3 3 3
14 1 172538-55501 FRAME, STEERING 1 1 1
15 1 172538-60860 EV A ,COLUMN 1 1 1
16 1 172538-60870 EV B,COLUMN 1 1 1
17 1 26014-100302 BOLT, M10X 30 6 6 6
18 1 172538-60890 EV A,COVER 1 1 1
19 1 172538-60900 EV B,COVER 1 1 1
20 1 172538-60910 EV C,COVER 1 1 1
21 1 172538-60920 EV D,COVER 1 1 1
22 1 172538-63400 COVER, COLUMN 1 1 1
23 1 172538-63420 COVER, COLUMN 1 1 1
24 1 172538-63430 COVER, COLUMN 1 1 1
25 1 172538-63440 COVER, COLUMN 1 1 1
26 1 172538-63450  SEAL,10X10X280 2 2 2
27 1 26013-080202 BOLT, M8X 20 4 4 4
28 1 26013-080202 BOLT, M8X 20 4 4 4
29 1 26013-080202 BOLT, M8X 20 4 4 4

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402  CONTROL EQUIPMENT 0CS10-M53402  Fig.30

Fig.30. LEVER STAND(P.T.O.) vaets o
(C)=V4-6(NZ) (F)=
No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 172538-45400  STAND, LEVER 1 1 1
3 2 24550-016150 BUSH, 16X15 4 4 4
3A 1  172538-03230 LABEL,LOCK 1 1 1
3B 1 172538-03790 LABEL,PTO ROCK US 1 1 1
4 1 26013-120302 BOLT, M12X 30 3 3 3
1
|
[ 1
3
Remarks
(1)Attach the No.3A & 3B label to this part.
(2)Label is not illustrated. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402  CONTROL EQUIPMENT 0CS10-M53402  Fig.31

; (A)=V4-6(US) (D)=
Fig.31. P.T.O.LEVER (-vasu9 o
(C)=V4-6(NZ) (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 172498-12250 GRIP, ACCELERATOR 1 1 1
2 1 172538-46110-1 LEVERASSY,3RD (49) 1 1 1
3 1 172538-46131 BRACKET,3RD 1 1 1
4 1 172538-46141-1 STOPPER, 3RD 1 1 1
5 1 172520-46150 BOOT 1 1 1
6 1 172538-46150 PIN,3RD 1 1 1
7 1 172538-46200-1 LEVER PINASSY (49) 1 1 1
8 1 172122-46571 END, ROD 1 1 1
9 1 1C6281-52310 PIN, SNAP 6 1 1 1
10 1 1C6281-52310 PIN, SNAP 6 2 2 2
11 1 22137-060000  WASHER, 6 2 2 2
12 1 22137-080000  WASHER, 8 1 1 1
13 1 22351-060032 PIN, SPRING 6.0X32 1 1 1
14 1 22486-060180 PIN, H6X 18 1 1 1
15 1 26013-080202 BOLT, M8X 20 2 2 2
16 1 26013-080302 BOLT, M8X 30 1 1 1
17 1 172539-45230 CABLE, LOADER LINK 1 1 1
18 1 172538-03320 LABEL,PTO ROCK 1 1 1
19 1 172527-03620 LABEL 1 1 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 FRAME 0CS10-M53402 Fig.32

i (A)=V4-6(US) (D)=
Fig.32. FRONT FRAME ) o
(C)=V4-6(NZ) (F)=

No. Lev. Parts No. Description Qty |

A B () DO () (A
1 1 172539521012 FRAME ASSY,FRONT(2J) 1
1-1 1 17253952102 FRAME ASSY,FRONT(2J) 1 1 1 N
(A=M/#60699)
15 12 1 17253952102 FRAME ASSY,FRONT 11 1 s

(A=M61501) (B=M61501) (C=M61501)

1A 1 172524-03671 LABEL 1 1 1
1B 1  172538-03740 LABEL,GREASE US 1 1 1
2 1 172527-52411 BOLT F SET 4 4 4
3 2 172527-52421 BOLT 16X110 4 4 4
4 2 172527-52431  WASHER 17X35X4.5 8 8 8
5 2 172527-52451 NUT, M16 4 4 4
6 1 172527-52881-1 STOPPER ASSY, FRAME 1 1 1
7 1  194080-75790 PIN, SNAP 28 2 2 2
8 1 172528-52800-2 PIN 60X357.5 (2J) 1 1 1
8-1 1  172528-52800-Y PIN 60X357.5 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
9 1 172524-52830 COLLAR, THRUST 1 1 1
10 1 172524-52840 PLATE, THRUST 1 1 1
11 1 172524-52850 SHIM 1 1 1
12 1 172524-52870 GASKET 2 2 2
13 1 22217-140000 WASHER, SPRING 14 4 4 4
14 1 24321-000600 O-RING, 1AG60.0 1 1 1
15 1 26116-140352 BOLT, M14X 35 PLATED 4 4 4
o
éﬂ?}
0
9
-
T
4 I
5 ®
Remarks
(1)Attach the No.1A & 1B label to this part.
(2)Label is not illustrated. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 FRAME

Fig.33. REAR FRAME

12

11

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.33
(D)=
(E)=
(F)=

Remarks
(1)Attach the No.12A label to this part.
(2)Label is not illustrated.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172538-43502  GUIDE ASSY 1
1-1 1 172538-43503  GUIDE ASSY 1 1 1 S
(A=M/#60699)
2 1 172539-52502 FRAME ASSY, REAR 1
2-1 1 172539-52503 REAR FRAME ASSY (49) 1 N
(A=M/#60691)
2-2 1 172539-52504 REAR FRAME ASSY (49) 1 1 1 S
(A=M/#60716)
2-3 1  172539-52505 REAR FRAME ASSY 1 1 1 N
(A=M61131) (B=M61131) (C=M61131)
3 2 172524-33521 BUSH 2 2 2
5 2 172539-60101  SPONGE 1 1 1
6 2 172539-60110 SPONGE 1 1 1
7 2 172538-60250  SPONGE 1
7-1 2 172538-60251  SPONGE 1 1 1 S
(A=M/#60716)
8 2 172538-60260  SPONGE 1 1 1
9 2 172538-60280  SPONGE 1 1 1
10 2 172538-60300 SPONGE 1 1 1
11 2 172538-60311 SPONGE 2 2 2
12 2 172538-60320  SPONGE 2 2 2
12A 1 172519-03820 LABEL 2 2 2
13 1 172527-52920  BOLT 16X75 8 8 8
14 1 172527-52940  WASHER (R 8 8 8
15 1 172538-53660-1 COVER, FRAME 2 2 2
16 1 172538-60240  SPONGE 2 2 2
17 1 24761-020000  NIPPLE, GREASE PT1/8 1 1 1
18 1 26014-100252 BOLT, M10X 25 8 8 8
19 1 172520-31210 WASHER 4 4 4
20 1 172543-53310  WEIGHT, COUNTER 1 1 1
20-1 1 172543-08050 WEIGHT KIT, COUNTER 1 1 1 N
(A=M61131) (B=M61131) (C=M61131)
20B 2 172538-53330 COVER, LAMP 1 1 1 W
(A=M61131) (B=M61131) (C=M61131)
20C 2 26013-080162 BOLT, M8X 16 2 2 2 W
(A=M61131) (B=M61131) (C=M61131)
21 1 172538-53350  PLATE, NUMBER 1 1 1
22 1 172538-53370  GUARD, MUFFLER 1 1 1
23 1 172543-53400  CLIP, ANCHOR 2 2 2
24 1 26013-100202 BOLT, M10X 20 2 2 2
25 1 26013-100202 BOLT, M10X 20 2 2 2
26 1  26116-201002 BOLT, M20X100 PLATED 4
26-1 1 26116-201002 BOLT, M20X100 PLATED 2 2 2 K
(A=M/#60657)
27 1 172538-53510  HITCH PIN ASSY 1
27-1 1 172538-53390 PIN ASSY 1 1 1 N
(A=*2010.05)
27B 2 794130-71410 PIN ASSY, BALL 1 1 1 W
(A=*2010.05)
28 1 172527-52431  WASHER 17X35X4.5 8 8 8
29 1 172527-52451 NUT, M16 8 8 8

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 FRAME

Fig.33. REAR FRAME

0CS10-M53402 Fig.33

(A)=V4-6(US) (D)=
(B)=V4-6(AS) )=
(C)=V4-6(N2) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
30 1 172538-60960 SEAL, WEIGHT 2 2 2
31 1 26116-200852 BOLT, M20X 85 PLATED 2 2 2 w

(A=MI#60657)

Remarks
(1)Attach the No.12A label to this part.
(2)Label is not illustrated.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 COVER

Fig.34. COVER & STEP

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.34

)=
©®=
=

Remarks

(1)Attach the No.9A & 9B label to this part.
(2)Attach the No.10A label to this part.
(3)Attach the No.22A & 22B label to this part.
(4)Attach the No.13A label to this part.
(5)Attach the No.1A label to this part.
(6)Label is not illustrated.

(7)Cabin specification.

(8)Interchangeable by simultaneous replacement with Fig.5 No.9-1 & 26.

No. Lewv. Parts No. Description R
A B (€ O (E) (F)
1 1 172538-43000-2 FLOOR A ,FRONT (49) 1 5
1-1 1 172538-43001-1 FLOOR A ,FRONT (49) 1 1 1 8
(A=M/#60860)
1A 1  172524-03631 LABEL 1 6
1A-1 1  172524-03631 LABEL 2 2 2 6
(A=M/#60573)
2 1 172538-43050-2 FLOOR B ,FRONT (49) 1 1 1
3 1 22137-100000 WASHER, 10 2 2 2
4 1 26013-100252 BOLT, M10X 25 2 2 2
5 1 26014-100202 BOLT, M10X 20 4 4 4
6 1 172538-43101-1 FLOOR B(C,FRONT (49) 1 1 1 7
7 1 172538-61600-2 FENDER FASSY (2J) 2 2 2
7-1 1 172538-61600-Y FENDER FASSY 2 2 2
(A=M61501) (B=M61501) (C=M61501)
8 1 26013-100252 BOLT, M10X 25 4 4 4
9 1 172539-61303-2 FENDER LASSY (2J) 1 1 1 1
9-1 1 172539-61304-1 FENDER LASSY 1 1
(A=M61131)
9-2 1 172539-61304-Y FENDER LASSY 1 1
(A=M61501) (B=M61501) (C=M61501)
9A 1 172539-03110 LABEL,MODEL L 1 1 1 6
9B 1 172528-03770  LABEL,AIR PRESS. US 1 1 1 6
10 1 172539-61452-2 FENDER RASSY (2J) 1 1 1 2
10-1 1 172539-61452-Y FENDER R ASSY 1 1 1 2
(A=M61501) (B=M61501) (C=M61501)
10A 1 172539-03120  LABEL,MODELR 1 1 1 6
11 1 26013-100202 BOLT, M10X 20 2 2 2
12 1 26013-100202 BOLT, M10X 20 2 2 2
13 1 172539-61120-2 COVER 1 1 1 4
13-1 1 172539-61120-Y COVER 1 1 1 4
(A=M61501) (B=M61501) (C=M61501)
13A 1 172534-03160 LABEL, FRONT 1 1 1 6
14 1 172538-61150-2 COVER, HORN 1 1 1
14-1 1 172538-61150-Y COVER, HORN 1 1 1
(A=M61501) (B=M61501) (C=M61501)
15 1 26013-080202 BOLT, M8X 20 2 2 2
16 1 26013-100202 BOLT, M10X 20 4 4 4
17 1 172538-60940 SPONGE 1 1 1
18 1 172538-61750-2 PLATE,FLOOR (2J) 1 1 1
18-1 1 172538-61750-Y PLATE,FLOOR 1 1 1
(A=M61501) (B=M61501) (C=M61501)
19 1 172538-61780-2 FLOOR (C (2J) 1 1 1
19-1 1 172538-61780-N FLOOR (C 1 1 1
(A=M61501) (B=M61501) (C=M61501)
20 1 172538-61800 FLOOR MAT ,F 1 1 1
21 1 172538-61810 FLOOR MAT 1 1 1
22 1 172538-61840-2 FLOOR (LCMP (2J) 1 1 1 3
22-1 1 172538-61840-Y FLOOR (L CMP 1 1 1 3
(A=M61501) (B=M61501) (C=M61501)
22A 1  114110-07760 LABEL, FUEL CAUTION 1 1 1 6
22B 1  172437-03501 LABEL, FUEL 1 1 1 6

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes Yes

Yes' Yes'



0CS10-M53402 COVER

Fig.34. COVER & STEP

0CS10-M53402 Fig.34

(A)=V4-6(US) (D)=
(B)=V4-6(AS) )=
(C)=V4-6(N2) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
23 1 172538-61891-2 FLOOR (RCMP (2J) 1
23-1 1 172538-61892 FLOOR (R CMP (2J) 1 1 1 N
(A=MI#60699)
23-2 1 172538-61892-Y FLOOR (R CMP 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
24 1 26014-100202 BOLT, M10X 20 4 4 4
25 1 26014-100202 BOLT, M10X 20 4 4 4
26 1 26014-100202 BOLT, M10X 20 4 4 4
27 1 172538-62100 STEP ASSY 1 1 1
28 1 172538-62150 STEP ASSY 1 1 1
29 1 26013-100252 BOLT, M10X 25 4
29-1 1 26014-100252 BOLT, M10X 25 4 4 4 N

(A=M/#60691)

30 1 172539-62200 STEP ASSY 2 2 2
31 1 26013-100202 BOLT, M10X 20 4 4 4
32 1 172538-61951-1 STEP, FLOOR 1 1 1
33 1 172538-61961-1 STEP, FLOOR 1 1 1
34 1 26013-100402 BOLT, M10X 40 4 4 4

Remarks

(1)Attach the No.9A & 9B label to this part.

(2)Attach the No.10A label to this part.

(3)Attach the No.22A & 22B label to this part.

(4)Attach the No.13A label to this part.

(5)Attach the No.1A label to this part.

(6)Label is not illustrated.

(7)Cabin specification.

(8)Interchangeable by simultaneous replacement with Fig.5 No.9-1 & 26.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 COVER

Fig.35. COVER & STEP(AIR CONDITONER SPEC.)

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.35

)=
©®=
=

Remarks

(1)Attach the No.9A & 9B label to this part.
(2)Attach the No.10A label to this part.
(3)Attach the No0.22A & 22B label to this part.
(4)Attach the No.1A-1 label to this part.
(5)Label is not illustrated.

(6)Cabin specification.

(7)Interchangeable by simultaneous replacement with Fig.5 N0.9-1 & 26.

No. Lewv. Parts No. Description R
A B (€ O (E) (F)
1 1 172538-43000-2 FLOOR A ,FRONT (49) 1 4
1-1 1 172538-43001-1 FLOOR A ,FRONT (49) 1 1 1 7
(A=M/#60860)
1A 1  172524-03631 LABEL 1 5
1A-1 1  172524-03631 LABEL 2 2 2 5
(A=M/#60573)
2 1 172538-43050-2 FLOOR B ,FRONT (49) 1 1 1
3 1 22137-100000 WASHER, 10 2 2 2
4 1 26013-100252 BOLT, M10X 25 2 2 2
5 1 26014-100202 BOLT, M10X 20 4 4 4
6 1 172538-43101-1 FLOOR B(C,FRONT (49) 1 1 1 6
7 1 172538-61600-2 FENDER FASSY (2J) 2 2 2
7-1 1 172538-61600-Y FENDER FASSY 2 2 2
(A=M61501) (B=M61501) (C=M61501)
8 1 26013-100252 BOLT, M10X 25 4 4 4
9 1 172539-61303-2 FENDER LASSY (2J) 1 1 1 1
9-1 1 172539-61304-1 FENDER LASSY 1 1
(A=M61131)
9-2 1 172539-61304-Y FENDER LASSY 1 1
(A=M61501) (B=M61501) (C=M61501)
9A 1 172538-03110 LABEL,MODEL L 1 1 1 5
9B 1 172524-03770  LABEL 1 1 1 5
10 1 172539-61452-2 FENDER RASSY (2J) 1 1 1 2
10-1 1 172539-61452-Y FENDER R ASSY 1 1 1 2
(A=M61501) (B=M61501) (C=M61501)
10A 1 172538-03120  LABEL,MODEL R 1 1 1 5
11 1 26013-100202 BOLT, M10X 20 2 2 2
12 1 26013-100202 BOLT, M10X 20 2 2 2
13 1 172539-61740 FLOOR ASSY,A/C (49) 1 1 1
14 2 172539-60940  SPONGE 1 1 1
16 1 172538-61150-2 COVER, HORN 1 1 1
16-1 1 172538-61150-Y COVER, HORN 1 1 1
(A=M61501) (B=M61501) (C=M61501)
17 1 26013-080202 BOLT, M8X 20 2 2 2
18 1 172538-61750-2 PLATE,FLOOR (2J) 1 1 1
18-1 1 172538-61750-Y PLATE,FLOOR 1 1 1
(A=M61501) (B=M61501) (C=M61501)
19 1 172539-61820 FLOOR L,A/IC  (49) 1 1 1
20 1 172538-61800 FLOOR MAT ,F 1 1 1
21 1 172539-61810 FLOOR MAT,A/C 1 1 1
22 1 172538-61840-2 FLOOR (LCMP (2J) 1 1 1 3
22-1 1 172538-61840-Y FLOOR (L CMP 1 1 1 3
(A=M61501) (B=M61501) (C=M61501)
22A 1 114110-07760 LABEL, FUEL CAUTION 1 1 1 5
22B 1  172437-03501 LABEL, FUEL 1 1 1 5
23 1 172538-61892 FLOOR (R CMP (2J) 1 1 1
23-1 1 172538-61892-Y FLOOR (R CMP 1 1 1
(A=M61501) (B=M61501) (C=M61501)
24 1 26014-100202 BOLT, M10X 20 2 2 2
25 1 26014-100202 BOLT, M10X 20 4 4 4
26 1 26014-100202 BOLT, M10X 20 4 4 4

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes Yes

Yes' Yes'



0CS10-M53402 COVER

Fig.35. COVER & STEP(AIR CONDITONER SPEC.)

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.35
(D)=
(E)=
(F)=

Remarks

(1)Attach the No.9A & 9B label to this part.

(2)Attach the No.10A label to this part.

(3)Attach the No0.22A & 22B label to this part.

(4)Attach the No.1A-1 label to this part.
(5)Label is not illustrated.
(6)Cabin specification.

(7)Interchangeable by simultaneous replacement with Fig.5 N0.9-1 & 26.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
27 1 172538-62100 STEP ASSY 1 1 1
28 1 172538-62150 STEP ASSY 1 1 1
29 1 26014-100252 BOLT, M10X 25 4 4 4
30 1 172539-62200 STEP ASSY 2 2 2
31 1 26013-100202 BOLT, M10X 20 4 4 4
32 1 172538-61951-1 STEP, FLOOR 1 1 1
33 1 172538-61961-1 STEP, FLOOR 1 1 1
34 1 26013-100402 BOLT, M10X 40 4 4 4
35 1 172539-61830 FLOOR RA/IC  (49) 1 1 1
36 1 26014-100202 BOLT, M10X 20 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 AROUND SEAT
Fig.36. SEAT & SEAT MOUNT

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.36
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description I R
A (B (©) O (B @
1 1 172538-64050  SEAT ASSY 1 1 1
1A 2 172538-64060  SEATBELT ASSY 1 1 1 w
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
2 1 26013-100202  BOLT, M10X 20 4 4 4
3 1 172538-19502-2 GRILLE ASSY 1 1 1 1
31 1 172538-19502-Y GRILLE ASSY 1 1 1 S 1
(A=M61501) (B=M61501) (C=M61501)
4 1 172538-19600-1 COVER, HOSE 1 1 1 1
5 1  172538-19610-1 COVER, HARNESS 1 1 1 1
6 1 172538-19620-1 COVER, DEFFRENCAL 1 1 1 1
7 1 172538-19730 RUBBER SEAL 655 1 1 1 1
8 1 172187-61690  VENTILATOR 1 1 1 1
9 1 26014-060162  BOLT, M6X 16 2 2 2 1
10 1 172527-64350  PLATE 4 4 4
1 1 172538-64470-1 PLATE ,SEAT AAS(2J) 1 1 1
11-1 1 172538-64470-Y PLATE ASSY,SEAT AAS 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
12 1 26013-080162  BOLT, M8X 16 4 4 4
13 1 172538-64101-1 CHANNELASSY 1 1 1
14 1 26013-100302  BOLT, M10X 30 4 4 4
15 1 172A64-17250  SOCKET ASSY 1 1 1
16 1 172538-60140 SPONGE 1 1 1
17 1 172538-60150 SPONGE 1 1 1
18 1 172538-60160 SPONGE 1 1 1
19 1 172538-60170 SPONGE 1
19-1 1 172538-60171 EV B,BOX 1 1 1 S
(A=M/#60699)
20 1 172538-60180 SPONGE 1 1 1
21 1 172538-60190 SPONGE 1 1 1
22 1 172538-60200 SPONGE 1 1 1
23 1 172538-60210 SPONGE 1
23-1 1 172538-60211  SPONGE 1 1 1 S
(A=M/#60699)
24 1 172538-60220 EV A,COVER 1 1 1
25 1 172538-64301-2 PLATEASSY,A (2J) 1 1 1
25-1 1 172538-64301-Y PLATE ASSY,A 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
26 1 172538-64320-2 PLATEASSY,B (2J) 1 1 1 2
26-1 1 172538-64320-Y PLATE ASSY,B 1 1 1 s 2
(A=M61501) (B=M61501) (C=M61501)
26A 1 172463-03290  LABEL, HYD.OIL 1 1 1 4
26B 1 172437-03322  LABEL, RESEVOIR 1 1 1 4
27 1 172538-64500-1 SEAT MOUNT ASSY (49) 1
27-1 1 172538-64501  SEAT MOUNT ASSY (49) 1 1 1 S
(A=M/#60699)
GABIN SPEC. 28 1 172538-64640-1 COVER ASSY, SEAT 1
28-1 1 172538-64641 COVER ASSY, SEAT 1 1 1 S
(A=M/#60699)
(Rl‘;g‘:hgfspecmcation 29 1 172538-64690-1 CATCH ASSY, GRILLE 1 1 1
(2)Attach the No.26A & 26B label to this part. 30 1 26013-080162 BOLT, M8X 16 3 3 3
(3)Attach the No.41A, 41B-1 & 41C-1 label to this part. 31 1 26013-080202 BOLT, M8X 20 2 2 2

(4)Label is not illustrated.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 AROUND SEAT
Fig.36. SEAT & SEAT MOUNT

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.36
(D)=
(E)=
(F)=

CABIN SPEC.

Remarks

(1)Cabin specification.

(2)Attach the No.26A & 26B label to this part.
(3)Attach the No.41A, 41B-1 & 41C-1 label to this part.
(4)Label is not illustrated.

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
32 1 26013-100202 BOLT, M10X 20 4 4 4
33 1 26013-100502 BOLT, M10X 50 2 2 2
34 1 26014-080162 BOLT, M8X 16 3 3 3
35 1 26014-080162 BOLT, M8X 16 3 3 3
36 1 26014-100202 BOLT, M10X 20 2 2 2
37 1 26014-100202 BOLT, M10X 20 2 2 2
38 1 172538-19700 SEAL,135 1 1 1
39 1 172538-19710 SEAL,690 1 1 1
40 1 172187-61421 HANDLE, LOCK 1 1 1
41 1 172538-64751-2 GRILLE ASSY 1 1 1
41-1 1 172538-64751-Y GRILLE ASSY 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
41A 1 172437-03343 LABEL, TRANSPORT 1 1 1
41B 1 172538-03730 LABEL,FUSE US 1
41B-1 1 172538-03731 LABEL,FUSE US 1 1 1 S
(A=M/#60699)
41C 1 172538-03780 LABEL,FUSE CAB US 1
41C-1 1 172538-03781 LABEL,FUSE CAB US 1 1 1 S
(A=M/#60699)
42 1 172538-64790-1 COVER 1 1 1
43 1 172538-64800-1 COVER 1 1 1
44 1 172538-19610-1 COVER, HARNESS 1 1 1
45 1 26013-100202 BOLT, M10X 20 2 2 2
46 1 26014-060162 BOLT, M6X 16 4 4 4
47 1 26014-060162 BOLT, M6X 16 2 2 2
48 1 26014-060162 BOLT, M6X 16 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 AROUND SEAT

Fig.37. SEAT & SEAT MOUNT(AIR CONDITONER SPEC.)

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.37

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172538-64050  SEAT ASSY 1 1 1
1A 2 172538-64060  SEATBELT ASSY 1 1 1
(A=*2011.08) (B=*2011.08) (C=*2011.08)
2 1 26013-100202 BOLT, M10X 20 4 4 4
3 1 172527-64350 PLATE 4 4 4
4 1 172538-64470-1 PLATE ,SEAT AAS(2J) 1 1 1
4-1 1 172538-64470-Y PLATE ASSY,SEAT AAS 1 1 1
(A=M61501) (B=M61501) (C=M61501)
5 1 26013-080162 BOLT, M8X 16 4 4 4
6 1 172538-64101-1 CHANNELASSY 1 1 1
7 1 26013-100302 BOLT, M10X 30 4 4 4
8 1 172A64-17250  SOCKET ASSY 1 1 1
9 1 172539-18650 COVER ASSY 1 1 1
9-1 1 172539-18650-Y COVER ASSY 1 1 1
(A=M61501) (B=M61501) (C=M61501)
10 1 172539-18670  SEAL, HOSE 1 1 1
11 1 172539-18700 BRACKET,ASSY (49) 1 1 1
12 1 1F4190-41040  WING BOLT, 6X15 1 1 1
13 1 172539-64300 PLATE AA/C ASSY(2J) 1 1 1
13-1 1 172539-64300-Y PLATE AA/IC ASSY 1 1 1
(A=M61501) (B=M61501) (C=M61501)
14 1 172539-64320  PLATE B,A/C ASSY(2J) 1 1 1
14-1 1 172539-64320-Y PLATE B,A/C ASSY 1 1 1
(A=M61501) (B=M61501) (C=M61501)
14A 1 172463-03290 LABEL, HYD.OIL 1 1 1
14B 1 172437-03322 LABEL, RESEVOIR 1 1 1
15 1 172539-64500  SEAT MOUNTA/C (49) 1 1 1
16 1 1A6260-85270 GROMMET, 51 4 4 4
17 1 26014-080202 BOLT, M8X 20 3 3 3
18 1 26014-080202 BOLT, M8X 20 3 3 3
19 1 26014-080202 BOLT, M8X 20 2 2 2
20 1 26014-100252 BOLT, M10X 25 6 6 6

Remarks
(1)Attach the No.14A & 14B label to this part.
(2)Label is not illustrated.

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes

Yes' Yes'



0CS10-M53402 BONNET
Fig.38. BONNET

CABIN SPEGC.

R

1 inc. (1)~7.

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.38
(D)=
(E)=
(F)=

Fig. 34,35

Remarks

(1)Attach the No.No.7A, 7B, 7C, 7D & 7E label to this part.
(2)Attach the No0.41A, 41B, 41C & 41D label to this part.
(3)Label is not illustrated.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172538-65630-1 BONNET R ASSY,US(2J) 1 1 1 1
1-1 1 172538-08620 BONNET KIT,EMBLEM 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
1A 2 172538-03070 EMBLEM ASSY 1 1 1
(A=M61501) (B=M61501) (C=M61501)
1B 2 172539-65600 BONNET ASSY, REAR 1 1 1
(A=M61501) (B=M61501) (C=M61501)
2 3 172538-60750  SPONGE 1 1 1
3 3 172538-60760  SPONGE 1 1 1
4 3 172538-60770  SPONGE 1 1 1
6 3 172538-66000-1 FRAME,BONNET (2J) 1 1 1
6-1 3 172538-66000 FRAME, BONNET 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
7 3 26013-100162 BOLT, M10X 16 5
7-1 3 26014-100162 BOLT, M10X 16 5 5 5 N
(A=M/#60731)
7A 1 172437-03402 LABEL, ENGINE COVER 1 1 1 3
7B 1 172A36-03411  LABEL, ENGINE ROOM 1 1 1 3
7C 1 172437-03422 LABEL, MUFFLER 1 1 1 3
7D 1 172538-03130 LABEL,REAR 1 1 1 3
7E 1 172538-03750 LABEL,CAUTION US 1 1 1 3
8 1 172734-65260  PIN, BONNET LEVER 1 1 1
9 1 172734-65270  SPRING, CATCH 1 1 1
10 1 172124-65450  LEVER ASSY, LOCK 1 1 1
11 1 172124-65480 CATCHER 1 1 1
12 1 172538-65740-2 PLATE ASSY,CATCH(2J) 1 1 1
12-1 1 172538-65740-Y PLATE ASSY,CATCH 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
13 1 172538-65780  PLATE,CATCH 1 1 1
14 1 172538-65800  PLATE,ROCK 1 1 1
15 1 172538-65821 ROD,STOPPER 1 1 1
16 1 172538-65850 RUBBER, SEAL 1330 1 1 1
17 1 172538-65860 RUBBER, SEAL 1415 1 1 1
18 1 172164-66170  KEY ASSY, CYLINDER 1 1 1
19 1 22137-080000 WASHER, 8 2 2 2
20 1 22417-200200  PIN, COTTER 2.0X20 2 2 2
21 1  22417-200200  PIN, COTTER 2.0X20 2 2 2
22 1 26013-080452 BOLT, M8X 45 4 4 4
23 1 26013-100202 BOLT, M10X 20 2 2 2
24 1 26014-100252 BOLT, M10X 25 2 2 2
25 1  26347-100002 NUT, M10 1 1 1
26 1 172538-60600 EV A(F BONNET 1 1 1
27 1 172539-60600 SPONGE 1 1 1
28 1 172539-60610 SPONGE 1 1 1
29 1 172538-60620  EV C(F BONNET 1 1 1
30 1 172539-60620  SPONGE 1 1 1
31 1 172539-60630 SPONGE 1 1 1
32 1 172538-60640 EV E(F BONNET 1 1 1
33 1 172538-60650 SPONGE 1 1 1
34 1 172538-60660 EV G(F BONNET 1 1 1
35 1 172538-60670  SPONGE 1 1 1

++ CONTINUE ++

Yes Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 BONNET
Fig.38. BONNET

Fig. 34,35

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.38
(D)=
(E)=
(F)=

CABIN SPEGC.

R

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
36 1 172538-60690 EV K(F BONNET 1 1 1
37 1 172538-60700 EV L(F BONNET 1 1 1
38 1 172538-60721  SPONGE 1 z
(A=M/#60699)
39 1 172538-60731  SPONGE 1 z
(A=M/#60699)
40 1 172487-64780 RUBBER, SEAL 365 2 2 2
41 1 172539-65111-2 BONNETASSY,F (2J) 1 1 1 2
41-1 1 172539-65111-Y BONNET ASSY,F 1 1 1 S 2
(A=M61501) (B=M61501) (C=M61501)
41A 1 172511-03230 LABEL 1 1 1 3
41B 1 172527-03620  LABEL 1 1 1 3
41C 1 172538-03720  LABEL,P.BRAKE US 1 1 1 3
41D 1 172524-03471 LABEL 1 1 1 3
42 1 172538-65310 RUBBER, SEAL 380 1 1 1
43 1 172539-65310 RUBBER, SEAL 720 2 2 2
44 1 172538-65320 RUBBER, SEAL 625 1 1 1
45 1 172538-65401 FRAME,BONNET ASY(49) 1
45-1 1 172538-65380 FRAME ASSY,BONNET (49 1 1 1 N
(A=M/#60699)
46 2 172538-60722  SPONGE 1 1 1 W
(A=M/#60699)
47 2 172538-60731  SPONGE 1 1 1 W
(A=M/#60699)
49 1 172538-65650-2 HINGE (YELLOW:2J) 2 2 2
49-1 1 172538-65650-Y HINGE 2 2 2 S
(A=M61501) (B=M61501) (C=M61501)
50 1 22137-080000 WASHER, 8 4 4 4
51 1 26013-080302 BOLT, M8X 30 4 4 4
52 1 26013-100302 BOLT, M10X 30 4 4 4
53 1 172183-13480 RUBBER, SEAL 2 2 2
54 1 172730-61890 CAP, ENGINE COVER 1 1 1
55 1 172538-65300 COVER, ENGINE 1 1 1
56 1 172538-65950-1 PLATE,BONNET 1 1 1 W
(A=M61131) (B=M61131) (C=M61131)
57 1 22137-040000 WASHER, 4 2 2 2
(A=M61131) (B=M61131) (C=M61131)
58 1 22217-040000 WASHER, SPRING 4 2 2 2
(A=M61131) (B=M61131) (C=M61131)
59 1 26587-040122  SCREW, M4X12 2 2 2
(A=M61131) (B=M61131) (C=M61131)
60 1 26716-040002 NUT, M4 2 2 2
(A=M61131) (B=M61131) (C=M61131)

Remarks

(1)Attach the No.No.7A, 7B, 7C, 7D & 7E label to this part.
(2)Attach the No0.41A, 41B, 41C & 41D label to this part.
(3)Label is not illustrated.

Yes Yes

N:OId‘—»TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

N Yes' Yes'



0CS10-M53402 CANOPY
Fig.39. CANOPY

8 inc.9~28

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.39
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)

1 1 172524-06901 MIRROR ASSY, BACK 2 2 2

2 2 22137-080000 WASHER, 8 2 2 2

3 2 22217-080000  WASHER, SPRING 8 2 2 2

4 2 26716-080002 NUT, M8 2 2 2

5 1 172538-67900 FRAME ASSY,MIRROR(49 2 2 2

6 1 172527-17830 CAP 1 1 1

7 1 172527-68512 ROOF ASSY(YELLOW:2J) 1 1 1

7-1 1 172527-68512-Y ROOF ASSY 1 1 1 S

(A=M61501) (B=M61501) (C=M61501)

8 1 172538-69590 FRAME ASSY,ROPS (49) 1 1 1 1

9 2 172538-69600-1 FRAME ,ROOF(ROPS(49) 1 1 1

10 2 172538-69750-1 FRAME ,REAR(ROPS(49) 1 1 1

23 2 172538-69880-1 FRAME ,FL(ROPS (49) 1 1 1

24 2 172538-69960-1 FRAME ,FR(ROPS (49) 1 1 1

25 2 22137-120000  WASHER, 12 28 28 28

26 2 22217-120000 WASHER, SPRING 12 28 28 28

27 2 26076-120352 BOLT, 10.912X 35 12 12 12

28 2 26076-120402 BOLT, 10.912X 40 16 16 16
28A 1 172437-03302 LABEL, MANUAL 1 1 1 2
28B 1 172524-03621 LABEL 1 1 1 2
28C 1  172524-03642 LABEL, CONTACT US 1 1 1 2
28D 1 172437-03441 LABEL, ROPS 1 1 1 2
29 1 172524-68710 WASHER 5 5 5

30 1 172524-68720  SEAL 10 10 10

31 1 172527-62850  SEAL 1 1 1

32 1 22137-140000 WASHER, 14 2 2 2

33 1  26116-080162 BOLT, M8X 16 PLATED 9 9 9

34 1 26736-140002 NUT, M14 4 4 4

35 1 172538-61200-1 COVER, OPERATOR 1 1 1
35-1 1 172538-61200-Y COVER, OPERATOR 1 1 1 S

(A=M61501) (B=M61501) (C=M61501)
36 1 172538-61250  SEAL,1250 1 1 1
37 1 26013-100202 BOLT, M10X 20 6 6 6

Remarks

(1)Attach the No.28A, 28B, 28C & 28D label to this part.

(2)Label is not illustrated.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN

Fig.40. CABIN(CENTER DEFROSTER SPEC.)

CABIN ASSY

Fig. 40 REF. NO.2-2

inc. Fig.41 REF. No.2~109B
Fig. 42 REF. No.1~36A
Fig. 43 REF. No.2~5
Fig. 44 REF. No.2~10
Fig. 45 REF. No.1~4

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.40
(D)=
(E)=
(F)=

No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172131-37170 BOLT M12X 30 12
1-1 1 26076-120402 BOLT, 10.912X 40 12 12 12 N
(A=FROM 1ST)
2 1 172538-68410 CABIN ASSY 1 1
2-1 1 172538-68411 CABIN ASSY 1 1 1 N
(A=M/#60977)
22 1 172538684121 CABINASSY 1 1 1 N
(A=MZZZ277) (B=Mz2222) (C=Mzz272)

2B 1 172437-03302 LABEL, MANUAL 1 1 1 2
2C 1 172524-03621 LABEL 1 1 1 2
2D 1 172524-03642 LABEL, CONTACT US 1 1 1 2
2E 1 172437-03441 LABEL, ROPS 1 1 1 2
3 1 172538-68450 SHEET, NON SLIP 2 2 2

4 1 172538-68460 SEAL,10X10X1000 2 2 2

5 1 172538-68470 SEAL,10X10X1770 1 1 1

6 1 172538-68480 SEAL, 15X15X30 2 2 2

7 1 22217-120000 WASHER, SPRING 12 12 12 12

8 1 172524-06901 MIRROR ASSY, BACK 2 2 2

9 2 22137-080000 WASHER, 8 2 2 2

10 2 22217-080000 WASHER, SPRING 8 2 2 2

11 2  26716-080002 NUT, M8 2 2 2

12 1 172176-68210 CLIP, TREE 2 2 2

13 1  172538-03850 LABEL,DEFROSTER US 1 1 1 w

(A=*2008.10)

Remarks

(1)Attach the No.2B, 2C, 2D & 2E label to this part.

(2)Label is not illustrated.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402

CABIN

Fig.41. CABIN(DOOR)(CENTER DEFROSTER SPEC.)

57 66
86 97

"y Hoa
a - ~.
69 56|;I
68 67 71 60
787§D~LFT og 10389 7785,

107 65

47D

416
47E

47J 41F

41 %}.@

47TH

CABIN ASSY
Fig.40 REF. No.2-2
inc. Fig.41 REF.
Fig.42 REF.
Fig.43 REF.
Fig. 44 REF.
Fig. 45 REF.

32
3 10 47K
N 4
- 4 T 11 |4
ké%> ;
P //'/’/'/7/ 3 40 33

1949
gl

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.41
(D)=
(E)=
(F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R
2 3 172538-67770 BOLT,M6X16 BK 2 2 2
3 3 172538-67750 BOLT,M10X20 BK 2 2 2
4 3  172538-67720 SCREW 23 23 23
41 3 172538-67720 SCREW 19 19 19 K
(A=MZZZ277) (B=Mz2222) (C=Mzz272)
5 3 172538-67010 GROMMET 1 1 1
6 3 172538-67030 ROOM MIRROR 1 1 1
7 3 172538-67040 BRACKET 1 1 1
8 3 172538-67060 STAY, MIRROR 2 2 2
9 3 172538-67070 CLAMP 2 2 2
10 3 172538-67090 COVER 1 1 1
11 3 172538-67100 COVER 1 1 1
12 3 172538-67120 DOOR 1 1 1
13 3 172538-67130 DOOR 1 1 1
14 3 172538-67150 COVER 1 1 1
15 3  172538-67160 RUBBER,S OC 01 1 1 1
16 3 172538-67180 SEAT, INTERIOR 1 1 1
17 3 172538-67190 CLIP 13 13 13
18 3 172538-67210 HUMMER ASSY 1 A
(A=*2008.12)
19 3 172538-67230 DRINK HOLDER 1 1 1
20 3 172538-67250 CLIP 5 5 5
20-1 3 172538-67250 CLIP 2 2 2 K
(A=MZZ2227) (B=Mz2227) (C=MZZ2272)
20A 3  172538-67260 CLIP 3 3 3 w
(A=MZZ2222) (B=MZ22722) (C=MZzz227)
21 3 172538-67270 STOPPER, BUBBER 2 2 2
22 3 172538-67290 RUBBER,P 1 1 1
23 3 172538-67310 RUBBER,G 2 2 2
24 3 172538-67330 RUBBER 1 1 1
25 3 172538-67350 COVER 1 1 1
27 3  172538-67390 BRACKET 2 2 2
28 3 172538-67410 BRACKET 1 1 1
29 3 172538-67430 CLIP 2 2 2
30 3 172538-67450 PLATE,NAME 1 1 1
31 3 172538-67470 COVER 1 1 1
32 3  172538-67490 COVER 1 1 1
33 3  172538-67510 CATCH ASSY 1 1 1
34 3 172538-67520 CATCH ASSY 1 1 1
35 3  172538-67530 CATCH, COVER 2 2 2
36 3 172538-67540 COVER, LEVER 2 2 2
37 3 172538-67560 STRIKER 2 2 2
38 3 172538-67590 RUBBER S 2 2 2
39 3 172538-67610 BOLT,M8X40 4
39-1 3 26014-080402 BOLT, M8X 40 4 4 4 N
(A=*2008.12)
40 3 172538-67620 BOLT,M10X20 8
40-1 3 26014-100202 BOLT, M10X 20 8 8 8 N
(A=*2008.12)
41 3 172538-67640 SCREW 4 4 4
42 3 172538-67650 SCREW 6 6 6

Yes

N:Old £=5 New, Q:0ld *75 New, R-Old

Yes'

++ CONTINUE ++

Yes

‘T»_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN

Fig.41. CABIN(DOOR)(CENTER DEFROSTER SPEC.)

57 66
86 97

"y Hoa
a - ~.
69 56 j
68 67 71 60 Q\
78@#\798 10389 7785 ., f\l

107 65

g9 39

10
% 102

47D

416
47E

41 %}.@

A7 41F 4N

)3’323 44
gl

CABIN ASSY

Fig.40 REF. No.2-2

inc. Fig.41 REF. No.2 ~ 109B
Fig.42 REF. No.1 ~ 36A
Fig. 43 REF. No.
Fig.44 REF. No.
Fig.45 REF. No.1 ~ 4

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.41
(D)=
(E)=
(F)=

047K

1 \M g7 %,18
-, Py

/’/,/ 35 40 33
34

1949
gl

No. Lev. Parts No. Description Qty |
A B () O (E) R
43 3  172538-67660 SCREW 4 4 4
44 3  172538-67670 SCREW, M5X12 8 8 8
45 3 172538-67680 NUT, FLANGE 2 2 2
46 3  172538-67690 SCREW, M8 4 4 4
47 3 172538-67710 BOLT,M8 BK 4 4 4
47A 3 172538-67670 SCREW, M5X12 2 2 2 W
(A=*2008.12)
47B 3 172538-67670 SCREW, M5X12 2 2 2 w
(A=*2008.12)
47C 3  172538-67710 BOLT,M8 BK 2 2 2 w
(A=*2008.12)
47C-1 3 172A69-69180 BOLT 2 2 2 N
(A=MZZ277) (B=Mz2222) (C=Mzz272)
47D 3 172538-68620 DEFROSTER CMP 1 1 1 w
(A=*2008.12)
47E 3 172538-68630 SHIELD ASSY, AIR 1 1 1
(A=*2008.12)
47F 3 172538-68640 SPRING 1 1 1
(A=*2008.12)
47G 3 172538-68650 LEVER 1 1 1 w
(A=*2008.12)
47H 3 172538-68660 PIN 1 1 1 w
(A=*2008.12)
471 3 172538-68670 PIN 1 1 1 W
(A=*2008.12)
47J 3 172538-68680 URETHANE 1 1 1 w
(A=*2008.12)
47K 3 172A69-69790 HAMMER 1 1 1
(A=*2008.12)
471 3 172A69-69800 BRACKET, HAMMER 1 1 1
(A=*2008.12)
48 2 172538-68010 PANEL ASSY,CAB 1 1 1
49 2 172538-68700 DOOR ASSY 1 1 1
50 3 172538-68960 HOLDER, LINK 2 2 2
51 3 172538-68950 KNOB 1 1 1
52 3 172538-68940 SEAL, PACKING 1 1 1
53 3  172538-67630 BOLT 4
53-1 3  26076-100252 BOLT, 10.910X 25 4 4 4 N
(A=*2008.12)
54 3  172538-67720 SCREW 4 4 4
55 3  172538-67780 SCREW 1 1 1
56 3  172538-67790 SCREW, M6X14 2
56-1 3 26023-060142 SCREW, M6X14 2 2 2 N
(A=*2008.12)
56-2 3 172538-67660 SCREW 2 2 2 N
(A=MZZ2222) (B=MZ2222) (C=Mzz272)
57 3 172538-67800 SCREW, M6X16 3
57-1 3  26023-060162 SCREW, M6X16 3 3 3 N
(A=*2008.12)
57-2 3 172538-67720 SCREW 3 3 3 N
(A=MZZ2Z27) (B=Mz2227) (C=MZZ2272)

Yes

N:Old £=5 New, Q:0ld *75 New, R-Old

Yes'

++ CONTINUE ++

Yes

‘T»_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN 0CS10-M53402 Fig.41

Fig.41. CABIN(DOOR)(CENTER DEFROSTER SPEC.) vaets o
(C)=V4-6(NZ) F)=
CABIN ASSY No. Lev. Parts No. Description Q'ty |
Fig.40 REF. No.2-2 A (B (©) () () (F)
g 39 inc. Fig. 41 REF. No.2 ~ 109B 58 3 172538-67810  SCREW, M6X20 2
8 Fig. 42 REF. No.1 ~ 36A 58-1 3 26023-060202  SCREW, M6X20 4 4 4 N
nE o g0 oo
Fig 45 REF. No.1 ~ 4 58-2 3 172538-67860  SCREW, M6X20 BK 4 4 4 N
(A=MZZ2Z222) (B=MZzZ2222) (C=MZZ272)
59 3 172538-67820  NUT, M8 BK 4 4 4
60 3 172538-67830  NUT, M10 1 1 1
61 3 172538-68710  PANEL ASSY,DOOR LH 1 1 1
62 3 172538-68720  GLASS, DOOR 11 1
63 3 172538-68730  CYLINDER ASSY, KEY 1 1 1
64 3  172538-68740 BOLT,U 1 1 1
65 3 172538-68750  COVER 11 1
66 3  172538-68760 ROD,LH 1 1 1
67 3  172538-68770  ROD,LH 1 1 1
L, 68 3 172538-68780  LOCK ASSY 11 1
)My 69 3 172538-68790  HANDLE ASSY LH 1 1 1
¢ S 70 3 172538-68890  HANDLE, INNER 1 1 1
69 56 Q\ b 71 3 172538-68900  PLATE 11 1
68 67 11)]3 gg 77 85 72 3 17253868910 GRIP 1 1 1
8 g1 98 2z ?\l 73 3 172538-68920 GROMMET 2 2 2
57 66 0g 10 74 3 172538-68930 GROMMET 11 1
86 97 102 74A 3 22217-100000 WASHER, SPRING 10 4 4 4 W
39 (A=+2008.12)
3 10 47K 75 2 172538-68800  DOOR ASSY
. 4 751 2 172538-68801 DOOR ASSY 1 1 1 N
X Ab\L BURV AR EE
(A=M/#60977)
19 Kﬁ% 76 3 172538-68990  SPRINNGHINGE 2
15 2 iy > = 35 76-1 3 172538-68991  SPRINNGHINGE 2 2 2 N
/,éi R 40 33 (A=M/#60977)
S 34 77 3 172538-68980  HANDLE ASSY RH 11 1
D2 78 3 172538-68970 LOCKASSY RH 1 1 1
7 79 3 172538-67550  RETAINER 6
79-1 3 172538-67600  RETAINER,M6 6 6 6 s
(A=M/#60977)
80 3 172538-67570  PACKING 6 6 6
81 3 172538-67580  DOORLOCK 11 1
82 3 172538-67630  BOLT 4
82-1 3 26076-100252  BOLT, 10.910X 25 4 4 4 N
(A=*2008.12)
83 3 172538-67720 SCREW 4 4 4
83A 3 172538-67720 SCREW 8
83A-1 3 172538-67980  BOLT,6X16 BK 8 8 8 N
(A=M/#60977)
84 3 172538-67780  SCREW 1 1 1
47D 85 3 172538-67790  SCREW, M6X14 2
85-1 3 26023-060142 SCREW, M6X14 2 2 2 N
476 (A=*2008.12)
852 3 172538-67660 SCREW 2 2 2 N
41E by (A=MZZZZ7Z) (B=MZZ222Z) (C=Mzz222)
471 %ﬁ 86 3 172538-67800  SCREW, M6X16 3
86-1 3 26023-060162  SCREW, M6X16 3 3 3 N
414 41F 4TH N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN

Fig.41. CABIN(DOOR)(CENTER DEFROSTER SPEC.)

4 ’,/_

69 56
68 67 71 60
78@#\798 10389 7785 .,

57 66
86 97

Q

107 65

47D

416
47E

41 %}.@

A7 41F 4N

CABIN ASSY
Fig.40 REF. No.2-2
inc. Fig.41 REF.
Fig.42 REF.
Fig.43 REF.
Fig. 44 REF.
Fig. 45 REF.

32
3 10 47K
N 4
- 4 T 11 |4
ké%> ;
P //'/’/'/7/ 3 40 33

1949
gl

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.41
(D)=
(E)=
(F)=

IR AR IR A

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
(A=+2008.12)
86-2 3 172538-67720 SCREW 3 3 3 N
(A=MZZZ2Z) (B=MZZz272) (C=Mzz2zz22)
87 3 172538-67810 SCREW, M6X20 4
87-1 3 26023-060202 SCREW, M6X20 4 4 4 N
(A=*2008.12)
87-2 3 172538-67860 SCREW, M6X20 BK 4 4 4 N
(A=MZzZ272Z) (B=MZz2222) (C=Mzz222)
88 3 172538-67820 NUT, M8 BK 4 4 4
89 3 172538-67830 NUT, M10 1 1 1
90 3 172538-67840 SCREW, M5X10 BK 6
90-1 3  172538-67950 BOLT,6X12 BK 6 6 6 S
(A=MI#60977)
90A 3 172538-67960 WASHER, 6 6 6 6 W
(A=M/#60977)
90B 3 172538-67970 WASHER,6 BK 6 6 6 W
(A=M/#60977)
91 3 172538-67850 SCREW, M6X20 BK 2
91-1 3 172538-67990 BOLT,6X20 BK 2 2 2 N
(A=MI#60977)
92 3 172538-68730 CYLINDER ASSY, KEY 1 1 1
93 3 172538-68740 BOLT,U 1 1 1
94 3 172538-68810 PANEL ASSY,DOOR RH 1 1 1
95 3  172538-68820 GLASS, DOOR 1 1 1
96 3 172538-68830 COVER 1 1 1
97 3 172538-68840 ROD,RH 1 1 1
98 3 172538-68850 ROD,RH 1 1 1
99 3 172538-68860 RUBBER,S 1 1 1
100 3  172538-68870 BRACKET 1 1 1
101 3 172538-68880 BRACKET 1 1 1
102 3 172538-68890 HANDLE, INNER 1 1 1
103 3 172538-68900 PLATE 1 1 1
104 3 172538-68910 GRIP 2 2 2
105 3  172538-68920 GROMMET 2 2 2
106 3  172538-68930 GROMMET 1 1 1
107 3 172538-68940 SEAL, PACKING 1 1 1
108 3 172538-68950 KNOB 1 1 1
109 3 172538-68960 HOLDER, LINK 2 2 2
109A 3 22217-100000 WASHER, SPRING 10 4 4 4
(A=*2008.12)
109B 2 172538-68230 GROMMET 2 2 2
(A=MZ2222) (B=Mz2z22227) (C=MZ22277)
110 1 172538-60350 SPONGE 1 1 1
111 1 172538-60360 SPONGE 1 1 1
112 1 172538-60970 SEAL, 15X200X5 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN

Fig.42. CABIN(GLASS)(CENTER DEFROSTER SPEC.)

32 inc. 33~36A

1 inc.2~13

CABIN ASSY

Fig. 40 REF. No.2-2

inc. Fig.41 REF. No.2 ~ 1098
Fig.42 REF. No.1 ~ 36A
Fig. 43 REF. No.2 ~ 36A
Fig. 44 REF. No.2 ~ 36A
Fig. 45 REF. No.1 ~ 36A

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.42
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172538-68100 GLASS ASSY 1 1 1
2 3 172538-67760  BOLT,M8X14 BK 22 22 22
2-1 3 172538-67870  BOLT,M8X14 BK 22 22 22 N
(A=MZZ2Z22) (B=MZZ222) (C=Mzz222)
3 3 172538-68110 GLASS 1 1 1
4 3 172538-68120  GLASS 1 1 1
5 3 172538-68130  GLASS 1 1 1
6 3 172538-68140  GLASS 1 1 1
7 3 172538-68150  GLASS 1 1 1
8 3 172538-68160  GLASS 1 1 1
8A 3 172538-68220 RUBBER 2 2 2
9 3 172538-68170  BRACKET 1 1 1
10 3 172538-68180 BRACKET 6 6 6
11 3 172538-68190 BRACKET 2 2 2
12 3 172538-68200  BRACKET 2 2 2
13 3 172538-68210 STOPPER 11 1 11
15 2 172538-67700 NUT, M6 4 4 4
16 2 172538-67730  BOLT,M6X12 2
16-1 2 26014-060122 BOLT, M6X 12 2 2 2 N
(A=*2008.12)
17 2 172538-67740 NUT, M8 1 1 1
18 2 172538-68260  WIPER MOTOR 1 1 1
19 2 172538-68270  ARM, WIPER 1 1 1
20 2 172538-68280  WIPER BLADE 1 1 1
21 2 172538-68290 COVER, MOTOR 1 1 1
22 2 172538-68300 WIPER MOTOR,RR 1 1 1
23 2 172538-68310 ARM, WIPER 1 1 1
24 2 172538-68320  WIPER BLADE 1 1 1
25 2 172538-68330  CAP, PIVOT 1 1 1
26 2 172538-68340  RUBBER 3 3 3
27 2 172538-68350 COLLAR 3 3 3
28 2 172538-68360  BOLT 3 3 3
29 2 172538-68370 COVER, MOTOR 1 1 1
30 2 172538-68380 PUSH RIVET 1 1 1
31 2 172538-68390 COVER, ARM 1 1 1
31A 2 172538-67720 SCREW 4 4 4 W
(A=*2008.12)
32 2 172538-68500 ELECTRICALASSY, CAB 1 1 1
33 3 172538-68510  HARNESS,WIRE 1 1 1
34 3 172538-68520 HARNESS,WIRE FRONT 1 1 1
35 3 172538-68530 HARNESS,WIRE REAR 1 1 1
36 3 172538-68540 LAMP ASSY, ROOM 1 1 1
36A 3 172538-67670  SCREW, M5X12 2 2 2 W
(A=*2008.12)
37 1 172538-03450  LABEL,GLASSL 1 1 1
38 1 172538-03460 LABEL,GLASS R 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN 0CS10-M53402 Fig.43

Fig.43. CABIN(SUNVISOR)(CENTER DEFROSTER SPEC.) E‘B‘;xf‘ggg gi
(C)=V4-6(NZ) (F)=
CABIN ASSY No. Lew Parts No. Description Qty I R
Fig. 40 REF. No.2-2 A B () DO () (A
inc. Fig.41 REF. No.2 ~ 1098 2 2 172538-66710 SUNVISOR 1 1 1
Fig.42 REF. No.1 ~ 36A 3 2 172538-66720 BRACKET(GG 1 1 1
Fig.43 REF. No.2 ~ 5
Fie. 44 REF. No.2 ~ 10 5 2 172538-66740  BOLT,M8X20 BK 2 2 2
Fig.45 REF. No.1 ~ 4

]
S

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN 0CS10-M53402 Fig.44

Fig.44. CABIN(WINDOW WASHER)(CENTER DEFROSTER SPEC.) vaets o
(C)=V4-6(NZ) F)=
No. Lev. Parts No. Description Qty |
GBS o 0 : 0o ¢ o e
inc. Fig. 41 REF. No.2 ~ 109B 2 2 172538-66460 TANK, WASHER 1 1 1
Fig. 42 REF. No.1 ~ 36A 3 2 172538-66470 HOSE 2 2 2
Fig.43 REF. No.2 ~ 5 4 2  172538-66480 VALVE ASSY, CHECK 2 2 2
Fig. 44 REF. No.2 ~ 10 5 2 172538-66490  CLIP 3 3 3
Fig.45 REF. No.1 ~ 4 6 2 172538-66500 NOZZLE ASSY 2 2 2
7 3 172538-66510 NOZZLE, WASHER 2 2 2
8 3  172538-66520 ADAPTER, NOZZLE 2 2 2
9 3  172538-66530 PACKING 2 2 2
10 2 172538-67800 SCREW, M6X16 4
10-1 2 26023-060162 SCREW, M6X16 4 4 4 N

(A=MZZ222Z)

6 inc. 7~9

p

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN 0CS10-M53402 Fig.45

Fig.45. CABIN(LAMP)(CENTER DEFROSTER SPEC.) v o
(C)=V4-6(N2) (F)=
CABIN ASSY No. Lev. Parts No. Description Qty |

© ® E ©

Fig. 40 REF. No.2-2

inc. Fig.41 REF. No.2 ~ 109B
Fig.42 REF. No.1 ~
Fig. 43 REF. No.2 ~
Fig.44 REF. No.2 ~ 10

172538-66320-1 BRACKET (GRAY:49)
26014-080202 BOLT, M8X 20
172458-17450 LAMP, WORK

,\
INIFNENINY 6
Z
—
I FNIENIINY G5
=z

2
4
4
4

BlW NP
wWwiNDNN

Fig. 45 REF. No.1

172187-17540 BULB

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN 0CS10-M53402 Fig.73

Fig.73. (45A)CABIN(SIDE DEFROSTER SPEC.) vaets o
(C)=V4-6(NZ) =
No. Lewv. Parts No. Description ' |
CABIN CHP (US DEF A B © O E @
Fig. 73 REF. No.9 1 1 172538-60350 SPONGE 1 1 1
inc. Fig.73 REF. No.10 ~ 13 2 1 172538-60360 SPONGE 1 1 1
Fig.74 REF. No. 1 ~ 53
Fig 75 REF. No. 1 ~ 76 3 1 172538-60970  SEAL, 15X200X5 2 2 2
Fig.76 REF. No. 1 ~ 14 4 1 172176-68210  CLIP, TREE 2 2 2 z
Fig. 77 REF. No. 1 ~ 26 (A=MzZ222) (B=Mz2222) (C=Mzz272)
5 1 172538-68450 SHEET, NON SLIP 2 2 2
6 1 172538-68460 SEAL,10X10X1000 2 2 2
7 1 172538-68470 SEAL,10X10X1770 1 1 1
8 1 172538-68480 SEAL, 15X15X30 2 2 2
9 1 172538-68550 CABIN ASSY 1 1 1 1
9A 1  172437-03302 LABEL, MANUAL 1 1 1 2
9B 1  172524-03621 LABEL 1 1 1 2
9C 1 172524-03642 LABEL, CONTACT US 1 1 1 2
9D 1 172437-03441 LABEL, ROPS 1 1 1 2
10 2 172538-66710 SUNVISOR 1 1 1
11 2 172538-66720 BRACKET(GG 1 1 1
13 2 172538-66740 BOLT,M8X20 BK 2 2 2
15 1 22217-120000 WASHER, SPRING 12 12 12 12
16 1 26076-120402 BOLT, 10.912X 40 12 12 12
Remarks
(1)Attach the No0.9A, 9B, 9C & 9D label to this part.
(2)Label is not illustrated. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN

Fig.74. (45B)CABIN(FRAME)(SIDE DEFROSTER SPEC.)

45

45

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.74
(D)=
(E)=
(F)=

iy
(e}

172A69-69800
26014-100202

a
o

BRACKET, HAMMER
BOLT, M10X 20

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 3 172538-67010 GROMMET 1 1 1
2 3 172538-67030 ROOM MIRROR 1 1 1
3 3 172538-67040  BRACKET 1 1 1
4 3 172538-67060  STAY, MIRROR 2 2 2
5 3 172538-67070  CLAMP 2 2 2
6 3 172538-67090 COVER 1 1 1
7 3 172538-67100 COVER 1 1 1
8 3 172538-67120 DOOR 1 1 1
9 3 172538-67130 DOOR 1 1 1
10 3 172538-67150 COVER 1 1 1
11 3 172538-67160 RUBBER,S OC 01 1 1 1
12 3 172538-67180  SEAT, INTERIOR 1 1 1
13 3 172538-67190  CLIP 13 13 13
14 3 172538-67230  DRINK HOLDER 1 1 1
15 3 172538-67250  CLIP 2 2 2
16 3 172538-67260  CLIP 3 3 3
17 3 172538-67270 STOPPER, BUBBER 2 2 2
18 3 172538-67290  RUBBER,P 1 1 1
19 3 172538-67310 RUBBER,G 2 2 2
20 3 172538-67350 COVER 1 1 1
21 3 172538-67410 BRACKET 1 1 1
22 3 172538-67450  PLATE,NAME 1 1 1
23 3 172538-67470  COVER 1 1 1
24 3 172538-67490  COVER 1 1 1
25 3 172538-67510  CATCHASSY 1 1 1
26 3 172538-67520 CATCHASSY 1 1 1
27 3 172538-67530  CATCH, COVER 2 2 2
28 3 172538-67540 COVER, LEVER 2 2 2
29 3 172538-67560  STRIKER 2 2 2
30 3 172538-67590 RUBBER S 2 2 2
31 3 172538-67650  SCREW 4 4 4
32 3 172538-67650  SCREW 2 2 2
33 3 172538-67660 SCREW 2 2 2
34 3 172538-67660  SCREW 2 2 2
35 3 172538-67670  SCREW, M5X12 8 8 8
36 3 172538-67670  SCREW, M5X12 2 2 2
37 3 172538-67670  SCREW, M5X12 2 2 2
38 3 172538-67680  NUT, FLANGE 2 2 2
39 3 172538-67690  SCREW, M8 4 4 4
40 3 172538-67720 SCREW 8 8 8
41 3 172538-67720 SCREW 3 3 3
42 3 172538-67720  SCREW 4 4 4
43 3 172538-67720 SCREW 4 4 4
44 3 172538-67770  BOLT,M6X16 BK 2 2 2
45 3 172538-67880  BOLT,M8X40 BK 4 4 4
46 3 172538-68010 PANEL ASSY,CAB 1 1 1
47 3  172A69-69180 BOLT 4 4 4
48 3 172A69-69790 HAMMER 1 1 1
3 1 1 1
3 2 2 2
4 4

51

w

26014-100202

BOLT, M10X 20

4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN 0CS10-M53402 Fig.74

Fig.74. (45B)CABIN(FRAME)(SIDE DEFROSTER SPEC.) vaets o
(C)=V4-6(NZ) F)=
: No. Lev. Parts No. Description Qty I R
5 45 A B € ©O E ¢
4 52 3 26014-100202 BOLT, M10X 20 4 4 4
53 2 172538-68230 GROMMET 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M53402 CABIN

Fig.75. (45C)CABIN(DOOR)(SIDE DEFROSTER SPEC.)

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.75
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172538-68700 DOOR ASSY 1 1 1
2 3 172538-67660 SCREW 2 2 2
3 3 172538-67720 SCREW 4 4 4
4 3 172538-67720 SCREW 3 3 3
5 3 172538-67780 SCREW 1 1 1
6 3 172538-67820 NUT, M8 BK 4 4 4
7 3  172538-67830 NUT, M10 1 1 1
8 3 172538-67860 SCREW, M6X20 BK 2 2 2
9 3 172538-68710 PANEL ASSY,DOOR LH 1 1 1
10 3 172538-68720 GLASS, DOOR 1 1 1
11 3 172538-68730 CYLINDER ASSY, KEY 1 1 1
12 3  172538-68740 BOLT,U 1 1 1
13 3 172538-68750 COVER 1 1 1
14 3 172538-68760 ROD,LH 1 1 1
15 3 172538-68770 ROD,LH 1 1 1
16 3 172538-68780 LOCK ASSY 1 1 1
17 3 172538-68790 HANDLE ASSY LH 1 1 1
18 3 172538-68890 HANDLE, INNER 1 1 1
19 3 172538-68900 PLATE 1 1 1
20 3 172538-68910 GRIP 1 1 1
21 3 172538-68920 GROMMET 2 2 2
22 3  172538-68930 GROMMET 1 1 1
23 3  172538-68940 SEAL, PACKING 1 1 1
24 3  172538-68950 KNOB 1 1 1
25 3 172538-68960 HOLDER, LINK 2 2 2
26 3 22217-100000 WASHER, SPRING 10 4 4 4
27 3 26076-100252 BOLT, 10.910X 25 4 4 4
28 2 172538-68801 DOOR ASSY 1 1 1
29 3 172538-67570 PACKING 2 2 2
30 3 172538-67570 PACKING 4 4 4
31 3 172538-67580 DOORLOCK 1 1 1
32 3 172538-67600 RETAINER,M6 2 2 2
33 3 172538-67600 RETAINER,M6 4 4 4
34 3 172538-67660 SCREW 2 2 2
35 3 172538-67720 SCREW 4 4 4
36 3 172538-67720 SCREW 3 3 3
37 3 172538-67780 SCREW 1 1 1
38 3 172538-67820 NUT, M8 BK 4 4 4
39 3 172538-67830 NUT, M10 1 1 1
40 3 172538-67860 SCREW, M6X20 BK 4 4 4
41 3 172538-67950 BOLT,6X12 BK 2 2 2
42 3 172538-67950 BOLT,6X12 BK 4 4 4
43 3 172538-67960 WASHER, 6 2 2 2
44 3 172538-67960 WASHER, 6 4 4 4
45 3 172538-67970 WASHER,6 BK 2 2 2
46 3 172538-67970 WASHER,6 BK 4 4 4
47 3 172538-67980 BOLT,6X16 BK 4 4 4
48 3 172538-67980 BOLT,6X16 BK 4 4 4
49 3  172538-67990 BOLT,6X20 BK 2 2 2
50 3 172538-68730 CYLINDER ASSY, KEY 1 1 1
51 3  172538-68740 BOLT,U 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN

Fig.75. (45C)CABIN(DOOR)(SIDE DEFROSTER SPEC.)

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.75
(D)=
(E)=
(F)=

Copyright (C) YANMAR CO., LTD. All RightsReserved.

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
52 3 172538-68810 PANEL ASSY,DOOR RH 1 1 1
53 3 172538-68820 GLASS, DOOR 1 1 1
54 3 172538-68830 COVER 1 1 1
55 3 172538-68840 ROD,RH 1 1 1
56 3 172538-68850 ROD,RH 1 1 1
57 3 172538-68860 RUBBER,S 1 1 1
58 3 172538-68870 BRACKET 1 1 1
59 3 172538-68880 BRACKET 1 1 1
60 3  172538-68890 HANDLE, INNER 1 1 1
61 3 172538-68900 PLATE 1 1 1
62 3 172538-68910 GRIP 2 2 2
63 3  172538-68920 GROMMET 2 2 2
64 3 172538-68930 GROMMET 1 1 1
65 3 172538-68940 SEAL, PACKING 1 1 1
66 3 172538-68950 KNOB 1 1 1
67 3 172538-68960 HOLDER, LINK 2 2 2
68 3 172538-68970 LOCK ASSY RH 1 1 1
69 3 172538-68980 HANDLE ASSY RH 1 1 1
70 3 172538-68991 SPRINNGHINGE 2 2 2
71 3 22217-100000 WASHER, SPRING 10 4 4 4
72 3 26076-100252 BOLT, 10.910X 25 4 4 4
73 2 22217-100000 WASHER, SPRING 10 4 4 4
74 2 22217-100000 WASHER, SPRING 10 4 4 4
75 2  26076-100252 BOLT, 10.910X 25 4 4 4
76 2 26076-100252 BOLT, 10.910X 25 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0CS10-M53402 CABIN 0CS10-M53402 Fig.76

Fig.76. (45D)CABIN(GRASS)(SIDE DEFROSTER SPEC.) vaets o
(C)=V4-6(NZ) F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 3 172538-68100 GLASS ASSY 1 1 1
2 4 172538-67870 BOLT,M8X14 BK 22 22 22
3 4  172538-68110 GLASS 1 1 1
4 4 172538-68120 GLASS 1 1 1
5 4 172538-68130 GLASS 1 1 1
6 4 172538-68140 GLASS 1 1 1
7 4  172538-68150 GLASS 1 1 1
8 4  172538-68160 GLASS 1 1 1
9 4  172538-68170 BRACKET 1 1 1
10 4 172538-68180 BRACKET 6 6 6
11 4 172538-68190 BRACKET 2 2 2
12 4 172538-68200 BRACKET 2 2 2
13 4 172538-68210 STOPPER 11 11 1
14 4 172538-68220 RUBBER 2 2 2

1
1 inc.2~14.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 CABIN 0CS10-M53402 Fig.77

Fig.77. (45E)CABIN(ELECTRIC,WIPER)(SIDE DEFROSTER SPEC.) vaets o

(C)=V4-6(NZ) (F)=

Lewv. Parts No. Description Qty |

®wW B ©) O E @

z
°

w
~

172538-66500 NOZZLE ASSY
172538-66510 NOZZLE, WASHER
172538-66520  ADAPTER, NOZZLE

wW W
o g

1 3 172538-67700  NUT, M6 4 4 4
2 3 172538-67720 SCREW 4 4 4
3 3 172538-67740  NUT, M8 11 1
4 3 172538-68260 WIPER MOTOR 1 1 1
5 3 172538-68270  ARM, WIPER 1 1 1
6 3 172538-68290  COVER, MOTOR 1 1 1
7 3 172538-68300 WIPER MOTOR RR 1 1 1
8 3 172538-68310  ARM, WIPER 1 1 1
9 3 172538-68330  CAP, PIVOT 11 1
10 3 172538-68340 RUBBER 3 3 3
1 3 172538-68350 COLLAR 3 3 3
12 3 172538-68360  BOLT 3 3 3
13 3 172538-68370 COVER, MOTOR 1 1 1
14 3 172538-68380  PUSH RIVET 1 1 1
15 3 172538-68390  COVER, ARM 11 1
16 inc.17~21. 16 3 172538-68500 ELECTRICAL ASSY, CAB 11 1
17 4  172538-67670  SCREW, M5X12 2 2 2
16 18 4 172538-68510  HARNESS,WIRE 1 1 1
19 4 172538-68520 HARNESS,WIRE FRONT 1 1 1
20 4 172538-68530 HARNESS,WIRE REAR 1 1 1
21 4 172538-68540  LAMP ASSY, ROOM 11 1
22 3 172538-68690  BOLT, M6X12 2 2 2
23 2 172538-68280  WIPER BLADE 1 1 1
24 2 172538-68320  WIPER BLADE 11 1
25 2 26014-080202  BOLT, M8X 20 8 8 8
26 2 26023-060162 SCREW, M6X16 4 4 4
27 2 172458-17450  LAMP, WORK 4 4 4
28 3 172187-17540  BULB 11 1
29 2 172538-66320 BRACKET 4 4 4
30 2 172538-66460  TANK, WASHER 11 1
31 2 172538-66470 HOSE 2 2 2
32 2 172538-66480  VALVE ASSY, CHECK 2 2 2
33 2 172538-66490  CLIP 3 3 3
2 2 2 2

3 1 1 1

3 11 1

3 1 1 1

w
hy]

172538-66530 PACKING

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 AIR CONDITIONER & HEATER
Fig.46. HEATER

4

20 inc.21~23

4

24 inc. 25, 26

WATER PUMP

THERMOSTAT 11

13
16

15

21

® ol

27

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.46
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172458-17551 HEATER 1 1 1

2 1 172538-19550-1 DUCT,HEATER ASSY(49) 1 1 1

3 1 172538-19650  SEAL, DUCT 1 1 1

4 1 172538-19901 HOSE ASSY, DEFROSTER 1 1 1

5 1 172538-19950 SPONGE, HOSE 100 1 1 1

6 1 172122-79930 CLAMP, HOSE 2 2 2

7 1 23000-048000 CLAMP, 48 1 1 1

8 1 23000-070000 CLAMP, 70 1 z
(A=MXXXXX)

9 1 26013-080162 BOLT, M8X 16 3 3 3

10 1 26014-100202 BOLT, M10X 20 3 3 3

11 1 172460-17611 JOINT, HEATER 1 1 1

12 1 172425-17630  VALVE ASSY, HEATER 1 1 1

13 1 172124-17640  JOINT, PIPE 1 1 1

14 1 172538-19840  HOSE ASSY, HEATER 1 1 1

15 1 172539-19870  HOSE ASSY, HEATER 1 1 1

16 1 23001-022000 CLAMP, HOSE 22 4 4 4

17 1 172538-19970 COVER, HOSE 1 1 1 W
(A=M/#60691)

18 1 172122-79930 CLAMP, HOSE 2 2 2 w
(A=M/#60691)

19 1 172122-79930 CLAMP, HOSE 1 1 1 W
(A=M/#60691)

20 1 172538-08850 HOSE KIT,DEFROSTER 1 1 1 W
(A=M/#60848)

21 2 172538-19901 HOSE ASSY, DEFROSTER 1 1 1 W
(A=M/#60848)

22 2 172538-19970 COVER, HOSE 1 1 1
(A=M/#60848)

23 2 172122-79930  CLAMP, HOSE 5 5 5
(A=M/#60848)

24 1 172538-08860 COVER KIT, HOSE 1 1 1
(A=M/#60848)

25 2 172538-19970 COVER, HOSE 1 1 1
(A=M/#60848)

26 2 172122-79930 CLAMP, HOSE 5 5 5
(A=M/#60848)

27 1 172122-17190  CLIP, TREE 4 4 4
(A=MZZ2Z2Z) (B=MZZ2727) (C=Mzz222)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 AIR CONDITIONER & HEATER
Fig.64. AIR CONDITIONER(FRONT)

TO COMPRESSOR

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.64
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172539-16800 HARNESS,A/C 1
1-1 1 172539-16801 HARNESS ASSY,A/C 1 1 1 N
(A=M/#60869)
1A 2 172648-16600  DIODE, 1.5-2P 1 1 1 w
(A=M/#60776)
2 1 172539-18680 BASE,A/C (GRAY:49) 1 1 1
3 1 194440-51630 CLAMP, HARNESS C 1 1 1
4 1 119247-77100 RELAY, POWER 6 6 6
5 1 172187-78580  BAND 1 1 1
6 1 22137-060000 WASHER, 6 3 3 3
7 1 26014-060202 BOLT, M6X 20 3 3 3
8 1 26014-080162 BOLT, M8X 16 2 2 2
9 1 26716-060002 NUT, M6 3 3 3
10 1 172447-13550  MOUNT, PAD 4 4 4
11 1 172539-18090 COVER, CONDENSER 1 1 1
11-1 1 172539-18090-Y COVER, CONDENSER 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
13 2 172539-60430  SPONGE 2 2 2
14 2 172539-60490 SPONGE 1 1 1
15 1 172539-18270 STAY ASSY 1 1 1
16 1 172539-18300  STAY 1 1 1
17 1 172539-18310  STAY 1 1 1
18 1 172539-18800 RUBBER, SEAL 470 1 1 1
19 1 172539-19220  SCREEN 1 1 1
20 1 172539-19600  PLATE L,RAIL (49) 1 1 1
21 1 172539-19610  PLATE R,RAIL (49) 1 1 1
22 1 172539-19620  STAY ASSY 1 1 1
24 2 24550-010200  BUSH, 10X20 2 2 2
25 1 172539-19630  STAY 1 1 1
27 2 24550-010200  BUSH, 10X20 2 2 2
28 1 172539-19690  PIN 10X51 2 2 2
29 1 172539-19750 STAY, CLAMP 1 1 1
30 1  194990-22120  NUT, M5 2 2 2
31 1 1C6860-37030 LOCK, SNAP B 1 1 1
32 1 1A1686-57850 CLAMP, 80 1 1 1
33 1 172539-60400 SPONGE 1 1 1
34 1 172539-60410 SPONGE 1 1 1
35 1 172122-79930 CLAMP, HOSE 3 3 3
36 1 22272-000090  RING, E-9 4 4 4
37 1 26014-080252 BOLT, M8X 25 1 1 1
38 1 26014-100252 BOLT, M10X 25 4 4 4
39 1 26014-100252 BOLT, M10X 25 2 2 2
40 1 26014-100252 BOLT, M10X 25 2 2 2
41 1 26023-050122  SCREW, M5X12 2 2 2
42 1 26051-080002 NUT, M8 8 8 8
43 1 172539-19700 RUBBER,50X50X3 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 AIR CONDITIONER & HEATER
Fig.65. AIR CONDITIONER(DUCT)

Fig. 67

24
13—
20
24
)
21
42

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.65
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172499-13750  SEAL, DUCT 1 1 1
2 1 172539-18060 DUCT, GRILLE 1 1 1
3 2 172539-18980  SEAL, 5X10X265 1 1 1
5 2 172539-60470 INSULATOR 1 1 1
6 1 172539-18070 DUCT, GRILLE 1 1 1
7 2 172539-18980  SEAL, 5X10X265 1 1 1
9 2 172539-60480  INSULATOR 1 1 1
10 1 172539-18080 COVER, DUCT 1 1 1
12 2 172539-60440  INSULATOR 1 1 1
13 1 172539-18380 DUCT 1 1 1
14 1 172539-18910  FILTER,A/C 2 2 2
15 1 172539-18920  PLATE,FILTER (49) 2 2 2
16 1 172539-19470  GRILLE 1 1 1
17 1 172539-19480 BRACKET FR,GRILL(49) 1 1 1
17-1 1 172538-19400-1 BRACKET FR,GRILL(49) 1 1 1 S
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mzz222)
18 1 172539-19520 GRILLE 1 1 1
19 1 172539-19530  BRACKET FL,GRILL(49) 1 1 1
19-1 1 172538-19410-1 BRACKET FL,GRILL(49) 1 1 1 S
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mzz222)
20 1 172538-19950 SPONGE, HOSE 100 1 1 1
21 1 172538-19970 COVER, HOSE 1 1 1
22 1 172538-60320 SPONGE 2 2 2
23 1 172187-61690  VENTILATOR 1 1 1
24 1 172122-79930 CLAMP, HOSE 2 2 2
25 1 172122-79930 CLAMP, HOSE 3 3 3
26 1 1A8110-84210 RIVET 6 6 6
27 1 1A7030-87411  GRILLE ASSY, FRONT 2 2 2
28 1 26014-060202 BOLT, M6X 20 4 4 4
29 1  26014-060202 BOLT, M6X 20 2 2 2
30 1 26014-060202 BOLT, M6X 20 4 4 4
31 1 26014-100202 BOLT, M10X 20 3 3 3
32 1 26014-100202 BOLT, M10X 20 3 3 3
33 1 26014-100202 BOLT, M10X 20 4 4 4
34 1 172447-13550  MOUNT, PAD 3 3 3
35 1 172539-18450 DUCT 1 1 1
36 1 172539-18500 BRACKET,UNIT (49) 1 1 1
37 1 172539-18730  SEAL 1 1 1
38 1 22157-080000  WASHER, 8 3 3 3
39 1 26014-060202 BOLT, M6X 20 2 2 2
40 1 26051-080002 NUT, M8 6 6 6
41 1 172538-08860 COVER KIT, HOSE 1 1 1 W
(A=M/#60848)
42 2 172538-19970 COVER, HOSE 1 1 1
(A=M/#60848)
43 2 172122-79930 CLAMP, HOSE 5 5 5
(A=M/#60848)
44 1 172176-67790 PLUG 2 2 2 W
(A=MXXXXX)
45 1 172176-67790 PLUG 1 1 1 W
(A=MXXXXX)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 AIR CONDITIONER & HEATER 0CS10-M53402  Fig.65

Fig.65. AIR CONDITIONER(DUCT) vaets o
(C)=V4-6(NZ) F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
46 1 26014-100202 BOLT, M10X 20 2 2 2
(A=MZZzZ222) (B=MZZzZ22) (C=MzZ272)
47 1 26014-100202 BOLT, M10X 20 2 2 2
(A=MZZ272Z) (B=MZzZ2222) (C=Mzz722)
19
27
44—
18
47
32
Fig. 67
24 @
43
20
24
S
21
42 25
43
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 AIR CONDITIONER & HEATER
Fig.78. (65A)AIR CON.(DUCT)(ENHANCED DEFROSTER SPEC.)

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.78
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172499-13750 SEAL, DUCT 1 1 1
2 1 172458-17700 GRILLE 2 2 2
3 1 172539-18060 DUCT, GRILLE 1 1 1
4 2 172539-18980 SEAL, 5X10X265 1 1 1
6 2 172539-60470 INSULATOR 1 1 1
7 1 172539-18070 DUCT, GRILLE 1 1 1
8 2 172539-18980 SEAL, 5X10X265 1 1 1
10 2 172539-60480 INSULATOR 1 1 1
11 1 172539-18080 COVER, DUCT 1 1 1
13 2 172539-60440 INSULATOR 1 1 1
14 1  172539-18850 DUCT,A/C DEF (49) 1 1 1
15 1 172539-18910 FILTER,A/C 2 2 2
16 1 172539-18920 PLATE,FILTER (49) 2 2 2
17 1  172539-19950 GRILLE,R A/C DE (49) 1 1 1
18 1  172539-19480 BRACKET FR,GRILL(49) 1 1 1
18-1 1 172538-19400-1 BRACKET FR,GRILL(49) 1 1 1 S
(A=MZZZ222) (B=MZzZzZ22) (C=MzZ272)
19 1 172539-19100 GRILLE,L A/C DE (49) 1 1 1
20 1 172539-19530 BRACKET FL,GRILL(49) 1 1 1
20-1 1 172538-19410-1 BRACKET FL,GRILL(49) 1 1 1 S
(A=MZZ222) (B=MZzz2z2) (C=MZzzZz77)
21 1 172538-60320 SPONGE 2 2 2
22 1 172187-61690 VENTILATOR 1 1 1
23 1 1A8110-84210 RIVET 6 6 6
24 1 1A7030-87411 GRILLE ASSY, FRONT 2 2 2
25 1 26014-060202 BOLT, M6X 20 4 4 4
26 1 26014-060202 BOLT, M6X 20 2 2 2
27 1 26014-060202 BOLT, M6X 20 4 4 4
28 1 26014-100202 BOLT, M10X 20 3 3 3
29 1 26014-100202 BOLT, M10X 20 3 3 3
30 1 26014-100202 BOLT, M10X 20 4 4 4
31 1  172447-13550 MOUNT, PAD 3 3 3
32 1 172539-18450 DUCT 1 1 1
33 1 172539-18500 BRACKET,UNIT (49) 1 1 1
34 1 172539-18730 SEAL 1 1 1
35 1 22157-080000 WASHER, 8 3 3 3
36 1 26014-060202 BOLT, M6X 20 2 2 2
37 1 26051-080002 NUT, M8 6 6 6
38 1 172176-67790 PLUG 2 2 2
39 1 172176-67790 PLUG 1 1 1
40 1 26014-100202 BOLT, M10X 20 2 2 2 W
(A=MZ2222) (B=Mz2z22227) (C=MZ22277)
41 1 26014-100202 BOLT, M10X 20 2 2 2 W
(A=MZZZ222) (B=MZzZzZ22) (C=MzZ272)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 AIR CONDITIONER & HEATER 0CS10-M53402  Fig.66
Fig.66. AIR CONDITIONER(REAR) Ve sme o

(C)=V4-6(NZ) (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

1 1  194465-11940  BOLT, M10X40 2 2 2

2 1 172539-18100  BRACKET,COM ASSY(49) 1 1 1

3 1 172445-18131  PULLEY, TENSION 1 1 1

4 1 172539-18170  STAY, COMPRESSOR 101 1

5 1 172539-18190  COVER, BELT 11 1

6 1 172539-18200  STAY, IDLER 11 1

7 1 172539-18240  PULLY,146 1 1 1

8 1 172539-18250  BELT A/C,CONPRESSOR 11 1

9 1 172A69-18430  COLLAR, COMPRESSOR 11 1

10 1 172165-18601  BRACKETASSY, PULLEY 11 1

u 1 172165-18630  ADJUSTER ASSY 11 1

12 1 172165-18670  BOSS 11 1

13 1 1A1040-43900 WASHER, SPRING 1 1 1

14 1 121267-44760-1 SPACER, FAN 18MM 1 1 1

15 1 172122-79930  CLAMP, HOSE 11 1

16 1 22137-100000 WASHER, 10 2 2 2

17 1 22217-060000  WASHER, SPRING 6 101 1

18 1  22217-080000  WASHER, SPRING 8 1 1 1

ENGINE PART 19 1 22217-100000 WASHER, SPRING 10 2 2 2
20 1 22252-000400 RING, 40 11 1

21 1 24104062030  BEARING, 6203UUC3 11 1

22 1 26013-080202  BOLT, M8X 20 4 4 4

% 23 1 26013-100252  BOLT, M10X 25 3 3 3
19 24 1 26013-100302  BOLT, M10X 30 2 2 2
1 ENGINE PART 25 1 26014-080202  BOLT, M8X 20 2 2 2
26 1 26014-080202  BOLT, M8X 20 2 2 2

27 1 26014-080302  BOLT, M8X 30 2 2 2

28 1 26014-080402  BOLT, M8X 40 1 1 1

29 1 26014-080452  BOLT, M8X 45 4 4 4

30 1 26106-060402  BOLT, M6X 40 PLATED 4 4 4

31 1 26716-060002  NUT, M6 2 2 2

32 1 26716-080002  NUT, M8 11 1

33 1 172425-17630  VALVE ASSY, HEATER 11 1

34 1 172124-17640  JOINT, PIPE 1 1 1

35 1 172539-19820  HOSE,HEATER 400 11 1

36 1 172539-19840  HOSE ASSY,HEATER1140 11 1

37 1 17253919930  HOSE ASSY,HEATER1L00 1 1 1

38 1 23001-022000 CLAMP, HOSE 22 6 6 6

39 1 172460-17611  JOINT, HEATER 11 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 AIR CONDITIONER & HEATER 0CS10-M53402  Fig.67

Fig.67. AIR CONDITIONER(ELECTRIC PART) vaets o
(C)=V4-6(NZ) F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172499-17850 HOSE ASSY 2 2 2
2 1 172162-18040 BRACKET, RADIATOR 1 1 1
3 1 172A69-18100 COMPRESSOR ASSY 1 1 1
4 1 172539-19010 CONDITIONER KIT, AIR 1 1 1
5 2 172539-19020 HOSE ASSY,COMP-COND 1 1 1
IW’ 6 3 1A7030-88820  O-RING 2 2 2
'M‘M 7 2 172539-19040 HOSE ASSY,COMP-UNIT 1 1 1
- 8 3 1A7030-88840 O-RING 2 2 2
9 2 172539-19060 HOSE ASSY,R/D-UNIT 1 1 1
10 3 172A47-18230 SWITCH, PRESSURE 1 1 1
11 3  1A7030-88760 O-RING 2 2 2
12 2 172539-19080 HOSE ASSY,COND-R/D 1 1 1
13 3 1A7030-88760 O-RING 2 2 2
14 2 172539-19200 TUBE, DRAIN 3 3 3
15 2 1D4220-58150 PANEL, CONTROL 1 1 1
16 2 1E8685-79920  VALVE, WATER 1 1 1
17 2 1E8685-79940 RESISTOR 1 1 1
18 2 1A7410-87610 CLAMP, 19-23 2 2 2
19 2 1A7410-87630 CLAMP, 17.5 1 1 1
20 2 1A7470-88420 CABLE, WV 1 1 1
4 inc. 5~20 21 1 172A69-19680 CONDENSER ASSY 1 1 1
22 1  172539-19900 HOSE ASSY,DEF 1000 1 1 1 z
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
23 1 1E9110-79610 CONDITIONER ASSY,AIR
23-1 1 1E9110-79611 CONDITIONER ASSY,AIR 1 N
(A=MXXXXX)
23-2 1 172A78-18100 CONDITIONER ASSY,AIR 1 1 1 N
(A=M/#60892)
24 2 1E9110-79680 FILTER, AIR-CON 1 1 1
25 2 1E9110-80100 GASKET 1 1 1
26 2 1E9110-80130 VALVE, EXPANSION 1 1 1
27 2 1E9110-80140 TUBE ASSY 1 1 1
28 2 1E9110-80150 CORE, HEATER 1 1 1
29 2 1E9110-80160 EVAPORATOR 1 1 1
30 2 1E9110-80170 BLOWER ASSY 1
1 30-1 2  172A78-18110 BLOWER ASSY 1 1 1 N
(A=M/#60892)
31 3 1E9110-80110 MOTOR 1 1 1
32 3 1E9110-80180 FAN, BLOWER 1 1 1
33 2  1A7030-88100 THERMOSTAT ASSY 1
33-1 2 1A7030-87090 THERMOSTAT KIT 1 1 1 N
(A=M/#60869)
33A 3  1A7951-51300 CABLE, THERMOSTAT 1 1 1
(A=M/#60869)
33B 3 1A7030-88101 THERMOSTAT ASSY 1 1 1
(A=M/#60869)
34 1  1E8545-80210 DRYER, RECEIVER 1 1 1
35 1 1E8545-80250 JOINT, RECEIVER 1 1 1
36 1 22867-400101 SCREW, 4X10 2
36-1 1 26587-040122 SCREW, M4X12 2 2 2 R

(A=FROM 1ST)

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 AIR CONDITIONER & HEATER 0CS10-M53402  Fig.67

Fig.67. AIR CONDITIONER(ELECTRIC PART) vaets o
(C)=V4-6(NZ) F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
37 1 26014-060162 BOLT, M6X 16 1 1 1
38 1 26014-060252 BOLT, M6X 25 6 6 6
39 1 26014-080162 BOLT, M8X 16 2 2 2
40 1 26014-080252 BOLT, M8X 25 2 2 2
41 1  26033-040202 SCREW, M4X20 2 2 2
42 1 26051-060002 NUT, M6 4 4 4
43 1 26587-040102 SCREW, M4X10 2 2 2
44 1 172A47-18300 BUSH 1 1 1 W
(A=MXXXXX)

4 inc. 5~20

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CsS10-M53402 HYDRAULIC OIL EQUIPMENT 0CS10-M53402  Fig.47

i (A)=V4-6(US) (D)=
Fig.47. LIFT CYLINDER (v or
(C)=V4-6(NZ) (F)=

No. Lewv. Parts No. Description ' |

AW B € O E @

1 1 172539-72100-2 CYLINDER ASSY, LIFT 2 2 2
1-1 1 172539-72100-N CYLINDER ASSY, LIFT 2 2 2 S
(A=M61501) (B=M61501) (C=M61501)
2 2 172456-72050  SEAL SET, HEAD 2 2 2
8 2  172460-72070 SEAL SET, PISTON 2 2 2
11 2 172539-72110-2 TUBE ASSY, LIFT 2 2 2
11-1 2  172539-72110-N TUBE ASSY, LIFT 2 2 2 S
(A=M61501) (B=M61501) (C=M61501)
13 3 172168-72410 BUSH 2 2 2
14 3 172448-72650 SEAL, DUST 4 4 4
15 2 172538-72150-2 PIPE ASSY 2 2 2
15-1 2 172538-72150-N PIPE ASSY 2 2 2 S
(A=M61501) (B=M61501) (C=M61501)
16 2 172456-72190 PISTON 2 2 2
17 2 172539-72200 ROD ASSY, LIFT 2 2 2
18 2 172141-72250 NUT 2 2 2
19 2 172143-72400  HEAD 70 40 2 2 2
21 3 24550-040300 BUSH, 40X30 2 2 2
22 2 172141-72420  WASHER, LOCK 2 2 2
23 2 172142-76181  JOINT ASSY 4 4 4
23-1 2 172A64-76190 ELBOW,G3/8-3/8 4 4 4 N
(A=*2016.02.) (B=*2016.02.) (C=+2016.02.)
23A 3  24315-000140 O-RING, 1BP14.0 4 4 4 w
(A=*2016.02.) (B=*2016.02.) (C=*2016.02.)
24 2  26013-100202 BOLT, M10X 20 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 HYDRAULIC OIL EQUIPMENT
Fig.48. DUMP CYLINDER

0CS10-M53402 Fig.48

(A)=V4-6(US) (D)=
(B)=V4-6(AS) (€)=
(C)=V4-6(NZ) F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172539-72300-2 CYLINDER ASSY, DUMP 1 1 1
1-1 1 172539-72300-N CYLINDER ASSY, DUMP 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
2 2 172456-72050 SEAL SET, HEAD 1 1 1
8 2 172460-72070 SEAL SET, PISTON 1 1 1
11 2  172456-72190 PISTON 1 1 1
12 2 172141-72250 NUT 1 1 1
13 2 172539-72310-2 TUBE ASSY, DUMP 1 1 1
13-1 2 172539-72310-N TUBE ASSY, DUMP 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
15 3 172168-72410 BUSH 1 1 1
16 3 172448-72650 SEAL, DUST 2 2 2
17 2 172538-72350-2 PIPE ASSY, DUMP 1 1 1
17-1 2 172538-72350-N PIPE ASSY, DUMP 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
18 2 172143-72400 HEAD 70 40 1 1 1
20 3 24550-040300 BUSH, 40X30 1 1 1
21 2 172539-72400 ROD ASSY, DUMP 1 1 1
22 3 172168-72410 BUSH 1 1 1
24 3 172448-72650 SEAL, DUST 2 2 2
25 2 172141-72420 WASHER, LOCK 1 1 1
26 2 172142-76181 JOINT ASSY 2 2 2
26-1 2  172A64-76190 ELBOW,G3/8-3/8 2 2 2 N
(A=*2016.02.) (B=*2016.02.) (C=*2016.02.)
26A 3 24315-000140 O-RING, 1BP14.0 2 2 2 W
(A=*2016.02.) (B=*2016.02.) (C=*2016.02.)
27 2 22137-100000 WASHER, 10 1 1 1
28 2 26013-100202 BOLT, M10X 20 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 HYDRAULIC OIL EQUIPMENT
Fig.49. STEERING CYLINDER

0CS10-M53402 Fig.49

(A)=V4-6(US) (D)=
(B)=V4-6(AS) (E)=
(C)=V4-6(NZ) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172527-72801-2 CYLINDER ASSY 1 1 1
1-1 1 172527-72801-N CYLINDER ASSY, STEER 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
2 2 172A64-72020 SEAL SET, HEAD 60 30 1 1 1
7 2 172527-72080-2 TUBE ASSY, STEERING 1 1 1
7-1 2 172527-72080-N TUBE ASSY, STEERING 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
9 3 172527-72960  PIN BUSH,35 35 1 1 1
10 3 172448-81610  SEAL, DUST 35X45X4 2 2 2
11 2 172527-72090 ROD ASSY,PS 1 1 1
12 3 172527-72960  PIN BUSH,35 35 1 1 1
14 3 172448-81610  SEAL, DUST 35X45X4 2 2 2
15 2 172137-72431 PISTON 60G 1 1 1
16 2 172137-72453  SEAL SET, PISTON 60A 1 1 1
19 2 172141-72580  NUT, M20 1 1 1
20 2 172447-72860  HEAD 60 30 1 1 1
22 3 24550-030300  BUSH, 30X30 1 1 1
23 2 933125-59600  WASHER 60 B, LOCK 1 1 1
24 1 172524-72420 PIN 35X103 1 1 1
25 1 172527-72420 PIN 35X122 1 1 1
26 1 172141-84610 SHIM, 35X1.2 2 2 2
27 1 172141-84620  SHIM, 35X0.8 2 2 2
28 1 172512-91210-3 PLATE,PIN(YELLOW:2J) 2 2 2
28-1 1 172512-91210-N_PLATE,PIN 2 2 2 S
(A=M61501) (B=M61501) (C=M61501)
29 1 24761-040000 NIPPLE, GREASE B 2
29-1 1 24761-040000 NIPPLE, GREASE B 1 1 1 K
(A=M/#60657)
30 1 26013-100202 BOLT, M10X 20 4 4 4
31 1  24764-050000 NIPPLE, GREASE C 1 W
(A=M/#60657)
31-1 1 24761-050000 NIPPLE, GREASE C 1 1 1 N

(A=M/#60691)

N:Old *ies

Yes

N Yes'

New, Q:0ld €25 New, R:0ld =5

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CsS10-M53402 HYDRAULIC OIL EQUIPMENT 0CS10-M53402  Fig.50
(A)=V4-6(US) (D)=

Fig.50. HYDRAULIC PUMP (B)=V4-6(AS) ©)=
=

(C)=V4-6(NZ)

No. Lev. Parts No. Description Qty I R

®wW B € O E @

172535-73100 PUMP ASSY, HST
22137-140000 WASHER, 14
22217-140000 WASHER, SPRING 14
26156-140402 BOLT, M14X 40 PLATED

TS

1
2
2
2

BlW NP
NN N P
NN N P

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 HYDRAULIC OIL EQUIPMENT 0CS10-M53402  Fig.70
Fig.70. (50A)HYDRAULIC PUMP(COMPONENT PART) vaets o

(C)=V4-6(NZ) (F)=

Lewv. Parts No. Description Qty |

®wW B € O E @

z
°

1 1 172535-73100 PUMP ASSY, HST 1 1 1
2 2 172535-73110 PISTON PUMP ASSY 1 1 1
3 3 172653-71310 ROTARY GROUP 1 1 1
49 4 4 172653-71420 RING,RETANING 2 2 2
5 4 172653-71430 RING,SEAL 1 1 1
6 4 172653-71440 RING,RETANING 1 1 1
7 4 22242-000250 RING, 25 1 1 1
8 3 172653-71320 CONTROL, HYDRAULIC 1 1 1
10 5 172179-73540 O-RING 1 1 1
11 4 172653-71460 COVER 1 1 1
12 4 172653-71470 NUT,M12 1 1 1
13 4  172653-71480 O-RING 2 2 2
14 4 172653-71490 RING,GUIDE 2 2 2
15 4 26450-060162 BOLT, M6X 16 8 8 8
16 3 172534-71330 PORT PLATE ASSY 1 1 1
17 4 172534-71500 RELIEF VALVE 2 2 2
18 5 172534-71510 O-RING, AS 568A 2 2 2
19 5 172482-73490 NUT 2 2 2
20 5 172651-73610 BACK-UP RING 2 2 2
21 5 172650-73640 O-RING, NBR HS90 2 2 2
22 4 172653-71520  VALVE 1 1 1
23 5 172653-71550 PISTON RING 1 1 1
24 5 172650-73640 O-RING, NBR HS90 1 1 1
25 4  172653-71530 O-RING 1 1 1
26 4 172653-71540 O-RING 1 1 1
27 4 172534-71600 PORT PLATE ASSY 1 1 1
34 4  172179-73540 O-RING 1 1 1
35 4 172162-73630 PLUG 1 1 1
36 4 172142-74600 PLUG 2 2 2
37 5 172142-74660 PLUG 2 2 2
38 5  24315-000110 O-RING, 1BP11.0 2 2 2
39 4 26450-120702 BOLT, M12X 70 4 4 4
40 3 172534-71340 CONTROL MODULE ASSY 1 1 1
41 4 172653-71560 HOUSING, VALVE 1 1 1
42 5 172653-71580 PISTON,CONTROL 1 1 1
43 5 172653-71590 COLLAR, SPRING 2 2 2
44 5 172653-71600 GASKET 1 1 1
45 5 172653-71610 BOLT 3 3 3
46 5 172653-71620 BOLT 2 2 2
47 5 172653-71630 O-RING 1 1 1
48 5 172649-72600 SPRING 2 2 2
49 4  172534-71700 SOLENOID, CONTROL 2 2 2
50 3 172535-71350 CONTROL ASSY 1 1 1
51 4 172534-71410 CONTROL, CARTRIDGE 1 1 1
52 4  172535-71420 ORIFICE 1 1 1
53 4 172650-73640 O-RING, NBR HS90 1 1 1
54 3 172534-71360 HOUSING ASSY 1 1 1
59 3 172653-71360 PIN,JOINT 1 1 1
60 3 172534-71380 SCREW 1 1 1
61 3 172534-71390 ORIFICE 1 1 1

16 inc. 17~39

62 172653-71390 ORIFICE

w
=
=
=

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 HYDRAULIC OIL EQUIPMENT

Fig.70. (50A)HYDRAULIC PUMP(COMPONENT PART)

0CS10-M53402 Fig.70

(A)=V4-6(US) (D)=

S

2 inc. 3~68
49 41 ’
s 42
N 49

40
4843
i 44
43 Py
2

16 inc. 17~39

(B)=V4-6(AS) (€)=
(C)=V4-6(NZ) F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
63 3 172653-71410 JOINT 1 1 1
64 3 172649-73680 PLUG 1 1 1
65 3 172142-74600 PLUG 3 3 3
66 4 172142-74660 PLUG 3 3 3
67 4 24315-000110 O-RING, 1BP11.0 3 3 3
68 3 172162-74870 NUT, M10X1 1 1 1
69 2 172535-73120 PUMP ASSY, GEAR 1 1 1
70 3  172534-71430 FRAME 1 1 1
71 3  172535-71440 CASE ASSY 1 1 1
75 3 172534-71480 CAP SCREW 10X105 4 4 4
76 3 172534-71490 SEAL,FASTENER 4 4 4
77 3 172141-71520 RING 2 2 2
78 3 172535-71520 SIDE PLATE ASSY 2 2 2
79 3 172141-71550 O-RING 2 2 2
80 3 172141-71560 RING 2 2 2
81 3 172534-73140 PUMP,GEAR 1 1 1
82 4 172534-71540 GEAR, DRIVE 1 1 1
83 4 172534-71550 GEAR, IDLE 1 1 1
84 4 172534-71560 FRAME ASSY 1 1 1
87 4 172534-71570 HOUSING ASSY 1 1 1
90 4 172649-72750 RING 1 1 1
91 4 172141-73240 PIN, PARALLEL 2 2 2
92 4  172651-73730 SOCKET BOLT M 8X 50 4 4 4
93 4  172165-73850 RING, BUCK UP 1 1 1
94 4 172164-73870 COUPLING 1 1 1
95 4 172165-73870 O-RING 1 1 1
96 4 172164-73950 PLATE 1 1 1
97 4 22252-000120 RING, 12 1 1 1
98 3 172141-73230 GUIDE 2 2 2
99 3 172141-73240 PIN, PARALLEL 4 4 4
100 3 172482-73570 PLATE 2 2 2
101 3 172164-73880 O-RING, NBR HS70 1 1 1
102 3 22242-000180 RING, 18 1 1 1
103 3  24315-000100 O-RING, 1BP10.0 1 1 1
104 2 172534-73130 BOLT, 10X20HE 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 Fig.51

0CS10-M53402 HYDRAULIC OIL EQUIPMENT
i (A)=V4-6(US) (D)=
Fig.51. HYDRAULIC MOTOR (By=ve sus) o-
(C)=V4-6(NZ) (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1  172539-73400 MOTOR ASSY, HST US 1 1 1
2 1 172534-73310 GASKET, MOTOR 1 1 1
3 1 26013-120402 BOLT, M12X 40 4 4 4

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CS10-M53402 HYDRAULIC OIL EQUIPMENT 0CS10-M53402  Fig.71
Fig.71. (51A)HYDRAULIC MOTOR(COMPONENT PART) vaets o

(C)=V4-6(NZ) (F)=

Lewv. Parts No. Description Qty |

®wW B € O E @

z
°

1 1  172539-73400 MOTOR ASSY, HST US 1 1 1
2 2 172534-73320 HOUSING ASSY 1 1 1
3 3 172534-73610 HOUSING 1 1 1
4 3  172534-73620 THREADED PIN 2 2 2
5 3 172534-73630 NUT, SEAL LOCK 2 2 2
6 2 172653-73320 PLUG ASSY 1 1 1
7 2 172534-73330 ROTARY GROUP 1 1 1
8 3  172534-73640 CYLINDER BLOCK ASSY 1 1 1
9 2 172653-73330 RING,62 1 1 1
10 2 172534-73340 CONTROL 1 1 1
11 3 172653-73390 PISTON 1 1 1
12 3  172653-73400 PIN,THREAD 1 1 1
13 3 172653-73410 GUIDE,VALVE 2 2 2
14 3 172653-73420 POPPET 2 2 2
15 3 172653-73430 SEAT,VALVE 2 2 2
16 3 172653-73440 O-RING 2 2 2
17 3  172653-73450 O-RING 6 6 6
18 3 172653-73460 O-RING 2 2 2
19 3  172653-73470 RING,BACKUP 2 2 2
20 3 172653-73480 BOLT,10X25 1 1 1
21 3 172653-73490 RING,PISTON 3 3 3
22 3  172653-73500 PIN, 8H6X16 2 2 2
23 3  172164-73650 PLUG, M6 1 1 1
24 3 172534-73650 PARTS, CONTROL 1 1 1
25 4 172653-73530 O-RING 1 1 1
9 26 4 172653-73580 PLUG ASSY 2 2 2
27 4 172650-73690 SOCKET BOLT M 6X 70 4 4 4
28 4 172534-73700 BUSHING ASSY 1 1 1
29 4 172534-73710 SCREW M6X30 1 1 1
30 4 172534-73720 CYLINDER PIN 1 1 1
31 4 172534-73730 NUT, SEAL LOCK 1 1 1
32 4 172534-73740 SOLENOID, CONTROL 1 1 1
33 3 172534-73660 FLUSH & BOOST VALVE 1 1 1
34 4 172653-73550 ORIFICE 1 1 1
35 4 172534-73750 FLUSH & BOOST VALVE 1 1 1
36 5 172653-73570 O-RING 1 1 1
37 5 172653-73580 PLUG ASSY 1 1 1
38 5 172651-73730 SOCKET BOLT M 8X 50 4 4 4
39 5 172649-73740 GUIDE 1 1 1
40 5 172534-73770 HOUSING, VALVE 1 1 1
41 5 172534-73780 PISTON,FLUSHING 1 1 1
42 5 172534-73790 PLUNGER 1 1 1
43 5 172534-73800 PLUG 2 2 2
44 5 172534-73810 PLUG 1 1 1
45 5 172649-73810 GUIDE 1 1 1
46 5 172534-73820 SEAT, SPRING 2 2 2
47 5  172534-73830 SPRING 2 2 2
48 5 172534-73840 SPRING 1 1 1
49 5 172534-73850 O-RING 1 1 1
50 5 172534-73860 O-RING 2 2 2
Remarks 51 5 172534-73870 CIRCLIP 1 1 1
(1)Selective parts. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 HYDRAULIC OIL EQUIPMENT
Fig.71. (51A)HYDRAULIC MOTOR(COMPONENT PART)

0CS10-M53402 Fig.71

Remarks
(1)Selective parts.

(A)=V4-6(US) (D)=
(B)=V4-6(AS) (€)=
(C)=V4-6(NZ) F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
52 5 172534-73900 SHIM SET 1 1 1
53 6  172534-73880 SHIM 1 1 1 1
54 6  172534-73890 SHIM 1 1 1 1
55 6  172534-73910 SHIM 1 1 1 1
56 4 172534-73760 ORIFICE 1 1 1
57 3 172534-73670 PORT PLATE 1 1 1
58 3  172534-73680 POSITIONING PISTON 1 1 1
59 3  172534-73690 POSITIONING TRANNION 1 1 1
60 3 172650-73870 SOCKET BOLT M10X 60 8 8 8
61 2 172653-73340 SEAL, OIL 1 1 1
62 2 172653-73350 SHIM 1 1 1
63 2 172653-73360 O-RING 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CsS10-M53402 HYDRAULIC OIL EQUIPMENT 0CS10-M53402  Fig.52

; A)=V4-6(US D)=
Fig.52. STEERING UNIT EB;:\M_GEAS; EE;:
(C)=V4-6(N2) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172538-73510 STEERING ASSY 1 1 1
2 1 26013-100252 BOLT, M10X 25 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 HYDRAULIC OIL EQUIPMENT 0CS10-M53402  Fig.53
Fig.53. CONTROL VALVE AR o
(C)=V4-6(NZ) (F)=

Lewv. Parts No. Description Qty |

®wW B € O E @

z
°

1 1 172528-74800  VALVE ASSY, 3-WAY 1 1 1
2 2 172527-74130 COVERASSY, INLET 1 1 1
3 2 172528-74140 F BLOCKASSY 1 1 1
4 2 172528-74150 ED BLOCK ASSY 1 1 1
5 2 172527-74160 L BLOCK ASSY 3 3 3
6 2 172527-74170 CONER, END 1 1 1
7 2 172527-74180  VALVE ASSY 2 2 2
8 2 172527-74190  VALVE, SUC. 1 1 1
9 2 172527-74220  TUBE, CORRUGATED 1 1 1
10 2 172527-74410 ROD, TIE 3 3 3
11 2 172527-74420 DM BLOCK ASSY 1 1 1
12 2 172527-74430 SEAL SET 1 1 1
13 2 22217-100000  WASHER, SPRING 10 6 6 6
14 2 26716-100002 NUT, M10 6 6 6
15 1 26013-100352 BOLT, M10X 35 4
15-1 1 26013-100302 BOLT, M10X 30 4 4 4 R

(A=MXXXXX)

13 44

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CsS10-M53402 HYDRAULIC OIL EQUIPMENT 0CS10-M53402  Fig.54

i (A)=V4-6(US) (D)=
Fig.54. HYD. OIL TANK (-vasu9 o
(C)=V4-6(NZ) (F)=

No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172538-14311  SHIM, TANK T=1.0 3 3 3
2 1 172538-14321  SHIM, TANK T=0.5 2 2 2
3 1 172538-14341  SHIM, TANK T=1.0 2 2 2
4 1 172538-14351  SHIM, TANK T=0.5 1 1 1
5 1 172539-75010  TANK ASSY, RESERVOIR 101 1
6 1 172520-75320  FILTER, SUCTION 101 1
7 1 17245575330 PLUG, DRAIN 1 1 1
. 8 1 172480-75350  GAUGE ASSY 101 1
20 ine.5.6,7.8,11, 12, 14,15 16.17. 10 2 24311350220  O-RING, 1AP22A 101 1
1 1  172538-75400  FLANGE ASSY, SUCTION 1 1 1
20 12 1 172116-75850-B PLUG, OIL FEED 101 1
13 1 22137-120000 WASHER, 12 4 4 4
14 1 24311000380  O-RING, 1AP38.0 1 1 1
15 1 24321-001050 O-RING, 1AG105.0 101 1
16 1 24341-000300 O-RING, 1AS30.0 101 1
17 1  26013-080202  BOLT, M8X 20 4 4 4
18 1 26013-100252  BOLT, M10X 25 3 3 3
19 1 26013-120302  BOLT, M12X 30 4 4 4
20 1 172539-08020  TANK KIT,RESERVOIR 1 1 1 w

(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 HYDRAULIC OIL PIPING
Fig.55. FILTER & PIPE FITTING

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.55

)=
©®=
=

Remarks

No Lev. Parts No. Description
A B (€ O (E) (F)
1 1 172652-73750  FILTER,LINE 1 1 1
3 2 172652-73770  ELEMENT, FILTER 1 1 1
4 2 172652-73780  CASE 1 1 1
5 2 172652-73790  O-RING, JAS02053 1 1 1
6 1 172527-73850 FILTER, OIL 1 1 1
8 2 172527-73870 ELEMENT 1 1 1
9 1 26013-080162 BOLT, M8X 16 2 2 2
10 1 172164-76131 ELBOW 1 1 1
11 2 24315-000180  O-RING, 1BP18.0 1 1 1
12 1 172141-76900 CONNECTOR ASSY 1 1 1
13 2 24315-000180  O-RING, 1BP18.0 1 1 1
14 1  24311-000180 O-RING, 1AP18.0 4 4 4
15 1 933160-01370 CONNECTOR,PF1/2PF3/8 4 4 4
16 1 172467-76120 ELBOW 2 2 2
17 1 172157-76300 ELBOW ASSY 1 1 1
19 2 24315-000180  O-RING, 1BP18.0 1 1 1
20 1 1A6380-24080  NIPPLE, 3/8X16 90 1 1 1
21 1 172142-76181  JOINT ASSY 2 2 2
21A 2 24315-000140 O-RING, 1BP14.0 2 2 2
(A=MXXXXX)
22 1 172141-76900 CONNECTOR ASSY 1 1 1
23 2 24315-000180  O-RING, 1BP18.0 1 1 1
24 1 172112-77361 CONNECTOR 1 1 1
25 1 172450-76100 ELBOW 1 1 1
26 1 172141-76181  CONNECTOR ASSY, 02FF 2 2 2
27 2 41851-000110 O-RING 2 2 2
28 1 172142-76181  JOINT ASSY 1 1 1
28A 2 24315-000140 O-RING, 1BP14.0 1 1 1
(A=MXXXXX)
29 1 172183-76190  JOINT, PF1/2 1 1 1
30 1 172520-76240  O-RING, AN6227-19 2
30-1 1  24315-000300 O-RING, 1BP30.0 2 2 2
(A=M/#60691)
31 1 172527-76350 CONNECTOR, PF1/2X1/2 1 1 1
32 2 24315-000180  O-RING, 1BP18.0 2 2 2
33 1 172534-76710-1 PIPE, MAIN 1
33-1 1 172534-76711-1 FRANGE PA (GRAY:49) 1 1 1
(A=M/#60691)
34 1 172534-76720-1 PIPE, MAIN 1
34-1 1 172534-76721-1 PIPE, MAIN 1 1 1
(A=M/#60691)
35 1 172534-76760 ELBOW 1 1 1
36 1 172534-76770  O-RING, AN6227-27 1 1 1
37 1 24315-000180 O-RING, 1BP18.0 1
37-1 1 41851-000180  O-RING 1 1 1
(A=M/#60642)
38 1 26013-100302 BOLT, M10X 30 4 4 4
39 1 172173-76102 CONNECTOR ASSY 1 1 1
40 2 41851-000110 O-RING 1 1 1
41 1 172141-76181  CONNECTOR ASSY, 02FF 1 1 1
42 2 41851-000110 O-RING 1 1 1

Yes Yes

(1)Interchangeable by simultaneous replacement with No.30-1, 33-1 & 34-1. N:Old £ =5 New, Q:0ld £=5 New, R:0ld £=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 HYDRAULIC OIL PIPING
Fig.55. FILTER & PIPE FITTING

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.55
(D)=
(E)=
(F)=

Remarks
(1)Interchangeable by simultaneous replacement with No0.30-1, 33-1 & 34-1.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
43 1 172519-76180 CONNECTOR 1 1 1
44 1 172312-76290 ELBOW 1 1 1
45 1  172527-76460 CONNECTOR, 1/2X16 1 1 1
46 1 172538-76730-1 PIPE, MAIN 1 1 1
47 1 172538-76740-1 PIPE, MAIN 1 1 1
48 1 172534-76750-1 PIPE, DRAIN 1
48-1 1 172534-76751-1 PIPE, DRAIN 1 1 1 N
(A=M/#60691)
49 1 172538-76800 VALVE ASSY, CHECK 2 2 2
50 1 172112-77361 CONNECTOR 1 1 1
51 1  23391-020000 JOINT, RGI-1/4 2 2 2
52 1  23393-020000 JOINT, 90RGI-1/4 1 1 1
53 1 26013-100502 BOLT, M10X 50 8
53-1 1 26450-100352 BOLT, M10X 35 8 8 8 S
(A=M/#60691)
54 1 24315-000180 O-RING, 1BP18.0 1
54-1 1 41851-000180 O-RING 1 1 1 N
(A=M/#60642)
55 1  24315-000300 O-RING, 1BP30.0 2 2 2
56 1 26013-100352 BOLT, M10X 35 8 8 8
57 1 172534-76700-1 PIPE, SUCTION 1
57-1 1 172534-76701-1 PIPE, SUCTION 1 1 1 N
(A=M/#60691)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 HYDRAULIC OIL PIPING
Fig.56. PUMP - MOTOR - COOLER - TANK

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.56
(D)=
(E)=
(F)=

Remarks
(1)Interchangeable by simultaneous replacement with No.1-1, 19, 20 & Fig.7 No.2-1, 7-1.

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172538-74800 COOLER, OIL 1
1-1 1 172539-74800 COOLER, OIL 1 1 1 S
(A=M/#60699)
2 1 26014-080162 BOLT, M8X 16 3
2-1 1 26014-080162 BOLT, M8X 16 2 2 2 K
(A=M/#60699)
3 1 172538-78120 HOSE 1 1 1
4 1 172538-78160 HOSE 1 1 1
5 1 172538-78230 HOSE 1
5-1 1 172444-78310 HOSE 1 1 1 N
(A=MI#60642)
6 1 172A47-78330 HOSE 1
6-1 1 172539-78280 HOSE,G610YY183S 1 1 1 S
(A=M/#60699)
7 1 23001-022000 CLAMP, HOSE 22 2 2 2
8 1 23001-035000 CLAMP, HOSE 35 4 4 4
9 1 23001-041000 CLAMP, HOSE 41 2 2 2
10 1 172538-78130 HOSE 1 1 1
11 1 172538-78100 HOSE 1 1 1
12 1 172538-78110 HOSE 1 1 1
13 1 172539-78140 HOSE 1 1 1
14 1 172539-78170 HOSE 1 1 1
15 1 172480-78970 HOSE 1 1 1
16 1 23001-035000 CLAMP, HOSE 35 4 4 4
17 1 172530-78190 HOSE 1
17-1 1 172496-78470 HOSE 1 1 1 S
(A=M/#60699)
18 1 172538-78761 HOSE 2 2 2
19 1 22137-080000 WASHER, 8 1 1 1 W
(A=M/#60699)
20 1 26051-080002 NUT, M8 1 1 1
(A=M/#60699)
21 1 172122-79930 CLAMP, HOSE 1 1 1
(A=M/#60731)
22 1 172122-79930 CLAMP, HOSE 1 1 1 W
(A=MZZ222) (B=MZzz2z2) (C=MZzzZz77)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 HYDRAULIC OIL PIPING
Fig.57. PUMP - STEERING - CONTROL VALVE - EQUIPMENT

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.57
(D)=
(E)=
(F)=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172183-37510 COLLAR, 11X16X13 2 2 2
2 1 172538-76500-2 PIPE ASSY, LIFT 1 1 1
2-1 1 172538-76500-Y PIPE ASSY, LIFT 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
3 1 172538-76550-2 PIPE ASSY, LIFT 1 1 1
3-1 1 172538-76550-Y PIPE ASSY, LIFT 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
4 1 172520-77380 W.P BACH PLATE 2 2 2
5 1 26013-100352 BOLT, M10X 35 2 2 2
6 1 172137-16560 BAND 2 2 2
7 1 172527-78111 HOSE 2 2 2
8 1 172538-78300 HOSE 2 2 2
9 1 172538-78240 HOSE 1 1 1
10 1 172538-78250 HOSE 1 1 1
11 1  172448-75300 HOSE 1 1 1
12 1 172173-78120 HOSE 1 1 1
13 1 172539-78200 HOSE 1 1 1
14 1 172538-78210 HOSE 1 1 1
15 1 172538-78260 HOSE 1 1 1
16 1 172527-78750 HOSE 1 1 1
17 1 23001-022000 CLAMP, HOSE 22 2 2 2
18 1 1A7400-06310 SEAL, DISK 1 1 1
19 1  172538-19950 SPONGE, HOSE 100 1 1 1
20 1 172122-79930 CLAMP, HOSE 2 2 2
21 1 172126-11510 BAND 1 1 1
22 1 172444-68690 RUBBER 1 1 1
23 1 172538-78610 COVER, HOSE 1 1 1
24 1 172151-79430 COVER, HOSE 1 1 1
25 1 933168-55770 BAND 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 HYDRAULIC OIL PIPING
Fig.58. CONTROL VALVE - P.T.O.

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.58
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172137-75570  ADAPTER, PF1/2 2 2 2
2 1  24311-000180 O-RING, 1AP18.0 2 2 2
3 1 172112-77361 CONNECTOR 2 2 2
4 1 172490-69760 COLLAR, 16X2.5X13 3 3 3
4-1 1 172490-69760-Y COLLAR, 16X2.5X13 3 3 3 S
(A=M61501) (B=M61501) (C=M61501)
5 1 172539-76400-1 PIPE ASSY, 3RD 2 2 2
5-1 1 172539-76400-Y PIPE ASSY, 3RD 2 2 2 S
(A=M61501) (B=M61501) (C=M61501)
8 1 26013-100452 BOLT, M10X 45 3 3 3
9 1 933155-09670 CLAMP, PIPE 3 3 3
10 1 194145-04810  WASHER, 10 1 1 1
11 1 172187-76520 COLLAR, CLAMP 1 1 1
12 1 172520-77380  W.P BACH PLATE 1 1 1
13 1 172527-77400  STAY ASSY, HOSE 1 1 1
16 1 172524-78150 RUBBER 2 2 2
17 1 172538-78570 HOSE 1 1 1
18 1 172538-78580 HOSE 1 1 1
19 1 26013-100352 BOLT, M10X 35 1 1 1
20 1 26013-100452 BOLT, M10X 45 1
20-1 1 26013-100502 BOLT, M10X 50 1 1 1 N
(A=MXXXXX)
21 1 26716-100002 NUT, M10 1 1 1
22 1 172538-78600 COVER, HOSE 1 1 1
23 1 172122-79930 CLAMP, HOSE 2 2 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CS10-M53402 HYDRAULIC OIL PIPING 0CS10-M53402  Fig.59

; A)=V4-6(US D)=
Fig.59. GREASING EB;:\M_GEAS; EE;:
(C)=V4-6(N2) (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172141-77800 JOINT, GREASE 2 2 2
2 1 172146-77801 HOSE 1 1 1
3 1  24761-040000 NIPPLE, GREASE B 1 1 1

N

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 |IMPLEMENT
Fig.60. LIFT ARM

8 inc. (8) ~14

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.60
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172538-45700 LOCKASSY, LIFT ARM 1 1 1
3 2 172527-45820 RUBBER 2 2 2
4 1 172527-45860  PIN ASSY,ARM LOCK 2 2 2
5 1 22360-100000  PIN, SNAP 10 2 2 2
6 1 172155-45790 SPACER 2 2 2
7 1 172176-81660 COLLAR, 45.5X65X1 2 2 2
8 1 172539-91101-2 ARMASSY, LIFT 1
8-1 1 172539-91102-3 ARMASSY, LIFT 1 1 1 N
(A=M/#60691)
8-2 1 172539-91102-Y ARM ASSY,LIFT 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
9 2 172448-72650  SEAL, DUST 4 4 4
10 2 172168-81410  SEAL, DUST 8 8 8
12 2 172538-91181 BUSH 45X55X48 2 2 2
13 2 172538-91210  BUSH, 45X55X39 2 2 2
14 2 172527-91190 BUSH 2 2 2
14A 1 172A22-03220 LABEL, BRAND 670 1
14A-1 1 172A22-03220  LABEL, BRAND 670 2 2 2 K
(A=M/#60657)
14B 1  172524-03652 LABEL, LIFT ARM LOCK 1 1 1
15 1 172527-91230 SHIM, 45X65X2.6 2 2 2
16 1 172538-91301 PIN ASSY,45X141 2 2 2
17 1 22157-120000 WASHER, 12 2 2 2
18 1 22217-120000  WASHER, SPRING 12 2 2 2
19 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
20 1 26076-120452 BOLT, 10.912X 45 2 2 2
21 1 172183-81160 CLIP, TREE 3 3 3

Remarks
(1)Attach the No.14A-1 & 14B label to this part.
(2)Label is not illustrated.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CS10-M53402 |IMPLEMENT
Fig.61. LOADER LINK

10 inc. (10) ~14

17 inc. (17) ~20

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.61
(D)=
(E)=
(F)=

OPTIONAL
ATTACHMENT

28
|

2|9 2|8

30 27

25

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172176-81660 COLLAR, 45.5X65X1 2
1-1 1 172176-81660 COLLAR, 45.5X65X1 4 4 4 K
(A=M/#60691)
2 1 172164-81670 SPACER 2 2 2
3 1 172164-81770 COLLAR, 40.5X60X1 4 4 4
4 1 172512-91210-3 PLATE,PIN(YELLOW:2J) 9 9 9
4-1 1 172512-91210-Y PLATE,PIN 9 9 9 S
(A=M61501) (B=M61501) (C=M61501)
5 1 172527-91230 SHIM, 45X65X2.6 2 2 2
6 1 172527-91250 PIN 45X115 3 3 3
7 1 172538-91260 PIN ASSY,40X141 2 2 2
8 1 172527-91270 PIN 40X107 3 3 3
9 1 172527-91290 PIN 60X172 1 1 1
10 1 172528-91301-2 LINK (YELLOW:2J) 1
10-1 1  172539-91500 LINKASSY,US (2J) 1 N
(A=M/#60573)
10-2 1 172539-91500-Y LINKASSY,US 1 S
(A=M61501) (B=M61501) (C=M61501)
10A 1 172528-91301-2 LINK (YELLOW:2J) 1 1
10A-1 1 172528-91301-Y LINK 1 1 S
(A=M61501) (B=M61501) (C=M61501)
11 2 172448-72650 SEAL, DUST 2 2 2
12 2 172168-81410 SEAL, DUST 2 2 2
13 2 172527-91180 BUSH 1 1 1
14 2 172527-91190 BUSH 1 1 1
16 1 172538-91350 PIN,40X118 2 2 2
17 1 172528-91600-2 BELL-CRANKASSY (2J) 1 1 1
17-1 1 172528-91600-Y BELL-CRANKASSY 1 1 1 S
(A=M61501) (B=M61501) (C=M61501)
18 2 172020-10620 SEAL, DUST 2 2 2
20 2 172527-91650 BUSH 1 1 1
21 1 22157-120000 WASHER, 12 2 2 2
22 1  24761-020000 NIPPLE, GREASE PT1/8 11 11 11
23 1 26013-100202 BOLT, M10X 20 18 18 18
24 1 26013-120402 BOLT, M12X 40 2 2 2
25 1 172539-08950 LINK KIT,BACKET 1 1 W
(A=M/#60573)
25-1 1  172539-08950-Y LINK KIT,BACKET 1 1 S
(A=M61501) (B=M61501) (C=M61501)
27 3 172448-72650 SEAL, DUST 2 2
(A=M/#60573)
28 3 172168-81410 SEAL, DUST 2 2
(A=M/#60573)
29 3 172527-91180 BUSH 1 1
(A=M/#60573)
30 3 172527-91190 BUSH 1 1
(A=M/#60573)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 IMPLEMENT 0CS10-M53402 Fig.63

; A)=V4-6(US D)=
Fig.63. BUCKET -ve s o
(C)=V4-6(NZ) =
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172528-91400-1 BUCKET ASSY 1 1
2 1 172528-91391 EDGE 1690 (49) 1 1
3 1 172524-91520 BOLT M14X 35 PLATED 6 6
4 1 22217-140000 WASHER, SPRING 14 6 6
5 1 26736-140002 NUT, M14 6 6
6 1 172539-08400 BUCKET KIT 1 1
Remarks o o

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(1)Include No.1 to No.5. Yes Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M53402 OPTIONAL & KIT 0CS10-M53402  Fig.68

i (A)=V4-6(US) (D)=
Fig.68. FRONT GLASS KIT (-vaow o
(C)=V4-6(NZ) (F)=

No. Lev. Parts No. Description Qty |

A ® € O E ©

172538-08800 GLASS KIT
172538-68110 GLASS
172538-68120 GLASS

172538-68130 GLASS
172538-68220 RUBBER

aObhwNER
NN N R
NG
NG
NG

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 OPTIONAL & KIT 0CS10-M53402  Fig.69

; A)=V4-6(US D)=
Fig.69. REAR GLASS KIT -ve s o
(C)=V4-6(N2) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172538-08810 GLASS KIT 1 1 1
2 2 172538-68140 GLASS 1 1 1
3 2 172538-68150 GLASS 1 1 1
4 2 172538-68160 GLASS 1 1 1
5 2 172538-68220 RUBBER 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M53402 OPTIONAL & KIT
Fig.79. LABEL(FOR CANADA)(OPTIONAL)

(A)=V4-6(US)
(B)=V4-6(AS)
(C)=V4-6(NZ)

0CS10-M53402 Fig.79
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description I R
{ ino, 28 A B © © € 6
CABIN SPEC. 1 1 172539-08730 LABELKIT(V4F 1 1 1 W
‘ (A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
2 2 172458-03601  LABEL, DOOR LOCK 1 1 1
GANOPY SPEC. 3 2 172A07-03410  LABEL,WATER DRAIN 1 01 1
4 2 172A37-03150  LABEL,SUB-TANK CA 101 1
5 2 172A37-03160 LABEL,ANTI-FREEZE CA 101 1
‘N 6 2 172538-03330  LABEL,LOCK R 1 1 1
= 7 2 172539-03970  LABEL,AIR PRESS.F 1 1 1
I % 8 2 172531-03950  LABEL, SEAT BELT FR. 1 1 1
% — 9 2 172538-03980 LABEL,FUSE CF 1 1 1
o 10 2 172539-03910  LABEL,SPEC.F 11 1
@ @ 11 2 172469-03360  LABEL,OIL 1 1 1
2 6 12 2 172A37-03231  LABEL,MANUAL CA. 1 1 1
13 2 172A37-03241  LABEL,SLOPE CA. 1 1 1
@3—31 14 2 172A37-03250  LABEL,RESERVOIR CA 1 1 1
i 15 2 172A37-03271  LABEL,TRANSPORT CA. 1 1 1
VIEWED FROM A 16 2 172A37-03290  LABEL,BATTERY CA 101 1
28 9 " 17 2 172A37-03410  LABEL,RADIATOR CA 1 1 1
.. 18 2  172A37-03330 LABEL,ENGINE COVER 1 01 1
' 19 2 172A37-03710  LABEL,ENGROOM CA 101 1
— o 20 2 172A37-03350  LABEL,SILENCER CA 101 1
DETAIL OF A INSIDE N 21 2 172A37-03300 LABEL,NEWTRAL CA 1 1 1
p 22 2 172531-03970  LABEL,ARM LOCK FR. 1 1 1
—— = 23 2 172527-03030  LANEL,ARTICULATE 1 1 1
e 24 2 17253103960  LABEL, CONTACT FR. 1 1 1
= 25 2 17252703081  LABEL,SAFETY BAR F 1 1 1
[ IN THE OPERATION ] 26 2 172A37-03370  LABEL,ROPS CA 1 1 1
MANUAL GASE 27 2 172538-03920  LABEL,P.BRAKE F 11 1
MACHINE SERIAL NO. & 28 2 172538-03930 LABEL,FUSE F 1 1 1
e SERIAL 0. 29 2 172538-03940  LABEL,GREASE F 1 1 1
THIS LOCATION 3 30 2 172538-03950  LABEL,CAUTION F 1 01 1
\ﬁ 31 2 172538-03960  LABEL,PARKING BRAKE 101 1
N 32 2 172538-03990  LABEL,PTO LOCK F 101 1
=" VIENED FROM G 33 2 172538-03880 LABEL,GREASING F 2 2 2
N 2 34 2 129942-07761  LABEL, FUEL OIL CAUT 1 1 1
35 2 172469-03261  TAG ASSY, SERVICING 101 1
25 38 2 172538-03890  LABEL,DEFROSTER F 1 1 1

VIEWED FROM B

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
114110-07760

119247-77100

119650-77910
119802-55710
119802-55810
119808-12540
119866-12541
121120-13580
121250-49121

121267-44760-1

121450-44531
121468-44510
121468-44520
121468-44540
121470-44581
124450-44560

124766-59050

124970-77920
129004-12520
129004-55612
129100-55690
129107-44590

129211-77920
129259-12570
129400-13201
129612-12560
129612-52100
129942-07761
160970-77350
172020-10620
172112-77361

Fig. No.

6

NOO~NONO~NONO~NONOOONWSDS

[ee]

[EEY

P WANO~NOODS~WO

Ref. No.

34
22 A
22 A
26
27
27 -1
22
35
4
29
23
26

23 -1
23 -1

Parts No.
172112-77361

172113-12522

172116-16310-3
172116-75850-B

172120-14680
172122-14301
172122-14350
172122-17190
172122-45830
172122-46571

172122-46590
172122-79930

172122-79940

172124-17640

172124-65450
172124-65480
172126-11510
172126-16540
172131-37170
172137-16560
172137-72431
172137-72453
172137-75570
172141-14620

172141-41340

Fig. No.

55
58

5
10
54

Ref. No.
50

Parts No.

172141-71520
172141-71550
172141-71560
172141-72250

172141-72420

172141-72580
172141-73230
172141-73240

172141-76181
172141-76900

172141-77800
172141-84610
172141-84620
172142-74600

172142-74660

172142-76181

172143-72400

172146-77801
172151-79430
172155-45790
172157-76300
172162-18040
172162-73630
172162-74870
172164-14620
172164-66170
172164-73650
172164-73870
172164-73880
172164-73950
172164-76131
172164-81670
172164-81770
172165-18601
172165-18630
172165-18670
172165-45071
172165-46860
172165-73850

Parts No.

172165-73870
172168-72410

172168-81410

172173-76102
172173-78120
172176-67790

172176-68210

172176-81660

172179-73540

172183-13480
172183-14250
172183-16550
172183-37510
172183-76190
172183-81160
172186-45690
172187-17070
172187-17080
172187-17090
172187-17100
172187-17540

172187-61421
172187-61690

172187-76520
172187-78580
172312-76290
172425-17630

172437-03252
172437-03302

172437-03312

Fig. No.

70
47
48

60
61

55
57
65

78

> w >




Parts No. Index

Parts No.

172437-03312
172437-03322

172437-03343

172437-03361

172437-03391

172437-03402

172437-03422

172437-03441

172437-03501

172444-13210
172444-13220
172444-17660

172444-68690
172444-78310
172445-18131
172446-45820
172447-13550

172447-72860
172448-72650

Fig. No.

13
1
2

36

37

w

w

w
NFPONRFPONRFPONNREFRPONNEONERE

. No.

> >

W OmOo

Parts No.

172448-75300
172448-81610

172450-76100
172455-75330

172456-72050
172456-72190
172458-03601

172458-14640
172458-16550

172458-17450

172458-17551
172458-17700
172460-16130
172460-17611

172460-19060

172460-72070

172463-03290

172467-76120
172469-03261
172469-03360
172480-75350
172480-78970
172482-73490
172482-73570
172487-64780
172490-69760

172490-69760-Y

172496-78470
172498-12250
172499-13750

172499-17850
172511-03230

172512-45160

172512-91210-3

172512-91210-N

Fig. No.

57
49

IN
ROUIRORRRERLRNAD

N

N
[ee]

Parts No.

172512-91210-Y

172513-35161

172513-52541
172515-08790
172519-03820

172519-76180
172520-11300
172520-11350
172520-12310
172520-17351
172520-17390
172520-26740
172520-26780
172520-31210
172520-46150
172520-75320
172520-76240
172520-77380
172522-35130

172524-03471

172524-03621

172524-03631

172524-03642

172524-03652

172524-03671

Fig. No.

61
24

22
13

1
33
55

Ref. No.

I NN
NONOMRRRRPPR

N =
abh O

@)

oOW

[@lvXQ)

Parts No.
172524-03671

172524-03690

172524-03770
172524-06901

172524-12380
172524-13180
172524-17280
172524-17310
172524-17311
172524-17320
172524-17360
172524-17380
172524-17381

172524-17522-2
172524-17522-N

172524-17810
172524-33521
172524-42190

172524-45190
172524-45250
172524-52830
172524-52840
172524-52850
172524-52870
172524-68710
172524-68720
172524-72420
172524-78150
172524-91520
172527-03030
172527-03081
172527-03620

172527-13190-1

172527-13320

172527-16100
172527-16120
172527-16130
172527-16150
172527-17110
172527-17250
172527-17260

Fig. No.

32

APWONWNAPFRPW




Parts No. Index

Parts No.

172527-17280
172527-17290
172527-17310
172527-17340
172527-17350
172527-17830
172527-21810
172527-25720
172527-25770
172527-25771
172527-25790

172527-25810

172527-25820
172527-25840
172527-25841
172527-25850
172527-25920
172527-25930
172527-26041
172527-26050

172527-26060
172527-26070

172527-26080
172527-26130

172527-26310
172527-26730
172527-26740
172527-26910
172527-31150
172527-31160

172527-31170

172527-31190
172527-31250
172527-33100
172527-33101
172527-33201
172527-33260
172527-33511
172527-33520
172527-33530
172527-34400

=

w

Parts No.

172527-34410
172527-34420
172527-34430
172527-34440
172527-34470
172527-35900

172527-42190
172527-42200
172527-42391
172527-42680
172527-42730-1
172527-42921-1
172527-43390-1
172527-45820
172527-45860
172527-47870
172527-52411
172527-52421
172527-52431

172527-52451

172527-52881-1
172527-52920
172527-52940
172527-62850
172527-64350

172527-68512
172527-68512-Y
172527-72080-2
172527-72080-N
172527-72090
172527-72420
172527-72801-2
172527-72801-N
172527-72960

172527-73850
172527-73870
172527-74130
172527-74160
172527-74170
172527-74180
172527-74190
172527-74220
172527-74410
172527-74420
172527-74430

Ref. No.

N

OCONOUINOONOR R U RPN~~~ W

PR
N~ O

Parts No.

172527-76350
172527-76460
172527-77400
172527-78111
172527-78750
172527-91180

172527-91190

172527-91230

172527-91250
172527-91270
172527-91290
172527-91650
172528-03770

172528-21800
172528-21820
172528-21830
172528-26210

172528-26300
172528-26320
172528-26330
172528-26400
172528-26710
172528-28310
172528-28320
172528-28330
172528-31110
172528-31120
172528-31130
172528-31140
172528-42621
172528-52800-2
172528-52800-Y
172528-74140
172528-74150
172528-74800
172528-91301-2

172528-91301-Y
172528-91391
172528-91400-1
172528-91600-2
172528-91600-Y
172530-78190
172531-03950

Parts No.

172531-03960
172531-03970
172532-17170
172534-03160

172534-21210-1
172534-21510
172534-71330
172534-71340
172534-71360
172534-71380
172534-71390
172534-71410
172534-71430
172534-71480
172534-71490
172534-71500
172534-71510
172534-71540
172534-71550
172534-71560
172534-71570
172534-71600
172534-71700
172534-73130
172534-73140
172534-73310
172534-73320
172534-73330
172534-73340
172534-73610
172534-73620
172534-73630
172534-73640
172534-73650
172534-73660
172534-73670
172534-73680
172534-73690
172534-73700
172534-73710
172534-73720
172534-73730
172534-73740
172534-73750
172534-73760
172534-73770
172534-73780
172534-73790
172534-73800




Parts No. Index

Parts No.

172534-73810
172534-73820
172534-73830
172534-73840
172534-73850
172534-73860
172534-73870
172534-73880
172534-73890
172534-73900
172534-73910
172534-76700-1
172534-76701-1
172534-76710-1
172534-76711-1
172534-76720-1
172534-76721-1
172534-76750-1
172534-76751-1
172534-76760
172534-76770
172535-71350
172535-71420
172535-71440
172535-71520
172535-73100

172535-73110
172535-73120
172538-03060
172538-03070
172538-03110
172538-03120
172538-03130
172538-03230

172538-03320
172538-03330

172538-03450
172538-03460
172538-03720
172538-03730
172538-03731

172538-03740

> O >»>»>» >

Parts No.

172538-03740
172538-03750

172538-03760
172538-03780
172538-03781
172538-03790

172538-03850
172538-03880
172538-03890
172538-03920
172538-03930
172538-03940
172538-03950
172538-03960
172538-03980
172538-03990
172538-05150
172538-08620
172538-08800
172538-08810
172538-08850
172538-08860

172538-08880
172538-08881
172538-11520-1
172538-11521
172538-11600
172538-11651
172538-11800
172538-11810
172538-11820
172538-11920-1
172538-11960
172538-12200-1
172538-12201-1
172538-12310

172538-12361
172538-12362

172538-12363

172538-12450

Fig. No.

32
1
2

38
1

13

36

QU bdbhoo

[ )]

. No.

-1
-1

-2
-1

Parts No.

172538-12500
172538-13140-1
172538-13150
172538-13160
172538-13250-1
172538-13311
172538-13312
172538-13500

172538-13510
172538-13511

172538-13550
172538-13560-1
172538-13561
172538-13580-1
172538-13600-1
172538-13650-1
172538-13680
172538-13700-1
172538-13750
172538-13751
172538-13760
172538-13770
172538-13800
172538-13900
172538-13950
172538-14050
172538-14311
172538-14321
172538-14341
172538-14351
172538-16250
172538-16320
172538-16511

172538-16512
172538-16513

Fig. No.

ol

(63}
OPRROPOOWOOOONONONONNNONOO~NONOONONN~NON~NONN~NOOOOO O 01

54

Ref.

3

~WwWER

COoooo~N~N~NoOUuoh,BSANNOOOO

=
WWWOWrOWNNOPFO

No.

N

Parts No.

172538-16514
172538-16515
172538-16521
172538-16522
172538-16523
172538-16524
172538-16531
172538-16532
172538-16533

172538-16534
172538-16541
172538-16542
172538-16543

172538-16602-1
172538-16690-1
172538-16700
172538-16701
172538-16702

172538-16703
172538-16850
172538-16900

172538-17000
172538-17010
172538-17020
172538-17030
172538-17040
172538-17060
172538-17070
172538-17100

172538-17150-2
172538-17150-Y
172538-17200
172538-17250
172538-17270-1
172538-17300
172538-17350
172538-17360
172538-17370
172538-17400-1
172538-17430

172538-17450
172538-17500-1
172538-17600
172538-17650

oo oabhbhbdbwow .




Parts No. Index

Parts No.

172538-17680
172538-17700
172538-17710
172538-17720
172538-17730
172538-17750
172538-17770
172538-17800-2
172538-17800-N
172538-19400-1

172538-19410-1

172538-19502-2
172538-19502-Y
172538-19550-1
172538-19600-1
172538-19610-1

172538-19620-1
172538-19650
172538-19700
172538-19710
172538-19730
172538-19840
172538-19901

172538-19950

172538-19970

172538-42000-1

172538-42030
172538-42050
172538-42100
172538-42150
172538-42501-1
172538-42600-1
172538-42800-1
172538-42850-1
172538-42890
172538-42900
172538-42951-1
172538-43000-2

-1
-1
-1
-1
-1

Parts No.
172538-43001-1

172538-43050-2
172538-43101-1

172538-43150-1
172538-43151
172538-43200-1
172538-43240
172538-43300-1
172538-43301
172538-43400
172538-43420-1
172538-43450-1
172538-43502
172538-43503
172538-43600
172538-43650
172538-45100
172538-45200-1
172538-45220
172538-45400
172538-45500-1
172538-45601-1
172538-45650-1
172538-45650-Y
172538-45700
172538-46110-1
172538-46131
172538-46141-1
172538-46150
172538-46200-1
172538-47600
172538-47610
172538-47630
172538-47750
172538-47760
172538-47801
172538-47860
172538-47870
172538-47880
172538-53330
172538-53350
172538-53370
172538-53390
172538-53510
172538-53660-1
172538-55501
172538-60100

Py
o,

) B WN e e
NRRDRWORORPNOORRAOVWNOONOUIUIOONN R, R

O~NONOFRPNRPNOOPRW

. No.

-1
-1

> >

Parts No.

172538-60100
172538-60110

172538-60120
172538-60130

172538-60140
172538-60150
172538-60160
172538-60170
172538-60171
172538-60180
172538-60190
172538-60200
172538-60210
172538-60211
172538-60220
172538-60230

172538-60240
172538-60250
172538-60251
172538-60260
172538-60280
172538-60300
172538-60311
172538-60320

172538-60350
172538-60360

172538-60600
172538-60620
172538-60640
172538-60650
172538-60660
172538-60670
172538-60690
172538-60700
172538-60721
172538-60722
172538-60731

172538-60750
172538-60760
172538-60770
172538-60860

Fig. No.

Parts No.

172538-60870
172538-60890
172538-60900
172538-60910
172538-60920
172538-60940
172538-60960
172538-60970

172538-61150-2
172538-61150-Y
172538-61200-1
172538-61200-Y
172538-61250

172538-61600-2
172538-61600-Y
172538-61750-2
172538-61750-Y
172538-61780-2
172538-61780-N
172538-61800

172538-61810
172538-61840-2

172538-61840-Y

172538-61891-2
172538-61892

172538-61892-Y
172538-61951-1
172538-61961-1
172538-62100
172538-62150
172538-63400
172538-63420

172538-63430
172538-63440

-1
-1

-1
-1

-1
-1

-1
-1

-2
-1




Parts No. Index

Parts No.

172538-63450
172538-64050

172538-64060
172538-64101-1

172538-64301-2
172538-64301-Y
172538-64320-2
172538-64320-Y
172538-64470-1

172538-64470-Y

172538-64500-1
172538-64501
172538-64640-1
172538-64641
172538-64690-1
172538-64751-2
172538-64751-Y
172538-64790-1
172538-64800-1
172538-65300
172538-65310
172538-65320
172538-65380
172538-65401
172538-65630-1
172538-65650-2
172538-65650-Y
172538-65740-2
172538-65740-Y
172538-65780
172538-65800
172538-65821
172538-65850
172538-65860
172538-65950-1
172538-66000
172538-66000-1
172538-66320
172538-66320-1
172538-66460

172538-66470

172538-66480

Fig. No.

29

Ref.

No.

> >

Parts No.
172538-66490

172538-66500
172538-66510
172538-66520
172538-66530
172538-66710
172538-66720
172538-66740
172538-67010
172538-67030
172538-67040
172538-67060
172538-67070
172538-67090
172538-67100
172538-67120
172538-67130
172538-67150
172538-67160
172538-67180
172538-67190

172538-67210
172538-67230

172538-67250

172538-67260

Ref. No.

33
34
35
36
37
10

11

IR

B

H
ONNRFRPOOUIOROWNNOROIWO

13

Parts No.
172538-67270

172538-67290
172538-67310

172538-67330
172538-67350

172538-67390
172538-67410

172538-67430
172538-67450

172538-67470
172538-67490
172538-67510
172538-67520
172538-67530
172538-67540

172538-67550
172538-67560

172538-67570

172538-67580
172538-67590
172538-67600
172538-67610
172538-67620
172538-67630
172538-67640
172538-67650

172538-67660

Parts No.
172538-67660

172538-67670

172538-67680
172538-67690
172538-67700
172538-67710

172538-67720

172538-67730
172538-67740

172538-67750
172538-67760
172538-67770

172538-67780

172538-67790

Fig. No.

41
74

75

41

42

75

. No.

-2

> >




Parts No. Index

Parts No.

172538-67790
172538-67800

172538-67810

172538-67820

172538-67830

172538-67840
172538-67850
172538-67860

172538-67870

172538-67880
172538-67900
172538-67950

172538-67960

172538-67970

172538-67980

172538-67990

172538-68010

172538-68100

172538-68110

172538-68120

172538-68130

Fig. No.

41
41

44
41

41

75

41

75

AUOPWAWNWR R

A-1

Parts No.

172538-68130
172538-68140

172538-68150

172538-68160

172538-68170
172538-68180
172538-68190
172538-68200
172538-68210

172538-68220

172538-68230
172538-68260
172538-68270
172538-68280
172538-68290
172538-68300
172538-68310
172538-68320
172538-68330
172538-68340
172538-68350
172538-68360

172538-68370

Ref. No.
5

CQOooophpoOo~NWNONOD

Parts No.
172538-68380

172538-68390

172538-68410
172538-68411

172538-68412-1

172538-68450
172538-68460
172538-68470
172538-68480
172538-68500
172538-68510
172538-68520
172538-68530
172538-68540
172538-68550
172538-68620
172538-68630
172538-68640
172538-68650
172538-68660
172538-68670
172538-68680
172538-68690
172538-68700
172538-68710
172538-68720

172538-68730

172538-68740

172538-68750

Fig. No.

42

41

75

41
75

-2

CTIOTMmMO

Parts No.
172538-68760

172538-68770
172538-68780
172538-68790

172538-68800
172538-68801

172538-68810
172538-68820
172538-68830
172538-68840
172538-68850
172538-68860
172538-68870
172538-68880

172538-68890

172538-68900

172538-68910

172538-68920

172538-68930

172538-68940

41
75
41
75
41
75
41
75
41

75




Parts No. Index

Parts No.

172538-68940
172538-68950

172538-68960

172538-68970
172538-68980

172538-68990
172538-68991

172538-69590
172538-69600-1
172538-69750-1
172538-69880-1
172538-69960-1
172538-72150-2
172538-72150-N
172538-72350-2
172538-72350-N
172538-73510
172538-74800
172538-75400
172538-76500-2
172538-76500-Y
172538-76550-2
172538-76550-Y
172538-76730-1
172538-76740-1
172538-76800
172538-78100
172538-78110
172538-78120
172538-78130
172538-78160
172538-78210
172538-78230
172538-78240
172538-78250
172538-78260
172538-78300
172538-78570
172538-78580
172538-78600
172538-78610

Fig. No.

75
41

75

41

Ref. No.

51

Parts No.

172538-78761
172538-91181
172538-91210
172538-91260
172538-91301
172538-91350
172539-03030
172539-03040
172539-03110

172539-03120

172539-03910
172539-03970
172539-08010
172539-08020
172539-08400
172539-08710
172539-08711
172539-08712
172539-08713
172539-08730
172539-08950
172539-08950-Y
172539-11301
172539-11500
172539-11510
172539-11580
172539-11700
172539-11750
172539-11900-1
172539-11901-1
172539-11950
172539-11951
172539-13100
172539-13120
172539-13310
172539-13550
172539-13700-1
172539-14010
172539-14400

172539-16101-1
172539-16800
172539-16801
172539-18060

172539-18070

N N

~NOWNER PR

-1
-1

-2
-3

Parts No.
172539-18080

172539-18090
172539-18090-Y
172539-18100
172539-18170
172539-18190
172539-18200
172539-18240
172539-18250
172539-18270
172539-18300
172539-18310
172539-18380
172539-18450

172539-18500

172539-18650
172539-18650-Y
172539-18670
172539-18680
172539-18700
172539-18730

172539-18800
172539-18850
172539-18910

172539-18920

172539-18980

172539-19010
172539-19020
172539-19040
172539-19060
172539-19080
172539-19100
172539-19200
172539-19220
172539-19470
172539-19480

172539-19520
172539-19530

172539-19600

Fig. No.

65

Parts No.

172539-19610
172539-19620
172539-19630
172539-19690
172539-19700
172539-19750
172539-19820
172539-19840
172539-19870
172539-19900
172539-19930
172539-19950
172539-35210
172539-35211
172539-35220
172539-35221
172539-35250-1

172539-35251

172539-35510
172539-35520
172539-35550

172539-45230
172539-52101-2
172539-52102
172539-52102-Y
172539-52502
172539-52503
172539-52504
172539-52505
172539-60101
172539-60110
172539-60400
172539-60410
172539-60430
172539-60440

172539-60470

172539-60480

172539-60490
172539-60600
172539-60610
172539-60620
172539-60630
172539-60940
172539-61120-2

-1
-1
-2
-2
-2
-2

-1
-2

-2
-3




Parts No. Index

Parts No.

172539-61120-Y
172539-61303-2

172539-61304-1
172539-61304-Y
172539-61452-2
172539-61452-Y

172539-61740
172539-61810
172539-61820
172539-61830
172539-62200

172539-64300
172539-64300-Y
172539-64320
172539-64320-Y
172539-64500
172539-65111-2
172539-65111-Y
172539-65310
172539-65600
172539-72100-2
172539-72100-N
172539-72110-2
172539-72110-N
172539-72200
172539-72300-2
172539-72300-N
172539-72310-2
172539-72310-N
172539-72400
172539-73400

172539-74800
172539-75010
172539-76400-1
172539-76400-Y
172539-78140
172539-78170
172539-78200
172539-78280
172539-91101-2
172539-91102-3
172539-91102-Y
172539-91500

-1
-2
-1

Parts No.

172539-91500-Y
172541-11380
172541-11460
172541-11900
172541-12250
172541-12260
172543-08050
172543-53310
172543-53400
172648-16600

172649-12390

172649-72600
172649-72750
172649-73680
172649-73740
172649-73810
172650-73640

172650-73690
172650-73870
172651-73610
172651-73730

172652-73750
172652-73770
172652-73780
172652-73790
172653-71310
172653-71320
172653-71360
172653-71390
172653-71410
172653-71420
172653-71430
172653-71440
172653-71460
172653-71470
172653-71480
172653-71490
172653-71520
172653-71530
172653-71540
172653-71550
172653-71560

Fig. No.

61

>>>>>

Parts No.

172653-71580
172653-71590
172653-71600
172653-71610
172653-71620
172653-71630
172653-73320
172653-73330
172653-73340
172653-73350
172653-73360
172653-73390
172653-73400
172653-73410
172653-73420
172653-73430
172653-73440
172653-73450
172653-73460
172653-73470
172653-73480
172653-73490
172653-73500
172653-73530
172653-73550
172653-73570
172653-73580

172730-61890
172734-65260
172734-65270
172738-47900
172A07-03160

172A07-03410
172A22-03220

172A36-03411

172A37-03150
172A37-03160
172A37-03231
172A37-03241
172A37-03250
172A37-03271
172A37-03290
172A37-03300

Parts No.

172A37-03330
172A37-03350
172A37-03370
172A37-03410
172A37-03710
172A38-03201

172A38-03211

172A47-16130
172A47-18230
172A47-18300
172A47-78330
172A64-03700

172A64-17250

172A64-72020
172A64-76190

172A66-03220
172A69-18100
172A69-18430
172A69-19680
172A69-69180

172A69-69790

172A69-69800

172A78-18100
172A78-18110
177035-02920

184014-59510
184016-55700
184016-55701
187B01-25710
187B01-25910
187B01-26100
187B03-36390
194080-75790
194145-04810
194150-22480
194205-36320
194320-31560
194320-53440

. No.

mw >

-1
-1
-2

-2
-1




Parts No. Index

Parts No.

194440-51630
194447-14140

194465-11940
194640-34150
194680-51670

194990-20170
194990-22120
198010-36310
198162-00640

198290-32750
198320-31530
198320-31570
198320-31630
198320-31820
198320-33540
198320-33550
198320-33560
198320-33570
198320-33620
198535-52110

198535-52120

198535-52130

198535-52170

1A1040-43900
1A1380-59480

1A1531-83400
1A1686-57850

1A6210-16150
1A6210-16160
1A6260-85270

Ref. No.

[EnY

[EnY

=

[EnY

[EnY
WWWWWWWWwWwWwwooooNOT~OoOWWONPM

OmomOTO0O0O0Ommmm

13

'
[REY

Parts No.

1A6380-24080
1A6780-57110
1A6780-57200
1A7030-87090
1A7030-87411

1A7030-88100
1A7030-88101
1A7030-88760

1A7030-88820
1A7030-88840
1A7400-06310
1A7410-87610
1A7410-87630
1A7470-88420
1A7951-51300
1A8100-53300
1A8100-53320
1A8110-84210

1C6281-52310

1C6281-52320

1C6360-65700
1C6560-47000
1C6860-37030
1D4220-58150
1E4440-99160
1E4760-43090

1E6299-03000
1E6680-81120
1E6680-81130

1E6686-03050
1E8322-81050
1E8465-83170

1E8490-84130
1E8545-80210

1E8545-80250
1E8685-79920

Parts No.

1E8685-79940
1E8775-84120

1E8941-01650
1E9000-82000
1E9000-82010
1E9000-82020
1E9110-79610
1E9110-79611
1E9110-79680
1E9110-80100
1E9110-80110
1E9110-80130
1E9110-80140
1E9110-80150
1E9110-80160
1E9110-80170
1E9110-80180
1E9110-81100
1E9110-81110
1E9110-81120
1F4190-41040
22137-040000

22137-050000

22137-060000

22137-080000

22137-100000

Fig. No.

Parts No.
22137-100000

22137-120000

22137-140000

22157-060000
22157-080000
22157-120000
22217-040000
22217-050000
22217-060000

22217-080000

22217-100000

22217-120000

> >




Parts No. Index

Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No.
22217-140000 32 13 22486-080240 25 14 24311-000160 7 53 24550-040300 48 20
50 3 22487-080600 28 31 8 53 24761-020000 5 22
63 4 22867-400101 67 36 9 24 26 37
22242-000120 27 21 23000-048000 46 7 24311-000180 55 14 38
22242-000180 70 102 23000-060000 4 11 58 2 33 17
22242-000200 29 11 12 24311-000240 16 20 60 19
22242-000250 23 14 12 -1 17 51 61 22

26 35 23000-070000 46 8 24311-000380 54 14 24761-040000 26 38 -1
70 7 23001-022000 46 16 24311-000900 17 24 49 29

22242-000300 16 13 56 7 24 -1 29 -1
22242-000350 16 14 57 17 24311-350220 54 10 59 3
22242-000450 16 15 66 38 24315-000100 70 103 24761-050000 26 39

17 20 23001-025000 4 20 24315-000110 70 38 49 31 -1
22252-000120 70 97 23001-035000 4 31 67 24764-020000 22 8
22252-000370 29 12 56 8 24315-000140 47 23 A 24764-040000 22 4
22252-000400 66 20 16 48 26 A 24764-050000 49 31
22272-000090 64 36 23001-041000 7 39 55 21 A 26013-060122 12 64
22312-100180 17 21 8 39 28 A 26013-060162 7 40
48 56 9 24315-000180 55 11 12 47
20 11 -1 23061-050300 9 28 13 48

21 8 -1 23065-070130 7 29 19 48 -1
9 -1 8 29 23 49
10 -1 23391-020000 55 51 32 50
24 -1 23393-020000 55 52 37 51
25 -1 23414-080000 23 23 54 52
26 -1 23414-160000 21 11 24315-000300 55 30 -1 13 27
23 17 -1 27 55 28
22312-100200 20 11 23 18 24321-000600 32 14 29
21 8 23490-080002 23 19 24321-000650 9 25 30
9 23491-140002 4 21 24321-001050 17 25 31
10 23857-030000 23 24 52 36
24 23871-010000 22 9 54 15 37
25 23871-060000 21 12 24321-001100 19 14 26013-060252 12 53
26 28 24341-000240 4 23 26013-080122 11 10
23 17 23887-160002 21 13 24341-000300 9 11 12 54
22351-060032 31 13 24101-060094 16 16 54 16 72 10
22351-060050 18 11 24101-060114 18 12 24430-850009 22 14 26013-080162 7 41
26 36 24101-062074 16 17 24550-010200 64 24 12 55
22351-080020 15 3 24101-062084 16 18 27 56
22351-080040 20 9 24101-062114 18 13 24550-012120 26 15 70
22351-080050 27 22 24101-063064 16 19 27 9 71
23 24104-062030 66 21 28 4 15 10

22360-100000 60 5 24141-302110 19 12 24550-016150 30 3 33 20 C
22411-250200 27 24 24141-320110 19 13 24550-020150 26 22 36 12
22417-200200 38 20 24143-303060 17 22 24550-025100 5 3 30
21 49 26 16 37 5
22417-250320 28 6 24144-303070 17 23 24550-025150 26 12 46 9
22486-060180 28 21 50 28 55 9
31 14 24190-160001 23 15 24550-030300 49 22 26013-080202 4 13

22486-080160 25 13 24311-000160 4 22 24550-040300 47 21 7 41 -1




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No.
26013-080202 7 42 26013-100202 35 31 26013-100402 19 15 26014-080202 37 19
42 -1 36 2 34 34 45 2
43 32 35 34 66 25
44 45 26013-100452 16 21 26
45 37 2 22 72 15
46 38 23 58 8 77 25
8 41 39 37 20 26014-080252 64 37
42 47 24 26013-100502 22 17 67 40
43 48 28 36 33 26014-080302 66 27
44 49 30 55 53 26014-080402 41 39 -1
46 61 23 58 20 -1 66 28
12 57 72 11 26013-120302 9 13 26014-080452 66 29
13 32 12 30 4 26014-100162 38 7 -1
33 26013-100252 9 12 54 19 26014-100202 34 5
27 25 12 59 26013-120402 51 3 24
29 27 17 27 61 24 25
28 54 26013-120502 21 14 26
29 22 15 29 35 5
31 15 16 26013-120952 21 15 24
34 15 26 41 30 25
35 17 42 26014-060122 42 16 -1 26
36 31 29 13 26014-060162 36 9 36
54 17 34 4 46 36 36
66 22 8 47 37
26013-080252 9 29 29 48 41 40 -1
26013-080302 31 16 35 4 67 37 46 10
38 51 8 26014-060202 8 40 65 31
26013-080402 28 22 52 2 64 7 32
26013-080452 38 22 54 18 65 28 33
26013-080552 7 47 66 23 29 46
8 47 26013-100302 7 30 30 47
26013-100162 4 24 8 30 39 74 50
10 7 12 60 78 25 51
38 7 23 20 26 52
26013-100202 6 13 25 15 27 78 28
14 26 43 36 29
11 11 43 -1 26014-060252 67 38 30
12 44 26014-080162 3 19 40
14 5 27 26 7 48 41
6 28 24 48 -1 26014-100252 4 14
26 40 36 14 8 48 33 18
28 23 37 7 36 34 34 29 -1
33 24 38 52 35 35 29
25 53 15 -1 56 2 37 20
34 11 55 38 2 -1 38 24
12 66 24 64 8 64 38
16 26013-100352 53 15 67 39 39
31 55 56 26014-080202 11 15 40
35 11 57 5 37 17 26014-100302 3 20
12 58 19 18 6 15




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No.
26014-100302 6 16 26116-100452 20 12 26716-100002 3 7
29 17 26116-100652 3 6 6 22
26014-100352 3 21 26116-100902 23 21 16 25
26014-100452 6 17 26116-120602 15 4 26 46
26022-050162 9 33 26116-120952 15 5 28 26
12 61 26116-121002 15 6 53 14
26023-050122 64 41 26116-121102 15 7 58 21
26023-060142 41 56 -1 26116-140352 32 15 26716-120002 5 25
85 -1 26116-200852 33 31 15 8
26023-060162 41 57 -1 26116-201002 33 26 26736-100002 26 47
86 -1 26 -1 48
44 10 -1 26156-100502 16 23 26736-140002 39 34
77 26 17 26 63 5
26023-060202 41 58 -1 53 26776-140002 29 4
87 -1 26156-140402 50 4 41851-000110 55 27
26033-040202 67 41 26156-200352 24 10 40
26051-060002 4 32 26216-100452 16 24 42
67 42 26347-080002 5 16 -1 41851-000180 55 37 -1
26051-080002 4 33 27 B 54 -1
7 49 28 25 -2 794130-71410 33 27 B
8 49 26347-100002 38 25 794251-13910 18 1
28 25 -1 26450-060162 5 23 933110-00301 13 7
56 20 33 933125-59600 49 23
64 42 70 15 933155-09670 58 9
65 40 26450-100352 55 53 -1 933160-01370 55 15
78 37 26450-100452 21 16 933168-55770 57 25
26051-100002 25 16 31
26 45 26450-120702 70 39
27 27 26587-040062 28 7
28 26587-040102 67 43
26076-100252 41 53 -1 26587-040122 38 59
82 -1 67 36 -1
75 27 26702-100002 3 22
72 26716-040002 12 62
75 38 60
76 26716-050002 12 12
26076-100302 6 18 58
19 26716-060002 5 24
20 64 9
21 66 31
26076-120352 39 27 26716-080002 3 23
26076-120402 39 28 24
40 1-1 5 27 C
73 16 35
26076-120452 60 20 10 12
26106-060402 66 30 25 17
26106-080162 4 25 28 25
26106-080652 9 31 39 4
26116-080162 39 33 40 11
26116-080402 15 15 66 32




	Reference Materials
	Contents
	1.LABEL
	2.LABEL(SAFETY)
	62.ACCESSORY
	3.SILENCER
	4.AIR CLEANER & ENGINE DRAIN
	5.FOOT ACCEL
	6.ENGINE MOUNT
	7.RADIATOR
	8.RADIATOR(AIR CON. SPEC.)
	9.FUEL TANK
	10.BATTERY
	11.WIRING(TO M61130)
	72.(11A)WIRING(FROM M61131)
	12.ELECTRIC PART(1)
	13.ELECTRIC PART(2)
	14.ELECTRIC PART(AUTO LEVELLER)
	15.CLUTCH HOUSING & DRIVE SHAFT
	16.TRANSFER CASE
	17.SPIRAL BEVEL GEAR
	18.DIFFERENTIAL GEAR
	19.AXLE SHAFT
	20.FINAL GEAR
	21.AXLE SHAFT CASE
	22.AXLE SHAFT CASE SUPPORT
	23.CENTER BRAKE
	24.TIRE
	25.BRAKE PEDAL(LEFT)
	26.BRAKE PEDAL(RIGHT)
	27.PARK BRAKE LEVER
	28.HYDRAULIC CONTROL LEVER
	29.STEERING WHEEL & COLUMN
	30.LEVER STAND(P.T.O.)
	31.P.T.O.LEVER
	32.FRONT FRAME
	33.REAR FRAME
	34.COVER & STEP
	35.COVER & STEP(AIR CONDITONER SPEC.)
	36.SEAT & SEAT MOUNT
	37.SEAT & SEAT MOUNT(AIR CONDITONER SPEC.)
	38.BONNET
	39.CANOPY
	40.CABIN(CENTER DEFROSTER SPEC.)
	41.CABIN(DOOR)(CENTER DEFROSTER SPEC.)
	42.CABIN(GLASS)(CENTER DEFROSTER SPEC.)
	43.CABIN(SUNVISOR)(CENTER DEFROSTER SPEC.)
	44.CABIN(WINDOW WASHER)(CENTER DEFROSTER SPEC.)
	45.CABIN(LAMP)(CENTER DEFROSTER SPEC.)
	73.(45A)CABIN(SIDE DEFROSTER SPEC.)
	74.(45B)CABIN(FRAME)(SIDE DEFROSTER SPEC.)
	75.(45C)CABIN(DOOR)(SIDE DEFROSTER SPEC.)
	76.(45D)CABIN(GRASS)(SIDE DEFROSTER SPEC.)
	77.(45E)CABIN(ELECTRIC,WIPER)(SIDE DEFROSTER SPEC.)
	46.HEATER
	64.AIR CONDITIONER(FRONT)
	65.AIR CONDITIONER(DUCT)
	78.(65A)AIR CON.(DUCT)(ENHANCED DEFROSTER SPEC.)
	66.AIR CONDITIONER(REAR)
	67.AIR CONDITIONER(ELECTRIC PART)
	47.LIFT CYLINDER
	48.DUMP CYLINDER
	49.STEERING CYLINDER
	50.HYDRAULIC PUMP
	70.(50A)HYDRAULIC PUMP(COMPONENT PART)
	51.HYDRAULIC MOTOR
	71.(51A)HYDRAULIC MOTOR(COMPONENT PART)
	52.STEERING UNIT
	53.CONTROL VALVE
	54.HYD. OIL TANK
	55.FILTER & PIPE FITTING
	56.PUMP -  MOTOR - COOLER - TANK
	57.PUMP -  STEERING - CONTROL VALVE - EQUIPMENT
	58.CONTROL VALVE - P.T.O.
	59.GREASING
	60.LIFT ARM
	61.LOADER LINK
	63.BUCKET
	68.FRONT GLASS KIT
	69.REAR GLASS KIT
	79.LABEL(FOR CANADA)(OPTIONAL)
	Parts No. Index

